YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR1.9

ENGLISH MANUAL




When using this product, basic precautions should always be followed, including the following:
Please read the instruction carefully before starting to use this product.

Danger — To reduce the risk of electric shock:
1. Always unplug this product from the electrical outlet immediately after using and before cleaning.

Warning — To reduce the risk of burns, fire, electric shock, or physical injury:

1. The product should never be left unattended while plugged in. Unplug the product from the outlet when not in use.

2. Close supervision is necessary when this product is used by or near children, invalids, or disabled persons.

3. Be sure to use the product only for its intended use as described in this manual. Do not use any attachment not recommended by
the manufacturer in order to avoid any danger or accidents.

4. Never operate the product if it has a damaged cord or plug, if it is not working properly, if it has been damaged, or dropped into
water. Please return the product to the service center of seller for examination and repair.

5. Do not carry this product by the supply cord or use the cord as a handle.

6. Keep the cord away from hot surfaces or ground.

7. Never operate the product with the air vents blocked. Keep the air vents free of lint, hair, etc.

8. Never drop or insert any objects into any openings.

9. Do not use or operate outdoors.

10. Do not operate where aerosol (spray) products are being used or where oxygen is thin.

11. Before turning the product power off, turn all controls to the off position then remove the plug from the outlet.

12. Connect the product to a properly grounded outlet only.

13. If the treadmill is foldable, when user finishes using the treadmill, the elevation needs to be back to original position.

14. When user is using the treadmill, it can not be folded at the same time.

15. Keep a safety zoom of 2000mm x 1000mm away from the treadmill.

16. This machine is only intended for household use.

17. For the treadmill with folding function and electric elevation, be sure that the elevation is 0 before folding (To avoid interference of
the components).

18. Stop using the treadmill if you feel faint, dizzy, or short of breath.

19. Wear appropriate exercise clothes when using the treadmill. Do not wear loose clothes that could become caught in the treadmill.
Athletic support clothes are recommended for both men and women. Always wear athletic shoes.
Never use the treadmill with bare feet, wearing only stockings, or in sandals.

Please read all precautions and instructions in this manual in detail

before using this equipment. Save this manual for future reference.




GROUNDING INSTRUCTIONS

The products must be grounded first. If malfunction or breakdown occurs, grounding will provide a path of least resistance for
electric current to reduce the risk of electric shock.

The product is equipped with a cord having an equipment-grounding conductor and a grounding plug.

The plug must be plugged into an appropriate outlet that is properly installed and grounded in accordance with all local codes
and ordinances.

Dan Jer - improper connection of the equipment-grounding conductor can result in a risk of electric shock.

Check with a qualified electrician or serviceman if you are in doubt as to whether the products are properly grounded.

Do not modify the plug provided with the product — if it will not fit the outlet, have a proper outlet install by a qualified electrician.
The products is for use on nominal 220-240 volt and has a grounding plug that looks like the plug illustrated in the figure .
Make sure that the product is connected to an outlet having the same configuration as the plug.

There is no need to use any adapter for this product.
Figure
Grounding methods

GROUNDED OUTLET

OUTLET

GROUNDED PIN




OPEN THE BOX YOU CAN FIND THE ALL PARTS AS BELOW.

Part list
No. Description Quantity No. Description Quantity

1 Main frame 1 set 9 Bolt M5x12 4 pcs
2 Left upright 1pc 10 Washer M10 4 pcs
3 Right upright 1pc 11 Washer M8 4 pcs
4 Console 1pc 12 Safety key 1pc
5 Left base cover 1pc 13 Screwdriver 1pc
6 Right base cover 1pc 14 Lubricant oil 1pc
7 Bolt M10x45 2pcs 15 Wrench 5# 1pc

Bolt M8x15 2 pcs 16 Wrench 6# 1pc




1. Please note that this treadmill need at least 2
people to finish assembly.

2. Open the carton box, and take out all the
protection foam and assembly parts.

3. As the photo shows, take out the running deck
from the box, lay it on the flat floor, and then cut
the belt between base and frame.

A DANGER!

Do not cut the belt before
moving it out from carton,

failure to do so could result
in body injury.

1. Connect the cable on the main frame with the
cable on right upright (3).

Pay attention to the connection of the cable, a
wrong connection would caused damage of the
connector.

2. Insert the left upright (2) and right upright (3) into
the main frame (1), and use the 6# wrench (16) to
fasten the left and right upright to the main frame
with each 4pcs M10x45 bolt (7) and 4pcs washer
M8 (10) .Then use the 5# wrench(15) to fasten the
left and right upright to the main frame with each
2pcs M8*15(8) and 2pcs washer(11).

Be careful not to damage the connector during
inserting the upright onto the main frame.




1, Connect the cable extent from console with the
cable extent from right upright (3) and left
upright(2).

Pay attention to the connection of the cable, a
wrong connection would caused damage of the
connector.

2, Use the screwdriver to fasten the console (4)
onto the left & right upright with each 4pcs M8x15
screw (8) and 4pcs washer (11).

STEP 4

Use the screwdriver to install the left base
cover (5) onto the base with 2 pcs M5x12 (13).
Do the same for right base cover(6)




NOTE: For your safety and comfort, please check if all screws are
fastened.Congratulation! A brand new motorized treadmill has been successful
assembled!




GENERAL SAFETY TIPS

A. Practice mounting and dismounting your treadmill before beginning your workout.

B. Attach the Safety Key to the Computer (the treadmill will not operate without the Safety Key).

Clip the other end of the Safety Key to your clothing before exercising to ensure the treadmill will stop if the user accidentally walks off
the Treadmill.

C. If the user falls off the Treadmill, the Safety Key will come off the Computer and the treadmill will stop at once to avoid further injury.
D. Do not stand on the Walking Belt while starting the Treadmill. Straddle the Belt and stand on the plastic Foot Rails.

E. The Treadmill will start at 1.0KM/H after countdown. If you are a new user, stay at a slow speed and hold onto the Hand Grips until
you become comfortable.

QUICK REFERENCE GUIDEA

e
wisiiw ol
wiliey

CAUTION l 3 Il 6 I | 9 || 12 I CAUTION
To avoid‘ ;nju rly. s;arna For ylour safely, plea A!I
1 i It *

on the sider: consult owner's manual
starting treadmill. carefully before using.

DISPLAY FUNCTION

TIME: Accumulates total workout time from 0:00 to 99:59 minutes.

PULSE: When pulse single is detected by grasping both stainless steel pick-ups on front handrails, it will display your current
heart rate in beats per minute from 50 to 200.

SPEED: Displays the current belt speed from starting at 1.0Km/h to 14.0Km/h.

CALORIE: Accumulates calorie consumption during exercise. Max. Value is 999 Kcal.

DISTANCE: Accumulates total workout distance from 0.0 to 99.9 kilometers by count-up;

Accumulates total workout distance from 0.5 to 99.9 kilometers by count-down.




GETTING STARTED

NOTES:

1. Check to make sure nothing is on or will hinder the movement of the treadmill.

2. Plug in the power cord and turn the treadmill ON.

3. Stand on the foot rails of the treadmill.

4. Attach the safety key clip to part of your clothing.

5. Put the safety key into the safety key hole in the console, and then the treadmill will be on start/ready status.

6. There are two buttons on both handrail, right is SPEED+ and SPEED-, leftis START and STOP , and it will perform same
functions as STOP, START and SPEED +/- buttons on the computer.

7. During your workout in any mode, when you press STOP button, the treadmill will be paused, if you want to resume your workout,
you can press STRAT button and all previous data will resume counting, treadmill belt will begin movement after count-down.

If you want to go to start/ready status, press STOP button again after pausing the treadmill. During selecting program or setting
information, press STOP button will return to start/ready status.

8. You have two options to start your workout:

A.QUICK START

Simply press the START button to begin working out.

B.SELECT A PROGRAM

Select manual program by pressing MODE button or pressing PROGRAM buttons to enter manual program or 8 preset programs.

QUICK-START OPERATION

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press the START button to begin belt movement after count-down. Use the SPEED +/- buttons to adjust the desired speed
at any time during training. The speed can also be adjusted by the buttons on right handrail.

STEP 3: To get a pulse reading, simply grasp stainless steel pick-ups on handrails. It may take a few seconds for the display to
reach the actual number. The pulse rate will be displayed on PULSE window.

STEP 4: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer. Press STOP
button will pause the program, if you want to resume your workout, you can press START button and all previous data will resume
counting, treadmill belt will begin movement after count-down. If you want to go to start/ready status, press STOP button again after
pausing the treadmill.

STEP 5: During quick-start operation, TIME, CALORIE and DISTANCE will count up.




MANUAL PROGRAMS OPERATION

NOTES:

Under this program, one of TIME, DISTANCE and CALORIE and can be set count-down for your workout, the others will count up during
your workout, after one count-down reach zero, program will be ended and stop the belt movement, if you need to continue, press the
START button to begin belt movement after count-down.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press MODE button, the TIME window will display 30:00, press SPEED +/- button to set count-down TIME from 5:00 minutes to 99:00
minutes.

If you do not like to set TIME for count-down and pass to others, then DO NOT PRESS SPEED +/- button to set TIME, but directly press MODE
again, the DISTANCE window will display 1.0, you can set count-down DISTANCE from 1.0KM - 99.0KM.

If you do not like to set DISTANCE for count-down and pass to others, then DO NOT PRESS SPEED +/- button to set DISTANCE, but directly
press MODE again, the CALORIE window will display 20, you can set count-down CALORIE from 10 KCAL to 990 KCAL.

STEP 3: After finishing setting count-down for your workout, press START to begin belt movement after count-down.

STEP 4: During the program you can adjust the speed by pressing SPEED +/- button. The speed can also be adjusted by the buttons on right
handrail.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer. Press STOP button will
pause the program, if you want to resume the program, you can press START button and all previous data will resume counting, treadmill belt will
begin movement after count-down. If you want to go to start/ready status, press STOP button again after pausing the treadmill.

PRESET PROGRAMS OPERATION

NOTES:

All the preset programs are made up with 30 time-based segments; the speed is preset on each segment. The elapse time of 30
segments on each program will be automatically arranged according to the time you set for your workout time.

There are 64 preset programs for 8 different training goals, and 8 different intensity levels on each training goals.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press PROGRAM button to scroll through the 8 training goals, a goal will be selected once you press PROGRAM button.

After selecting a training goal, press MODE button to select a intensity from L1 to L8. After selecting a intensity, then press SPEED +/- buttons to
modify the elapsing time. The pre-set elapsing time of each program is 30:00 minutes, and it can be set from 5:00 to 99:00 minutes.

STEP 3: The preset value of elapse time of each program is 30:00 minutes, and it can be set from 5:00 to 99:00 minutes. Press SPEED+/-

buttons to set the elapse time, and press START button to accept and begin your workout.

STEP 4: During procession of program you can adjust the SPEED by pressing SPEED+/- buttons. The speed can also be adjusted by the

buttons on right handrail. However, the SPEED you adjust will only be effective on the ongoing segment, after the segment finished, the SPEED

will process with preset values.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer. Press STOP button will

pause the program, if you want to resume the program, you can press START button and all previous data will resume counting, treadmill belt
ill begin movement after a 3 seconds count-down. If you want to go to start/ready status, press STOP button again after pausing the treadmill.

10



USING THE PULSE FUNCTION

The PULSE Window on your Computer works in conjunction with the Pulse Sensors on both handrails.
When you are ready to read your pulse:
1. Place both hands firmly on the Pulse Sensors. For the most accurate reading, it is important to use both hands.
2. Your estimated heart rate will display in the PULSE window approximately 5 seconds after you grasp
the Pulse Sensors.
3. This estimate is not exact and persons with medical conditions and/or a specific need for accurate heart rate
monitoring should not rely on the estimations provided.

USING THE AUDIO FUNCTION

As the figure shows, plug one end of the audio
cable to the audio jack on computer, and then

plug the other end of the audio cable to MP3 player.
The speaker on the computer will then play the
music from MP3 player. The volume of speaker can
only be adjusted by MP3 player.

L

BODY FAT SCALE
This function is to estimate your body fat according to the basic information of you body condition.

This estimate is not exact and persons with medical conditions and/or a specific need for accurate body fat value should not rely
on the estimations provided.

STEP 1. Press PROGRAM button repeatedly until the LCD display FAT. Press MODE button to set the relative parameters: AGE,
GENDER, HEIGHT, and WEIGHT.

STEP 2. After entering BODY FAT function, the LCD will display F 1 and 25, which represents age, press SPEED +/- button to set age
from 10 - 99. Then press MODE button to go to next step.

STEP 3: After pressing MODE button, the LCD will display F 2 and 01, which represents GENDER, press SPEED +/- button to set gender
from 01-02. 01 represents MALE, 02 represents FEMALE. Then press MODE button to go to next step.

STEP 4. After pressing MODE button, the LCD will display F 3 and 170, which represents HEIGHT, press SPEED +/- button to set height
from 100CM-200CM. Then press MODE button to go to next step.

STEP 5: After pressing MODE button, the LCD will display F 4 and 70, which represents WEIGHT, press SPEED +/- button to set weight
from 20KG-150KG. Then press MODE button to go to next step.

STEP 6: After finished setting all the necessary information of your body condition, press MODE button again, the LCD will display F 5 and
“---" it means the computer start to work for calculating, then hold the pulse sensor on handrail with both of your hands, around 8 seconds
after, the body fat result will be displayed on LCD.

11



BODY FAT CHART

The result that given by body fat scale can be a reference of body condition, check your body condition according to the left chart with the

result you get from the treadmill.

Body condition Result
Fat BMI > 30
Overweight 26 <BMI <30
Fit 19<BMI< 25
Thin BMI < 19

PRESET PROGRAM CHART
P1. WEIGHT LOST

SPEED CHANGES
Level 1 SPEED(KM/H) 1 2 2 3 4 5 6 6 7 6 5 4
Level 2 SPEED(KM/H) 1 2 2 4 5 6 8 8 10 8 8 5
Level 3 SPEED(KM/H) 1 2 3 5 6 8 9 10 12 10 8 7
Level 4 SPEED(KM/H) 1 2 3 7 8 10 11 12 13 11 10 8
Level 5 SPEED(KM/H) 2 3 4 7 8 10 12 14 14 13 12 10
Level 6 SPEED(KM/H) 2 3 4 9 10 12 13 14 14 13 12 10
Level 7 SPEED(KM/H) 2 3 5 9 10 12 13 14 15 13 12 10
Level 8 SPEED(KM/H) 2 3 5 10 12 14 14 15 15 14 13 11

12



P2. CARDIO TRAIN

SPEED CHANGES I 28 S 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11112 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 SPEED(KM/H) 112)2]) 3 4 5 6 7 7 7 5 4 2 2 1
Level 3 SPEED(KM/H) 112|314 5 6 7 8 8 9 9 6 5 3 2 1
Level 4 SPEED(KM/H) 212]14]|5 6 7 8 9 9 |10]10] 9 9 7 6 4 2 2
Level 5 SPEED(KM/H) 213|5]| 6 7 8 9 |10|10|11|11|10]|10]| 8 7 5 3 2
Level 6 SPEED(KM/H) 21416| 7 8 9 |10 1111|1212 |11 11| 9 8 6 4 2
Level 7 SPEED(KM/H) 3157 8 9 10|11 |12 |12 |13 (13|12 |12 |10 9 7 5 3
Level 8 SPEED(KM/H) 416|189 |10f11]|]12 |13 |13 |14 |14 |13 |13 |11)10]| 8 6 4

P3. FAT BURN

Level 1 SPEED(KM/H) 1 213 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 SPEED(KM/H) 11213 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 SPEED(KM/H) 1 2| 4 5 7 8 9 10 | 10 | 10 | 10 9 9 7 6 4 2 1
Level 4 SPEED(KM/H) 2131|565 6 8 9 10211 |11 )11 |11 ) 10| 10 8 7 5 3 2
Level 5 SPEED(KM/H) 21416 7 9 1011|112 |12 |12 12|11 ] 11 9 8 6 4 2
Level 6 SPEED(KM/H) 31517 8 10|11 |12 |13 |13 |13 | 13|12 ]| 12| 10 9 7 5 3
Level 7 SPEED(KM/H) 41618 9 11|12 |13 |14 |14 | 14|14 |13 | 13|11 ] 10 8 6 4
Level 8 SPEED(KM/H) 41719110|12 |13 |14 | 15| 15|15 |15 14|14 |12 | 11 9 7 4

P4. POWER WALK

SPEED CHANGES 48 B2 BSH B4 RS BoN B B8 B9

Level 1 SPEED(KM/H) 111121233444 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 112121213344 |5] 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 112123344515 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 112133344516 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 112|344 |5]|5|5]6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 112|3]|]4|5]|]5]|]6]|6]|6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 112|3|(4|5|6]|6]|7]7 6 6 6 5 5 4 3 2 1

evel 8 SPEED(KM/H) 11213 (4|5|6 | 7|77 7 6 6 6 5 5 4 2 1




P5. INTERVAL

SPEED CHANGES

Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 5 8 5 8 5 8 5 8 5
P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112|383 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 23] 4 3 21314 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23] 4 5 41314 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 214165 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 215]|6 7 6 5]6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 31617 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 31718 9 8|78 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 31819110 ]9|8]9(|10]2°9 8 9 10| 9 8 9 |10 | 8 4

14



P7. MOUNTAIN CLIMB

Level 1 SPEED(KM/H) 1 1122 31313 4 4 4 3 3 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 1122 3133 4 4 4 3 3 3 2 2 2 1 1
Level 3 SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 SPEED(KM/H) 212 |13|3|414]| 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 SPEED(KM/H) 2121414 ]|15]|5]|5 6 6 6 5 5 4 4 4 2 2 2
Level 8 SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
P8. HILL RUN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 212112] 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 SPEED(KM/H) 212112 4 4 4 6 6 6 8 8 10 | 10 6 4 2
Level 3 SPEED(KM/H) 2121414 4 6 6 6 8 8 10 | 10| 12 | 10 8 6 4 2
Level 4 SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10| 10 |10 | 12 | 12 | 10 7 5 3
Level 5 SPEED(KM/H) 214166 6 6 8 8 8 1010 | 12 | 13 | 12 | 10 7 5 3
Level 6 SPEED(KM/H) 214166 6 6 8 8 1010|1213 | 13| 12 | 10 7 5 3
Level 7 SPEED(KM/H) 2 4 6 6 8 8 10|10 |12 |13 |13 | 14| 13| 12 | 10 7 5 3
Level 8 SPEED(KM/H) 2 4 6 8110|1012 |12 |13 |13 |14 |14 | 13| 12| 10 7 5 3




HOW TO FOLD THE TREADMILL

Before folding the treadmill, unplug the power cord.
CAUTION: You must be able to safely lift 45
pounds (20kg) in order to raise, lower, or move
the treadmill.

1.Hold the treadmill with your hands in the locations
shown at the right. CAUTION: To decrease the
possibility of injury, bend your legs and keep your
back straight. As you raise the treadmill, make sure

to lift with your legs rather than your back. Raise

the treadmill until the running deck is firmly held by the
folding pole as the right figure shows.

2. If you want to put the treadmill to the work position,
Firstly pull the folding knob outward as figure shows,
And then lay down the running deck light onto floor.

HOW TO MOVE THE TREADMILL
1. Hold the handrails as shown and place one foot
against a wheel.

2. Tilt the treadmill back until it rolls freely on the
wheels. Carefully move the treadmill to the desired
location.

Never move the treadmill without tipping it back.
To reduce the risk of injury, use extreme caution
while moving the treadmill. Do not attempt to
move the treadmill over an uneven surface.

3. Place one foot on a wheel, and carefully lower the
treadmill until it is resting in the storage position.

16




WARNING! Before performing any maintenance to your treadmill, always unplug the power cord from the surge
protector.

CLEANING: Routine cleaning of your TREADMILL will extend the life of your treadmill.

WARNING! To prevent electrical shock, be sure the power to the treadmill is OFF and the unit is unplugged from
the wall electrical outlet before attempting any cleaning or maintenance.

AFTER EACH WORKOUT: Wipe off the console and other treadmill surfaces with a clean, water dampened soft
cloth to remove excess perspiration. USE NO CHEMICALS.

WEEKLY: Use of a treadmill mat is recommended for ease of cleaning. Dirt from your shoes contacts the belt and
eventually ends up underneath the treadmill. Vacuum underneath the treadmill once a week.

DECK LUBRICATION: The walking belt has been pre-lubricated at the factory. However, it is recommended that
the walking board be checked periodically for lubrication to ensure optimal treadmill performance. Every 10 days or
10 hours of operation, lift the sides of the walking belt and feel the top surface of the walking board as far under as
you can reach. If you feel signs of silicone, no further lubrication is required. If it feels dry to the touch, lubrication is
needed. Ask your retailer or call Service line for the type of silicone.

TO APPLY LUBRICANT TO THE WALKING BOARD

1) Position the walking belt so that the seam is located on top and in the center of the center of the
walking board.

2) Insert the spray nozzle into the spray head of the lubricant can.

3) While lifting the side of the walking belt, position the spray nozzle between the walking belt and the
board approximately 10cm from the front of the treadmill. Apply the silicone spray to the walking board,
moving from the front of the treadmill to the rear. Repeat this on the other side of the belt. Spray
approximately 4 seconds on each side.

4) Allow the silicone to 'set' for one minute before using the treadmill.

WARNING: Do not over-lubricate the walking board. Excess lubricant should be wiped off with a clean towel.

Banda
Running
beit

17




Running belt tension adjustment

The treadmill has been adjusted and passed QC inspection before leaving the factory.

If there is phenomenon of bias running of the belt, the possible reasons might be:

A. The frame is not stably laid

B. The user is not running on the center of the running belt;

C. The user’s two feet are not using even strength.

For bias which can not be fixed automatically, try the following methods to fix the belt, as picture shown

If the belt tends to move to the right, you should turn the
belt adjustment screw on the right in clockwise direction.
We recommend you turn 1/4 turn each time and check
how it works. If the belt remains slanting to the right
,then turn the belt adjustment screw on the left in

counterclockwise direction 1/4,as shown in the picture A

If the belt tends to move to the left, then turn the belt
adjustment screw on the left in clockwise direction for
1/4 turn. If the belt remains slanting to the left ,then turn

the belt adjustment screw on the right in

counterclockwise direction for 1/4 turn, as shown in the

picture B

After having been used for a period, the belt might be
slightly elongated, and slipping and halting might appear
when a person is running on it. When these phenomena

appear, you should secure the screws on both sides for

1/4 turn. If the belt is too tight, just loosen the screw on

both sides for 1/4 turn, as shown in picture C.




55
it

L 22 @fZO

" Spe=LlF40 75
o020 [ Rt T, el

; Le] /l b\:ﬁ-‘

AN — 65

20 347 1 28 13
39 31 15 48"7 .
47 43 28 1

19




INTERSPORT ATHLETICS SA

No. Description Qty No. Description Qty
1 Base 1 43 Belly pan 1
2 Motor base 1 44 Motor belt 1
3 Main frame 1 45 Black Cushion 8
4 Left upright 1 46 Base foot pad 4
5 Right upright 1 47 Base wheel 2
6 Console bracket 1 48 Manual incline kit 2
7 Bolt M10x65 2 49 Handrail end cap 2
8 Bolt M8x50 2 50 Handrail foam 2
9 Bolt M4x8 2 51 Running deck 1
10 Bolt M3x6 2 52 Running belt 1
11 Bolt M8x45 1 53 Foot rail fastener 6
12 Bolt M8x40 2 54 Power rack 1
13 Bolt M8x25 1 55 Base Cushion 2
14 Bolt M8x15 6 56 MOTOR 1
15 Bolt M8x15 4 57 Controller 1
16 Bolt M8x65 2 58 Power switch 1
17 Bolt M8x35 1 59 Circuit breaker 1
18 Bolt M6x35 8 60 Magnetic ring 1
19 Bolt M5x25 6 61 Photonic sensor rack 1
20 Bolt M5x12 6 62 Front roller 1
21 Bolt M5x10 6 63 Rear roller 1
22 Bolt M10x45 4 64 Air cylinder 1
23 Screw M4x12 19 65 Handrail button left 1
24 Screw M4x15 6 66 Handrail button right 1
25 Screw M4x10 12 67 Base cap 3
26 Screw M4x25 6 68 Cable grommet 1
27 Screw M8x70 2 69 WIRE CLIP 3
28 Nut M10 2 70 AUDIO CABLE 1

BLACK AC

29 Nut M8 6 71 WIRE(L=400MM) 1
30 Nut M5 6 72 | RED AC WIRE(L=100MM)| 1
31 Washer M10 8 73 | RED AC WIRE(L=100MM) | 1
32 Washer M8 6 74 Power Cord 1

. CONTROL
33 Spring washer M8 6 75 CABLE(L=400MM) 1
CONTROL

34 Bolt M8x10 2 76 CABLE(L=1200MM) 1
35 Motor cover 1 77 Photonic sensor 1
36 Rear end cap Left 1 78 Oval Cushion 4
37 Rear end cap Right 1 79 Display plastic 1
38 Base cover Left 1 80 Upper PCB 1
39 Base cover Right 1 81 Console Parts set 1
40 Power rack 1 82 Safety Key 1
41 Foot rail 2 83 Console back cover 1
42 Base wheel cap 2 84 Cup cover 2

18-20 SOROU

15125

MAROUSI

GREECE

+302102806019

20



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR1.9

GREEK MANUAL




MNa TNV ac@AA&ia oag Kal TNV CWOTA XPon TNG CUOKEURG, TTPETTEI VO akoAouBouvTal o1 BACIKEG TTPOQUAGEEIS CUPTTEPIAAUBAVOVTAG TO

TTOPOKATW:

MapakaAw Sl10BACTE TTPOCEKTIKA TIG 0dNYiES TTPIV XPNOIKMOTTOINCETE TOV dIASPOO.

Kivbuvog — lNa tnv atmmopuyn NAEKTPIKOU BPAXUKUKAWMUATOG:

1. MNdavta va KAgiveTe TOV KEVTPIKO DIAKOTITN Kal va ByACeTe TNV OUOKEUR aTTd TNV TTpida ETA atrd KABe Xprion Kal KaBe gopd TTou
KAVETE oUVTHPNON .

Mposidotroinon — Na Tnv amo@uyn Tou PICKOU £yKAUNATOG, GWTIAS, BPAXUKUKAWMATOG i} TPAUMATIONOU:

1. ToTé unv a@rveTe TNV CUCKEUN OTO PEUNA OTAV eV XPNOIKOTIOIEITE, aPaIPECTE TO BUCHA aTTd TNV TTPICA OTAV TEAEIWOETE TNV

TpoTTévnon 0ag.

H kovTivr] emTipnon cival ammapaitnTn étav o dIddpouog XpnaoiuoTroleite armd TTadId n ATopa YE avatnpia .

MoTé PNV XPNOIKOTTOIEITE TO TTPOIGV av £xEl PBAPHEVO KAAWDIO 1) @IG, £Av OeV AEITOUPYEI CWOTA, AV €XEI KATAOTPAPEI ] XEI TTETEI

KAT1T010 uypPOd. MNMapaKAAOUNE VA ETTIKOIVWVIOETE AUECO E TO KEVTPO EEUTTNEETNONG TOU Service yia EAEyXO0 Kal ETTIOKEUN.

Mnv petagépeTe TTOTE TOV BIAOPOPO ATTO TO KAAWSIO TPOPODOCiag ) va XPNOIUOTIOINOETE TO KAAWDIO wg AafH.

KpaTtAoTe TO0 KOAWDIO pakpid aTrd Bepuaivopeveg TIQAVEIEG ] OKOVN.

MoTé punv AsIToupyeiTe TO TTPOIOGV PE TOUG AEPAYWYOUG UTTAOKAPICKEVOUG. KpaTAOTE T avoiyhoTa aépa Xwpig Xvoudi, HAAAIG, KATT.

Mnv pixVveTE 1 EI0AYETE AVTIKEIUEVA OTA AVOiyUATA.

Mnv XpnOIKOTIOIEITE i} ATTOBNKEUETE TOV DIABPONO OE ECWTEPIKOUG XWPOUG.

Mnv XpnoIPOTIOIEITE TOV BIGOPOO OE XWPOUG OTTOU £XETE WEKAOTEI E KATTOIO aerosol (spray). H cuokeun TTpETTEl va XpNOIUOTTOIEITE

o€ OWWATIO e KaBapr] aTuOCPAIPa.

10. Mpiv TNV atrevepyoTToinan TOu PEUPATOG TNG OUOKEUNG, YUupioTe OAOUG Toug SIaKOTITEG O0Tn B€an off Kal TN ouvEXEID aPaIPEDTE TO
@IG atrd TNV TIPIca.

11. Av o diadpopog cival g B€on avadiTTAwong Kai 0 XPrioTng €Xel OAOKANPWOEI TN XPon Tou dIadpduou N avw@EPEIa TTPETTEN va gival
Tiow oTnNV apxikn TG Béon (UNBEV).

12. Otav 0 xpnoTng xpnoiuoTrolci To d1adpouo, dev uTTopei va dITTAWBEI CuyXPOVWG.

13. MNa Vv ac@dAcia 0og KPOTAOTE TNV TTEPIUETPO YUPW aTTd Tov diIddpopo Kabapr atrd euTTodia o€ Yia akTiva 2 Yétpa x 1.

14. Autd 10 Punxavnua mTpoopifeTal POVo yia OIKIaKH XpHon.

15. Na tov d1Gdpouo Pe TITUCOOUEVN AEITOUpYia Kal NAEKTPIKA aviywwaon, va €ioTe aiyoupol 0TI n aviywaon gival atn 6éon 0 TTpiv TRV
avadiTTAwaon.

16. ZTapOTAOTE va XpnoiuoTrolgite To diddpopo av aioBavBeite AimroBupia, ¢aAn, r} BUoKoAia GTnV avaTtrvon.

17. ®opdre Ta KATAAANAQ poUxa Kal TTATTOUTOI0 KaBwg aokNoTe. Mnv @opdTe @apdid pouxa TTou PTTOPEN va TTIA0TOUV OTO BIGdPOUO.
Mavra va gopdrte aBANTIKA TTATTOUTOIA TPELIMATOS KAl VIO TNV ATTOQUYT TPAUMATIOHOU aTTayopEeUETal VA TPEXETE CUTTOANTOI N
POPWVTAG aVOAAIQ KATT.

w N

© oo No O A

MapakaAoUpe diafdoTe TIG 0dnyieg atrd 1O £yXEIpidio

AETTTONEPWG TTPIV ATTO TN XPRON TOU dladpopou.

22




OAHrIEZ TEIQZHZ

H ouokeun Trpétrel va givar yelwpévn Tpwra. Edv TrTapouaiaaTei ducAeitoupyia ) BAGRN, n yeiwaon Tapéxel pia diadpopn
eAAYI0TNG avTioTAoNG yIa TO NAEKTPIKO PEUMA VIO VA PEIWOETE TOV KivOuvo nAekTpoTTANnEiag. O d1Gdpouog cival eEOTTAICUEVOG JE
éva KaAwdIo TTou £xel aywyo Kal Buoua yeiwaong. To Buoua TrpéTrel va ouvdeBei o€ katdAAnAn TrpiCa, ota 16 AMPERE(AMP)
atro TNV ao@PAAEIN TOU NAEKTPIKOU OAG TTIVOKA N OTTOIa €ival CWOTA EYKATECTNMEVN KAl YEIWNEVN OCUPQWVA JHE OAOUG TOUG
TOTTIKOUG KWOIKES KAl OIOTAYMATA.

KINAYNOZ — AavBaopévn ouvdeon Tou aywyou YeEiwong Tou eEOTTAICHOU PTTopEi va odnyroel o€ Kivouvo nAekTpoTTAnéiag.
EAEyETE pe Evav e€e1BIKEUPEVO NAEKTPOAOYO av £XETE AUPIBOAIEG WG TTPOG TO AV N OCUCKEUN €ival KATAAANAQ yeiwpévn. Mnv
TPOTTOTTOIEITE TO QIS TTOU TTAPEXETAI PE TO TIPOIOV — av Oev TAIPIAZEl OTNV TTPICA TOU GTTITIOU 0AG, EYKATAOTAOTE TNV KOTAAANAN
Tpida atrd €EEIOIKEUPEVO NAEKTPOAGYO.

O1 ouokeuég TTou gival yia xprion o€ taon 220-240 volt kai éxel BUopa yeiwong TTou PoIadel ge TNV TIPICa TToU aTTEIKOVICETal OTNV
gIKOva Kai €xel TNV idia diapdpPwaon otnv €000 Tou BUCUATOG BEV UTTAPXEI KaWia avaykn va XpnOIUOTTIOINOETE OTTOIOdNTTOTE
QVTATITOPA YIa AuTO TO TTPOIGV.

MEIQZH BYZMATO2

23



ANOIFQNTAZ THN 2YZKEYAZIA OA BPEITE TA NMAPAKATQ MEPH.

—_ __—— & -2
2 3
N
2 | =
()] %
6 7 8
9 10 1 12 13
14 15 16
AZTA EZEAPTHMATQN
No NEPIFPA®H MOZOTHTA | No. MEPIrPA®H MOZOTHTA
1 Main frame 1set 9 Bolt M5x12 4 pcs
2 Left upright 1pc 10 Washer M10 4 pcs
3 Right upright 1pc 11 Washer M8 4 pcs
4 Console 1pc 12 Safety key 1pc
5 Left base cover 1pc 13 Screwdriver 1pc
6 Right base cover 1pc 14 Lubricant oil 1pc
7 Bolt M10x45 2pcs 15 Wrench 5# 1pc
8 Bolt M8x15 2 pcs 16 Wrench 6# 1pc

24



1. MapakaAw onueiwaTte OTI yia Tov dIGdPOHO
XpeldovTal TouAdxioTov 2 dTopa yia va
OAOKANPWOETE TNV oUVAPUOASYNoN.

2. Avoi€Tte 10 KOUTI, KaI BYA&ATE OAa Ta aPPWON Kal
Ta UTTOAOITTA TTOPEAKOUEVA.

3. 01w deixvel n pwTtoypagia, ByaATe To KUPIO
TTAQic10 aTTd TO KOUTI, TOTTOBETACTE TO O€ £TTITTED0
TTATWHA, KOl 0TN OUVEXEID KOWTE TO TTAGOTIKO
TOEPKI ao@aAciag.

1. Avoi€te TO XapTOKIBWTIO, BAATE TO KUPIO TTACiCIO O€
eTiTTed0 £00¢POG.

2. ZuvOEOTE TTPWTA TO KAAWDIO OTO KEVTPIKO TTAQICIO  OTO
KATW PEPOG TNG OEEIAG KOAWVAG.

AwoTe TTPOCOXI 0Tn oUvdeon Tou KaAwdiou, yia
AavBaopuévn ouvoean Ba TTpokaAéacl BAGRN aTo
ouvOEOO Tou KaAwdiou.

3 TomroBetrioTE TOV APIOTEPO OPOBOCTATN (2) KOl TOV EEIO
opBooTtdrn (3) péoa oTo KUpIo TTACicIO (1), Kal BIdWOTE
KABe TTAeupd xpnoigotrolwvTag 4 Bideg M10x45 (7) kai 4
PodEAECMB(10) e To KAEIDI 6#(16). Apéowg PETG
BidwaoTe KABE TTAEUPA XPNOIPOTTOILVTAG 2 Bideg MBXx15
(8) kal 2 podENeg(11) pe To KAEIDi 5#(15).

Mpoo€gTe va PNV TTPOKOAECETE CNUIG OTO KAAWDIO dTav
€I0QYETE TOUG OPOOOTATEG OTO KUPIO TTAQICIO.




1.ZuvdéoTe TO KOAWDIO aATTO TOV OPIOTEPO Kal
0e€l6  opbooTtdtn pe TNV KOovooAa  (4).
AwoTe TTPpoooxf oTn oUvdeon Tou KaAwdiou, Hia
AavBaopuévn ouvdeon Ba TTpokaAécel BAABN oTo
OUVOEGHO TOU KaAwdiou.

2.XpnoigotroinoTe T0 KAEIDi  yIa va OTEPEWOETE
TNV KovooAa (4) kai BidwoTe apiotepd & Oe€id
Kabe opbootdtn pe 4 PBideg M8x15(8)& 4
podéAeg(11) ava TTAsupa.

BHMA 4

1.01wg eixvel n €ikdva, XpNOIPOTIOINOTE TO
KatoaBidl yia va eYKATAOTACETE TO ApPIOTEPD
KAAupua TNG Baong (5) mavw otn Bdon,
Xpnoigotrolwvtag 2 Bideg M5x12(13). Kavte 10
id10 ka1 yia 1o 8€€I0 KAAUPpa TNG Bdong (6).

26



ZHMEIQZH: lNa Tnv ac@dAgia Kal TRV AVEOH 0OG, aPOoU £XETE OAOKANPWOEI THV
ouvapHoAOynon eAEyETe av ExeTe o@igel OAeg TIg Bideg owWOTA.

27



FENIKEZ XY YMBOYAEZ IN'A THN AZOQAAEIA ZAZ

A. Mpiv eKIVAOETE TNV TTPOTTOVNON OAG €ival EUBUVN TOU XPAOTN N AavAyvwaon TwV odnyiwyv atrdé To gyXelpidlo woTe va BeBaiwbdeite 61
yvwpilete KaAd Tnv AsiToupyia Tou d1adpopou.

B. TotroBeteioTe 10 KA€I®i ao@aAciog TTdvw oTnv KovooAa(o di1ddpopog dev Ba AsiToupyei Xwpig To KAEIDI aopaAeiag).

MpoocapudoTe TNV GAAN dkpn aTrd TO KAEISI YE To clip TTdvw oTa polya 0ag, WOTE Va eEA0PANCETE OTI 0 dIAdPOoUOG Ba oTAPATACE! AV 0 XPROTNG eV TOV
XPNOIUOTTOIEl CWOTA.

I". Av 0 xprioTng tréoel atrd Tov dIddpouo TOTE TO KAEIDI ac@aleiag Ba Byel atrd Tnv BE0n Tou Kal 0 dIAdpopog Ba oTaPATHOEI AUETWS WOTE va
ATTOQEUXOEi TTEPAITEPW TPAUNATIONAG.

A. Mnv oTékeoTe TTAVW OTOV TATINTA KATA TNV €KKivnon Tou dladpdpou, TTatioTe oTaBepd ota dUo TTAAIVA TTAACTIKG el Kal apioTepPd.

E. MartwvTag 1o TTAAKTPO start o diddpopog peTpdel avrioTpoga 3,2,1,0, kai Eekivael o xapnAr TaxutnTta ota 1.0 xAy/wpa.

Av gioTe apyxdplog péxpl va ouvnBioeTe PEiveTe O€ P XaunAr Taxutnta Kal KpatnOeite yepd atmo Tig XeIpoAapEg.

OAHIOZ rPHFOPHZ XPHZHZ

AEITOYPIEIEZ KOMMIOYTEP

XPONOZ: ABpoilel To cuvOoAIKO Xpbdvo TTpotrdvnong atrd 0:00 £wg 99:59 Aetrtd

MAAMOI: MpéTrel va KpaTtdaTe Kal Toug dU0 PETAAAIKOUG aioBNTHPES TwV TTAAPWY OTIG AaBEG OEEIG Kal apIOTEPA WOTE VA aAviXveUOVTal Ol TTAANOI 0OG.
21nv 006vn Ba eppavioTei N TPEXOUCA TIUR TWV TTOAPWY odag avd AeTrtd atd 50 £wg 200.

TAXYTHTA: H 086vn gpgaviel Tnv Tpéxouca Taxutnta Tou diadpduou exkivivtag atmd 1.0xAp/wpa £wg 14.0xAu/wpa.

OEPMIAEZ: ABpoilel Tnv ouvoAikr] kaTavaAwaon Bepuidwv Katd Tnv dIdpKeIa TNG TTPOTTOVNON oag. MEyioTn Tiun gival o1 999 Bepideg.

Atmréotaon: ABpoilel Tnv ouvoAikA améoTacn Tou diavuete g€ XINOpeTpa atrd 0 £wg 99,9.

Katd Tnv Agitoupyia Tou KOPTTIoUTEP, OTNV 086vn gu@avidovral d1adoxIKd oTo idlo TTapdBupo de€id o1 uETPROEIG TNG TaXUTNTOG Kal Ta EOOUEVA TWV
TTOAMWY KABE @opd TToU avaBooBrvel TO AvTiIOTOIXO AQUTTAKI.

Znueiwon: Ta dedopéva Twv TTOAPWY Ba gp@avifovtal povo dTav KpaTdTe yepd Toug aiodnTHPES TTAAPWYV aTTO TIG XEIPOAABEG.

AvrtioToixa epgavifovTal diadoyiké oTo idio TTapdbupo apioTepd ol PeTprioclg TNG attéaTaong kal Bepuidwv.

MatwvTag 1o TAAKTPpo MODE 6a BAETTETE KABE Qopd pe TNV aeipd TNV avTioToixn HETPNON OTTOU avaBooBrvel TO avTioToIXo AQUTTAKI.

28



=EKINQNTAZ

ZHMEIQZH:

1. BeBaiwBeite o TiTroTa dev euTTodiel TNV Kivnon Tou dladpduou.

2. 2uvdéaTe TO KOAWDIO TPOPOBOGIag Kal EVEPYOTTOINCTE TOV BIASPOO.

3. Z1aB¢ite TTATWVTAG OTABEPG oTa dUO TTACIVA TTAACTIKG OEgi Kal apIoTEPO.

4. MNpoocapudoTe 10 clip atmd 10 KAEISi ac@aleiag TTvw 0TO POUXO GAG.

5. BaATe 10 KA€IOi ao@aAgiag oTnv OTTH TTAVW OTNV KOVOOAQ, KAl TN OUVEXEID O BIABPOPOG Ba gival £TOINOG YIa VA EEKIVAOEL.

6. YTrdpxouv KOUUTTIA pUBUIoNG Kal aTIG U0 XeIPOoAaBEg, BeCIa cival n TaxuTnTa + Kai TaxuTnTa-, aploTepd ival START kai STOP, é1rou
ekTeAoUvTal ol id1Eg Asitoupyieg STOP, START kai Ta TTANKTpa SPEED +/- 0TTwG Kai 0TO KOUTTIOUTEP TOUu BIadpdou.

7. Katd mn didpkeia TnG TTpOTTOVNON 00 a€ OTToIadATTOTE AgiToupyia dTav TTatdre To0 KoupTri STOP o d1ddpouog Ba oTapaTtAoEl, av BEAETE
va guvexioeTe TNV TTPoTTévNon oag TatwvTag 10 START OAa Ta TponyoUpeva 0edouéva TTapapévouy Kal o d1adpouog Ba EekIviioel va
KIVEITal ETG aTTO 4 deUTEPOAETTTA. AV BEAETE O BIABPONOG Va €ival 0€ KATAOTAON £TOINOTNTAG, TTOATACTE TO KOUMTTT STOP TTAGAI JETA TNV
TTauon Tou S10d0pOuou

8. 'Exete dUO0 €1MIAOYEG yIa va EeKIVAOETE TNV AOKNONA OOG:

A.QUICK START

ATAG TathoTe T0 TTAAKTPO START yia va EKIVAOETE TNV TTPOTTOVNOT GOG.

B.SELECT A PROGRAM (EmA&ETe Tpdypapua).MatwvTtag 1o kouptri MODE (e1miAoyn) kai étreira 1o TTANKTPo PROGRAM €TTIAEEETE éva

atd Ta 8 TTpokabopicuéva TTpoypdupaTa Kal UoTepa TTatiote START.

AEITOYPTEIA TPHITOPH EKKINHZH

BHMA 1: ZuvdéaTte 10 KA€ISi a0QaAEiag OTO KOUTTIOUTEP Kal 0 OIGOPOMOG €ival € KATAOTACN GVAPOVAG YIa va EEKIVIOEL.

BHMA 2: MNatAoTe 10 TTAAKTPO START Kai HETG aTTd 5 deuTEPOAETTTA AVTIOTPOPNGS HETPNONG O dIGdpopog Ba CekIvAaEl.
XpnaolpoTtroifaTe Ta KOUuTTid SPEED +/- 1} Ta KOUupTTId ypryopng TTAOYAG TNG TaxUTNTAG yIa va pubpiceTe TNV €mBuuNTA TAXUTNTA
OTTOIOOATTOTE OTIYMN BEAETE OTTO TO KOUTTIOUTEP. H TaXUTNTA PTTOPET £TTIONG VA pUBMIOTE KAl aTTd Ta KOUMTTIA 0TV Oe€IA XEIpoAaBH.
BHMA 3: lNa va £xete péTpnon Tou oQUYHoU, atrAd KpaTtoTe yepA TOUG aloBnTApeS TTAAUWY aTTd TIG XEIPOAABEC.

Mrtropei va xpelaoTouv PePIKE SeUTEPOAETTTA WOTE TNV 086vn va deite TNV akpIBA METPNoN. H ouxvotnTa Twv TTOAPWY Ba EpQavicTEi aTO
TapaBbupo PULSE.

BHMA 4: NMatote 1o kouutri STOP yia va oTapaTtAceTe TNV TTpoTTévnon oag i Tpanéete To KAEIdi ac@alAciag amod Tn 6€on Tou yia va
TEpUOTIOETE TN AciToupyia Tou dladpdpuou. MNaTtwvTag 1o TTARKTPo STOP Ba oTapaTACEI TO TTPOYPAPHA, av BEAETE va OUVEXIOETE TNV
TTPOTTOVNON OAG, UTTOPEITE va TTaTtroeTe To KoUuuTTi START kai 6Aa Ta TTponyouueva dedouéva Ba ouvexioouv TNV KATAUETPNON ATTO TO
onueio TTou oTapaTthcaTe. O dIGdPOUOG Ba EEKIVATEI JETPWVTAG AVTIOTPO®A UCTEPA OTTO TECOEPQ DEUTEPOAETTTA.

BHMA 5: Katd tn didpkeia TnG Taxeiag ekkivnang ol Asiroupyieg xpovou, Beppidwyv Kal amméoTacng JETPOUV TTPOG Ta TTAVW.

29



ZHMEIQZH:XEIPOKINHTH ENMIAOIH NPOrPAMMATOZ

21a TAdiola AsIToupyiag Evog TTPOYPAMHATOG, av EXETE EMIAESEI aTTOOTACT, OEpideEG N XPOVO TO AVTIOTOIXO TIPOYPAMHA TTAVTA METPAEI
TTPOG TA KATW.

Katd Tnv didpkKeia Tng PoTrovnon cag 0tav 1o Tpoypappa undevioel, 161 0 d1adpouog 0a oTapaTioel autépara. Edv emOuunTé va
ouvexioeTte TATAOTE TO TARKTPO START KaI 0 81adpop0og Ba EEKIVAOEI HETA ATTO TTEVTE SEUTEPOAETTTA.

BHMA 1: lNpocapudaoTe 10 KAEIdI ac@aAgiag Travw oTnv 086vn kail 0 dIAdPoNOoG gival o€ KATdoTaan ETOIUOTNTAG YIA VA EEKIVATEL.

BHMA 2: NatAoTe 1o TTAAKTPO £mIAoyr) MODE, 161 0TV 006vn 610 TTapdBupo TIME 1Tou peTpdel Tov Xpdvo eugaviCetal n £voeign 30:00.

‘Ereita matAoTe Ta TANKTpa SPEED +/- yia va puBuiceTte Tov Xpdvo va uetpdel avtioTpopa atréd 5:00 ¢wg 99:00 Aetrtd.

Edv dev emBupeite va opioeTe TOV XpOVO va PETPAEI QVTIOTPO@A UTTOPEITE va €TTIAEEETE AAAN epapuoyn. Mnv TTatroeTe Ta TTANKTPpa SPEED +/- aAAd
dueaa TratAaTe To TTARKTPO MODE kai aTnv 086vn aTto TTapdBupo DISTANCE T1rou peTpdel améoTtaon Ba eppavioTei n €voeign 1.0, T0TE pYTTopEite va
puBuicETE TOV UTTOAOYIOUO TNG ATTOOTACNG AVTIOTPOPA TTATWVTAG Ta TTARKTPpa SPEED +/- atmd 1.0xAu £éwg 99.0xAu.

Edv dev emBupeiTe va opiceTe TOV UTTOAOYIOUO TNG ATTOOTACNG UTTOPEITE va €TTIAEEETE AAAN epapuoyn. Mnv TTatAceTe Ta TTARKTPa SPEED +/- aAAG
dueaa raTtAaTe To TTARKTPO MODE Eavd kal otnv 086vn ato mapdBupo CALORIE 1Tou peTpdel Bepuideg Ba ep@aviatei n Evoeign 20, TdéTe PTTOPEITE Va
pubuiceTe TOV UTTOAOYIOUO TwV BepUidwv avTioTpopa TTaTtwvTag Ta TTANKTpa SPEED +/- amd 10kcal éwg 990kcal.

BHMA 3: AQoU TEAEIWOETE PE TNV XEIPOKIVNTN ETTIAOYI EQAPMOYH TTPOYPAUUATOG TTATACTE TO TTAAKTPO START Kai 0 d1ddpopog Ba EekIvAael ETTEITa
ato 4 deuTepOAETTTA.

BHMA 4:Katd Tnv O1dpKeIa TOU TTPOYPAUUATOG UTTOPEITE va puBuiceTe TNV TaXUTNTA TTATWVTAG TO TTANKTPO SPEED +/- .

Emiong n TaxdTtnTa puimopei va puBuIoTei Kal atrd Ta KOUPTTIA OTIG XEIPOAARBEG.

BHMA 5:MatAoTe 10 TAAKTPO STOP yia va OTAPATACETE TNV TTPOTTOVNON 0ag N TPABAETE TO KAEIDI ac@aAeiag atrd 1o KouTTioUTeP Kal 0 d1ddpouog Ba
Tepuatioel apéowg. Marrfote 10 TANRKTPO STOP Kal To TTpoypaupa Ba otapatioel apéowg. Edv BéAeTe va cuveyioeTe TTaTAOTE TO TTARKTPO START,TOTE
o d1Gdpopog Ba EekivAael JETA atrd 4 SeuTEPOAETTTA Kal TO TTPOYPANMa Ba EekIvioel aTTd eKEl TTOU €iXaTe OTOUOTATE.

Metd Tnv TTa0on Tou dladpduou av BEAETE 0 OIAdPONOG va gival 0€ KATAOTOON AVAUOVAG TTATAOTE TO TTANKTPOo STOP.

ZHMEIQZH:MPOENIAErMENA NMPOIrPAMMATA

OAda 1a TTPOKABOPICUEVA TTPOYPAMHATA Eival XWPICHEVA O TPIAVTA BACIKA TUAMATA Kal N TaXUTNTA £XEl TTPOKABOPIoTE yia KAOE TURUA.
O Xxpovog Trou pecoAafei amd Ta TPIAVTA THAHATA O€ KAOE TTPOYpPAMa, OPileTE AUTOPATA aAVAAOYO ME TO XPOVO TTOU £XETE ETTIAESEL.
Y1mrdpyxouv 64 TTpokaBopiopéva TTPOYPAMHATA VIO 8 SIAQOPETIKOUG OTOXOUG TTPOTTOVNONG Kal 8 SIaQOopeTIKA TTiTreda évraong yia KAbe éva
oTOXO TTPOTTOVNONG.

BHMA 1: lNpocapudaoTe 10 KAEIdI ac@aAeiag TTavw aTnv 086vn kal o O1AdPoNOoG gival o€ KATAoTaon ETOIMOTNTAG YIA VA EEKIVATEL.

BHMA 2: lNatioTe 10 TTARKTPOo PROGRAM Yyia va PeTakIvnOeiTe Kal va €TTIAEEETE éva aTTO Ta OKTW TTPOKaABopIoUEVa TTPOYPAUMATA TTPOTTOVNONG.
‘Eva TTpdypappa TpoTTovnong 1o eTTIAEYETE KABE @opd TTou TTIECETE TO TTAKTPO PROGRAM.AQOU £xeTe €TTIAEEEI TO €TTITTEDO TNG €VTAONG, ETTEITA
TTaTAOTE TO TTAAKTPO Sspeed +/- yia va pubpicoupe To Xpodvo TTou pecoAaBei. H TTpokabopiopévn TiuA Tou Xpoévou yia K&Be Tpdypauua civar 30:00
AeTTTA Kan ptTopei va puBuioTei atmd 5:00 £wg 99:00 AeTTd.

BHMA 3: Apou éxete kaBopioel Tnv Tiur Tou Xpdvou, TTatioTe To TTARKTPO START yia va eKIvoeTe Tnv TTpoTTOVNON 00G.

BHMA 4: Katd tnv didpkeia evog TTpoypAuaTog ITTOPEITE va pubuioeTe TNV TaxUTNTa TTOTWVTAG TO TTANKTPO SPEED+/- oTnv 086vn f T KOUPTTIA 0TV
0e1d xe1ipoAafny. H Ty TnG TaxuTnTag apopd To TUAUA TNG OTIYHAG TTOU TPEXETE Kal OTAV TEAEIWOEI N TaXUTATA ETTAVEPXETAI OTIG TTPOKABOPIOUEVES TIUEG.
BHMA 5: MNatiote 10 TARKTPpO STOP yIa va OTOUATACETE TNV TTPOTTOVNON GaG N TPABAETE TO KAEIBI ac@aAsiag atrd To KoUTTIoUTEP Kal 0 diIddpouog Ba
TEPUATIOEI AUETWG.

30



METPHZH TQN KAPAIAKQN NMAAMQN

2T0 KOUTTIOUTEP TOU d1adpouou oTo TapdBupo PULSE Acitoupyei n €vOeIgn Twv TTAAPWY o€ ouvOUACHS e Toug OUOo aioBnTrpeg TTou BpiokovTal
oTIG xelpoAaBég. Otav embupeite va BAETTETE TOUG TTAOAPOUG OAG :
1.TomroBetroTe Kal Ta U0 oag xépla oTabepd aToug dUo aioBnTApES. MNa va €xeTe akpIfr) JETPNON Eival UTTOXPEWTIKG va KPATATE
Kal Toug dU0 aIoBNTAPEG.
2. O eKTINWPEVOG XPOVOGS yia va deiTe Toug TTaAPoU oag aTo TTapaBupo PULSE cival Tévte OeUTEPOAETITA APOU £XETE KPOTATEI TOUG QICONTAPEG.
3. H pétpnon O¢v gival akpifng Kal GToUa PE 1aTPIKEG TTABNOEIG TTOU £XOUV TNV avaykn yia akpifr) TapakoAouBnon Tng KapdIakrg ouxvotnTag
O¢ev Ba TpéTTel va BagifovTal OTIG EKTIUACEIG TTOU TTAPEXOVTA.
XPHZH TQN AEITOYPIIQN TOY HXOY ——
O1rwg deixvel n @ryolpa guvdECTE TV Hia AKpn Tou
KaAwdiou oTnv uttodoXH fXOU TOU KOUTTIOUTEP Kal TNV
GAAN dkpn OTNV CUOKEUN avoTTapaywyr oag, Kal

Emerra 6a akoUTe PJOUCIKA atrd Ta NxEia Tou <
KOMTTIOUTEP.
ENAEI=H METPHZH AINOYZ D

AuTi n Agitoupyia gival va ekTIuNBEi To CWPATIKO AITTOG 006, CUMPWVA WE TIG BACIKEG TTANPOYOPIEG TNG KATAOTACONG TOU CWHATOG 0AG.

AUTA n ekTignon dev gival akpIBNG Kal Ta ATopa PE 1aTPIKEG TTABAOEIG 1 / Kal pia OUYKEKPIYEVN avAykn yia okpifr aio Tou cwpaTikou Aittoug dev Ba
TIPETTEl va BacifovTal OTIG EKTIMAOEIG TTOU TTOPEXOVTA.

BHMA 1: MNatote 10 TARKTpO PROGRAM etTavelAnuuéva, otnv évarn @opd otnv 086vn oto mmapdBupo TIME Ba epgavioTei n évdeign FAT.

MatrioTe T0 TTAKTPO MODE yia va puBuioeTe TIG OXETIKEG TTAPAPETPOUG: TO GUAO, TNV NAIKia, TO UWOog Kal To BEPOG.

BHMA 2: Apou méoete 10 TTARKTPpO MODE, o1o TrapdBupo CALORIE/DISTANCE 8a epgavioTei To F1, oto mapdBupo PULSE /SPEED Ba sugavioTei 10
25 1ou avTitTpoowTrelel TNV NAIKia, TTatAoTe TO0 TTARKTPO SPEED +/- yia va puBpicete Tnv nAikia 10-99. ¥1n cuvéxeia ratriote 10 TTARKTPpo MODE yia va
peTapeite 0TO TTOMEVO BAMA.

BHMA 3: Metd Tnv eicaywyr TG AsiToupyiag Tou cwpatikou Aitroug, oto TTapdBupo CALORIE /DISTANCE 8a gpgavioTei 0 aplBuédg F 2,010 TTapdBupo
Pulse /DISTANCE 6a gugavioTei o apiBudg1 41rou avTitpoowTrelel To GUAO, TTaTHoTe TO TTANKTPO SPEED +/- yia va puBpuiceTe 10 @UAO 1-2.To 1
QAVTITTPOOWTTEUEI TO APCEVIKO KAl TO 2 AVTITIPOOWTTEVUEl TO BNAUKO. 2Tn cuvéxela TTatioTe To TTARKTPO MODE yia va JeTapeiTe 0TO €TTOPEVO BN

BHMA 4: Metd 10 TTadTna Tou TTARKTpou MODE, 1o TTapdBupo CALORIE/DISTANCE 6a epgaviaTei 1o F 3, To TrapdBupo PULSE /SPEED 0a sugavioel
170,61T0U QVTITTPOOWTTEVUEI TO UYWOG, TTATHOTE TO TTANKTPO SPEED +/- yia va pubuioceTte 10 Upog atré 100CM-200CM. 21N ouvéxela TTATACTE TO TTAAKTPO
MODE vyia va peTaBeite 010 €TTOUEVO PrKa.

BHMA 5: Agou miéoete 1o TTARKTPO MODE, 10 TTapdBupo CALORIE/DISTANCE 8a epgavioel 1o F4, 1o Tapdbupo PULSE /SPEED 6a eugavioel 70,61Tou
avTirpoowTrelel To Bapog, TaTioTe To TTARKTPo SPEED +/- yia va puBuicete 1o Bapog atrd 20kg-100kg. Z1n ouvéxela TTatioTe To TTANKTPOo MODE yia va
peTapeite 0TO TTOMEVO BAMA.

BHMA 6: A@oU oAokAnpwBEei N puBuion e TNV eI0aywyr OAwY TwV GTOIXEIWV yIa TV KOTAOTOON TOU CWHATOG 0AG, TTAToTe TO TTANKTPo MODE Kal 0Tn
ouvéyxela oto TTapdbupo CALORIE/DISTANCE 6a epgavioTei 10"5", 1o TapdBupo PULSE / SPEED, Ba epgavioTei n €vdeign "00", auté onuaivel Tnv
évapén yia Tov UTTOAOYIOUO TWV OTOIXEIWV. 2T CUVEXEIQ KPATHOTE TOUG aIoONTAPES TTAAPWY PE Ta BUO 0ag XEPIa aTro TIG XEIPOAABES Kal YETA aTTd 8
OeUTEPOAETTITA N £VOEIEN TOU OWUATIKOU AiTroug Ba TrpéTTel va epgavidetal oto mapdBupo CALORIE/DISTANCE.

31




MINAKAZ A TO ZQMATIKO AINOZ

To atrotéAeopa TTou diVETaI yIA TO CWHATIKO AITTOG OTOV TTOPAKATW TTivaKa gival Pia ava@opd TG KaTdoTaong Tou CWHATOG,
eAEYETE TNV KATAOTOON TOU CWHATOG GAG, avAAoya PE TO apIoTEPS YPAPNUA PE TO OTTOTEAECHA TTOU TTaipveTE aTTO TOV BIAOPOO .

Body condition Result
Fat BMI > 30
Overweight 26 < BMI < 30
Fit 19 <BMI < 25
Thin BMI <19

MINAKAZ NMPOIrPAMMATQN
P1. WEIGHT LOST

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112123 |3] 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 112121341 4 5 6 8 8 10| 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112 |3]|4|5]5 6 8 9 11012 | 10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1123|467 8 |10 |11 |12 |13 |11 | 10| 8 7 5 4 2
Level 5 SPEED(KM/H) 2134|577 8 1101214141312 ]|10| 9 6 4 2
Level 6 SPEED(KM/H) 213|457 9)]10|12|13|14|14|13 |12 (10| 9 6 5 3
Level 7 SPEED(KM/H) 213|568 9110|1213 |14|15|(13 |12 (10| 9 6 6 3
Level 8 SPEED(KM/H) 2|13|5|6|8|10]12|14 |14 |15 |15 14|13 |11 ] 9 7 6 3




P2. CARDIO TRAIN

SPEED CHANGES I 28 S 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11112 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 SPEED(KM/H) 112)2]) 3 4 5 6 7 7 7 5 4 2 2 1
Level 3 SPEED(KM/H) 112|314 5 6 7 8 8 9 9 6 5 3 2 1
Level 4 SPEED(KM/H) 212]14]|5 6 7 8 9 9 |10]10] 9 9 7 6 4 2 2
Level 5 SPEED(KM/H) 213|5]| 6 7 8 9 |10|10|11|11|10]|10]| 8 7 5 3 2
Level 6 SPEED(KM/H) 21416| 7 8 9 |10 1111|1212 |11 11| 9 8 6 4 2
Level 7 SPEED(KM/H) 3157 8 9 10|11 |12 |12 |13 (13|12 |12 |10 9 7 5 3
Level 8 SPEED(KM/H) 416|189 |10f11]|]12 |13 |13 |14 |14 |13 |13 |11)10]| 8 6 4

P3. FAT BURN

Level 1 SPEED(KM/H) 1 213 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 SPEED(KM/H) 11213 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 SPEED(KM/H) 1 2| 4 5 7 8 9 10 | 10 | 10 | 10 9 9 7 6 4 2 1
Level 4 SPEED(KM/H) 2131|565 6 8 9 10211 |11 )11 |11 ) 10| 10 8 7 5 3 2
Level 5 SPEED(KM/H) 21416 7 9 1011|112 |12 |12 12|11 ] 11 9 8 6 4 2
Level 6 SPEED(KM/H) 31517 8 10|11 |12 |13 |13 |13 | 13|12 ]| 12| 10 9 7 5 3
Level 7 SPEED(KM/H) 41618 9 11|12 |13 |14 |14 | 14|14 |13 | 13|11 ] 10 8 6 4
Level 8 SPEED(KM/H) 41719110|12 |13 |14 | 15| 15|15 |15 14|14 |12 | 11 9 7 4

P4. POWER WALK

SPEED CHANGES 48 B2 BSH B4 RS BoN B B8 B9

Level 1 SPEED(KM/H) 111121233444 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 112121213344 |5] 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 112123344515 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 112133344516 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 112|344 |5]|5|5]6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 112|3]|]4|5]|]5]|]6]|6]|6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 112|3|(4|5|6]|6]|7]7 6 6 6 5 5 4 3 2 1

evel 8 SPEED(KM/H) 11213 (4|5|6 | 7|77 7 6 6 6 5 5 4 2 1




P5. INTERVAL

SPEED CHANGES

Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 5 8 5 8 5 8 5 8 5
P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112|383 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 23] 4 3 21314 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23] 4 5 41314 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 214165 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 215]|6 7 6 5]6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 31617 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 31718 9 8|78 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 31819110 ]9|8]9(|10]2°9 8 9 10| 9 8 9 |10 | 8 4

34



P7. MOUNTAIN CLIMB

Level 1 SPEED(KM/H) 1 1122 31313 4 4 4 3 3 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 1122 3133 4 4 4 3 3 3 2 2 2 1 1
Level 3 SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 SPEED(KM/H) 212 |13|3|414]| 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 SPEED(KM/H) 2121414 ]|15]|5]|5 6 6 6 5 5 4 4 4 2 2 2
Level 8 SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
P8. HILL RUN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 212112] 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 SPEED(KM/H) 212112 4 4 4 6 6 6 8 8 10 | 10 6 4 2
Level 3 SPEED(KM/H) 2121414 4 6 6 6 8 8 10 | 10| 12 | 10 8 6 4 2
Level 4 SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10| 10 |10 | 12 | 12 | 10 7 5 3
Level 5 SPEED(KM/H) 214166 6 6 8 8 8 1010 | 12 | 13 | 12 | 10 7 5 3
Level 6 SPEED(KM/H) 214166 6 6 8 8 1010|1213 | 13| 12 | 10 7 5 3
Level 7 SPEED(KM/H) 2 4 6 6 8 8 10|10 |12 |13 |13 | 14| 13| 12 | 10 7 5 3
Level 8 SPEED(KM/H) 2 4 6 8110|1012 |12 |13 |13 |14 |14 | 13| 12| 10 7 5 3




ANAAINAQZH TOY AIAAPOMOY

1. Tava avadItrAwaoeTe Tov OIAdPOHO, TTPWTA ATTO OAA  KAEIOTE TOV OIOKOTITN.

2. BeaiwBeite 611 0 diddpopog dev £xel KATTOIA KAIOT.

3.  ZNKWOTE TTPOG Ta TTAVW TO KEVTPIKO TTAQICIO yIa va eUBUYypaUUIOTE Kal va £pBel o€
TTAaPAAANAN B€0n e  Tov UTTOAOITTO OKEAETO TOU DIadpOoU.
ZTEPEWOTE TO BATTEDO WE TOV €10IKO CWAAVA OTAPIENGS OTTWG PaiveTal Kal aTTd TRV
€IKOVOypapnuEvn €IKOva.

4. BeBaiwBeite 011 TO dATTEdO BpioKETAI OTRV OWOTA BECN PE TOV CWARVa OTHPIENG.

EKAINMAQZH TOY AIAAPOMOY

1. MNa v ekditTTAwon Tou d1adpdoU PPOVTIOTE va UTTAPXEI XWPEOG ETTAPKAG VIO VO YiVEI
OwOoTd ,aPAOTE XWPO TTEPITTOU VOGS PETPOU YUPW aTTd Tov dIddpopo, Xwpic va UTTapXouv
eUTTOSIO VIO TNV KAAN AgITOUpYia TOU Kal TOTTOBETNON TOU OTOV XWPO CAG.
2. 2Tn CUVEXEIQ KPOTWVTAG HE Ta 2 XEPIa 0ag ToV BACIKO OKEAETO TOU OIGOPOUOU [E TO TTODI
00G OKOUMTTAOTE TO AUOPTIOEP OTHPIENS WOTE O OIAdPOOG VA ATTACPANICE! KAl ETTEITA
OTTPWETE TTPOG TA TTATWHA ME APEMNES KIVAOEIG, TOTE O BACIKOG OKEAETOC KaTERAIVEI AQUTOUATA
Kal TTpIv @TACEl 0TO £va PETPO ATTOOTAONG OTTO TO OATTEDO Ba TTPETTEI VA £XETE APAOEI
améoTAON £Va PETPO ATTO TOV BIAdPOMO yia va £pBel oTnv TEAIKN BEan OTTwG deixvel Kal N
gIKkovoypdapnaon.

NQz NA METAOEPETE TON AIAAPOMO

1: AtmevepyoTrolgioTe TOV SIAKOTITN.

2: BydAte 10 Buopa atmod Tnv Tpila.

3: AvaditAwaoTe Tov d1ddpopo.

TNV ouvéxela, apou £xeTe akoAouBraoel Ta 3 avapepBévra Bacika
BrpaTa, KPATAOTE TIG XEIPOAABES KAl avaonkwaTe Tov Trepitrou 30-40
MOIPEG WG TO OTHBOG KAl UTTOPEITE VO TOV PJETAPEPETE OTTWG BEIXVEI KAl
N €IKOVOYPaPNUEVN GWToYpaQia

36



OAHI'IEX TOMOGETHXHX AIMANTIKOY 2TO AAMEAO TOY TPEZIMATOX

1° BHMA ToTtroBeteioTe TOV TATINTA TPEEIMATOG £TOI WOOTE N PAPA VA gival TTPOG TA TTAVW KAl 0TO KEVTPO Tou ATTEDOU.

20 BHMA Evw onKWVETE TNV AKPN TOU TATINTA TPEEIUATOG, TOTTOBETEIOTE TO AKPOPUATIO TOU OTTPEI AVAPETA GTOV TATINTA TPEEINATOG
Kal To dATTEdO TTEPITTOU 6 “ (ivToeg) aTTd TO PTTPOCTIVO TURKA Tou dladpouou. ATTAWOTE TO OTTPEI TNG OIAIKOVNG OTa dATTESO
METOKIVWVTAG TO ATTO TO YTTPOOTIVO PEPOG TOU dIadpdou TTpog Ta TTicw. ETTavaAdBeTe Tnv diadikacia kal atrd Tnv dAAn TTAsupd Tou
TamTNTa. WeKAOTE TTEPITTOU YIa 4 deUTEPOAETITA ATTO KAOE TTAEUpPA.

3% BHMA A@rioTe TNV GIANIKOVN va «oTadei» yia SEKa AETITA TTPIV XPNOIMOTTIOINCETE TOV JIAdPOHO.

‘Emreima evepyotroifjote Tov d1ddpouo & BAATE Tov oTnv TaxutnTa 3km & a@roTe Tov va AsIToupyei yia AN 5 AeTTTd Xwpig va aveRel
KAVEIG eTTAVW. Oa PTTOPEITE VA XPNOIUOTIOINCETE TOV OIABPOUO PETA aTTd 1 wpa. AuTH TNV OUYKEKPIPEVN Bladikaoia Ba akoAoubeiTe
Tavta 6tav Ba TTPETTEl va KAVETE AiTTavon oTo ddTtTedo Tou diadpduou.

MPOEIAOMNOIHZH ZHMANTIKH : Mnv utrép — AittaveTe 10 8ATTEd0 TPECiNATOG. YTTEPBOAIKA TTOGOTNTA AITTAVTIKOU TTPETTEI VA
aTmouaKpPUVBEl okouTTiCovTag TNV PE dia TTeToéta. ETtiong gival onuavtiké yia Tnv TpwTn @opd étav o dIadpouog cuvapuoloynBei
aTtrd TNV CUOKEUOOIa TOU, TTPIV JTTEl 0€ AsiToupyia va AITTAveTe TO dATTEDO E TO TTAXUPEUOTO AITTAVTIKG GIAIKOVNG TTOU
TePINAPPBAveTE 0TO 0T ouvapuoAdynong. Etrera atmd 20 wpeg XxpAong i 2 uAveg Ba Airraivete 10 dATTESO E TO €IBIKO AITTAVTIKO
oIAIKGVNG TTOU gival o€ open OTTPEl & TO TTPOPNBEUEOTE HOVO ATTO KATAOTANATA OPYAVWY YURVAOTIKAG.

MPOZOXH!!! AN FNNETAI ENTATIK'H XPHZH TOY AIAAPOMOY ENAZX IMANTAZ (TAMHTAZX) MIMOPEI NA XPHZEI
ANTIKATAZTAZHZ ZE MIKPOTEPO XPONIKO AIAZTHMA ANO 18 EQX 24 MHNEZX.

|
lq‘ “ Banda ——
] f '
! Tabla
Board
J/
—;J’L- Y N
To AImTavTiKO O)X1 OTIC AKPES 600 TO SUVATO TIPOG OTO KEVTPO TOU Bamédou. /}?\9

MPOEIAONOIHZH A TO ZMPEI ZIANIKONHZ

KPATHITE TO MAKPIA AMNO TA MAIAIA !

Av uttdpéel kaTdtmoon A Wwekaouog kateubeiav oTo TTPOCWTTO {NTHOTE IATPIKI GUUBOUAR.

AuUTO TO TTPOIGV PTToPEi Va TTPpoKaAEael BAGRN A ammwAgia av dgv XpnoIuoTroinBei GUP@WVA PE TIG
odnyieg xpriong Tou.

AuTO TO TTPOIGV TTWAEITAI yIa TNV TTEPITITWON TNG AiTTavong Kai pévo Kai Je TV TTpolTroBean 611 Ba
XPNOIUOTTOIEITAI ATTOKAEIOTIKA pe EUBUVN TOU ayopaaTr| Kal OTI Ol KATAOKEUAOTES KAl QVTITTIPOCWTTOI
Oev PEPOUV Kapia euBuvn ae oxéon Ke auTo TO TTPOIOV.

37



Ka@apiouodg

A@aipéoTe TNV okOvn atrd Tov 8IAdPOoPOo e NAEKTPIKA OKOUTTA A JE £va TTavi eEAagpd
VOTIOPEVO.AvAdITTAWOTE TO OATTESO KAl KOBAPIZeTE TOKTIKA TO TTATWHA PE NAEKTPIKA OKOUTTQ.

Auté Ba cag BonBroel va eTTPNKUVETE TNV dIAPKEIa TNG {wrG Tou dladpduou oag.

Mnv xpnoiyoTroleite TTOTE SIGAUTIKG OTO BATTEDO 1 OTOV TATTNTA TPEEINATOG.

H xprion Twv SIOAUTIKWYV PTTOPEN va PEIOEI TNV ATTapaiTnTn AiTravon Tou datTédou Kal Tou TATTNTA.
Kevrpdpioua Tou IydvTa Tpediarog

Ortav TpEXETE ) TTEPTTATATE, UTTOPEITE VO AOKEITE YEYAAUTEPN dUVAUN ME TO €va TTODI aTT ~ OTI TO AAAO.

Auté Ba kdvel Tov TATTNTA va TPEEINATOG va @Uyel aTTd TO KEVTPO. AuTOG 0 BIAdPOUOG £XEl OXEDIAOTEI
KOl KOTOOKEUAOTEl WOTE va €Ea0@aAiel n OwaOTH Kivnon Tou TATTNTA va gival TTAVTA KEVTPAPIOUEVN
ETTAVW OTO BATTEDO TPe€ipaTog. MepioTaociakd o TATTNTAG ICWG XpelddeTal eTITTAEOV pUBUION Yia va
d1aTnpnOei KevTPapIoPEVOG. MNa va KEVTPAPETE TOV TATINTA, XPNOIMOTIOIEIOTE TO EOWKAEIOTO KAEISI
Allen yia va puBpioeTe Tn B€0n Tou TTIoW PAOUAOU.

Alodikaoia KevTpapiopatog Tou TaTTNTa TPEEiNaTog

1.)Mnv @opdre apdid pouxa , ypaBdres , A @apdid KOCPANATA OTAV KAVETE QUTH TNV pUBJICN.
2.)Mnv oTpé@eTe TTOTE TA UTTOUAGVIO TTEPICCOTEPO aTTO Ya TNG OTPOPRG KABE POopPd.

3.)Navtote va o@iyyeTe TNV pia TTAEUPA Kail va XOAAPWVETE TNV AAAN yia va eutrodioeTe UTTEPPOAIKS
OQigiuo 1 XaAdpwaon Tou TATINTA.

4.)\eiroupynoTe Tov d1Iadpouo. PuBuioTte Tov TétnTa 61av Asitoupyei o diddpopog ue (4 xAu/wpa-
km/h)xwpic va BpiokeTal KATTOI0G TTAVW CTOV TATTNTA.

A@ou kdveTe TNV pUBUION, TTEPTTATAOTE ETTAVW OTOV TATINTA YIA 5 AETITA TTEPITTIOU YIA VA TOV EAEYEETE.

Av gival atrapaitnto va eravaAdpete Tnv diadikacia aAAd TTOTE unv OTPEPETE TA UTTOUASVIA
TEPIOOOTEPO ATTO Y4 TNG OTPOPRG KABE QOopd. YTTEPBOAIKO CQIEINO TOU TATTNTA PUTTOPEI VA PEIWOEI
onUAavTiKA TNV dIdpkeia {wrg Tou TATTNTA.

AN O IMANTAZ KAINEI AO APIZTEPA :

-ZTPEYTE TO PTTOUAOVI TOU apIcTEPOU pdoulou Katd Ya TNG OTPOPAG degI6aTpOPa(aPi§iuo — Tdvuan).
-ZTpEYTE TO PTTOUAOVI Tou O€€I0U pAouAou Katd ¥a TNG OTPOYPNS aploTepOaTpo@a(xaAdpwan).

AN O IMANTAZ KAINEI ANO AEZIA :

-ZTpEYTE TO PTTOUAOVI Tou 8100 paouAou Katd V2 TNG oTpoYng deCibaTpoPa(aitiuo — Tévuaon).
-ZTPEYTE TO PTTOUAGVI TOU apIcTEPOU pdoulou Katd Ya TNG OTPOPAG apIoTEPOCTPOPA(XaAdpwan).
PYOMIZH TANYZHZ TOY IMANTA TPEZIMATOZXZ

Av 6Tav BAceTe 10 TTOOI TTAVW OTOV TATTNTA TPEEINATOG, AIoBAvEDTE va YAIOTPAEl TOTE O TATINTA £XEI
yivel ehaoTikdgkal YAIoTpd a11d Ta pdouAa. OAol oI TATTNTEG ATTOKTOUV EAACTIKOTNTA PE TOV KaIPO.
AuTA givarl pia puaioAoyikni Kai cuvnBiouévn pubuion o€ K&Be diddpouo.

MNa va peiwaoupe 1o YAIOTpNUa, oTpEWTE Kal Ta 2 trouAdvia Allen Tou otrioBiou pdoulou katd 1o Va
NG OTPOYNG OTTWG @aiveTal. AokiudoTe Tov dIddpopo Eavd yia va eAéyEeTe av YAIOTPAEL.
EmavaAdaBete e@doov gival atrapaitnto aAAG TTOTE PNV OTPEPETE TA UTTOUAGVIA TOU pAouAou
€PIO0OTEPO ATTO V4 TNG OTPOYNG KABE popa.

38



55
it

L 22 @fZO

" Spe=LlF40 75
o020 [ Rt T, el

; Le] /l b\:ﬁ-‘

AN — 65

20 347 1 28 13
39 31 15 48"7 .
47 43 28 1

39




No. Description Qty No. Description Qty
1 Base 1 43 Belly pan 1
2 Motor base 1 44 Motor belt 1
3 Main frame 1 45 Black Cushion 8
4 Left upright 1 46 Base foot pad 4
5 Right upright 1 47 Base wheel 2
6 Console bracket 1 48 Manual incline kit 2
7 Bolt M10x65 2 49 Handrail end cap 2
8 Bolt M8x50 2 50 Handrail foam 2
9 Bolt M4x8 2 51 Running deck 1
10 Bolt M3x6 2 52 Running belt 1
11 Bolt M8x45 1 53 Foot rail fastener 6
12 Bolt M8x40 2 54 Power rack 1
13 Bolt M8x25 1 55 Base Cushion 2
14 Bolt M8x15 6 56 MOTOR 1
15 Bolt M8x15 4 57 Controller 1
16 Bolt M8x65 2 58 Power switch 1
17 Bolt M8x35 1 59 Circuit breaker 1
18 Bolt M6x35 8 60 Magnetic ring 1
19 Bolt M5x25 6 61 Photonic sensor rack 1
20 Bolt M5x12 6 62 Front roller 1
21 Bolt M5x10 6 63 Rear roller 1
22 Bolt M10x45 4 64 Air cylinder 1
23 Screw M4x12 19 65 Handrail button left 1
24 Screw M4x15 6 66 Handrail button right 1
25 Screw M4x10 12 67 Base cap 3
26 Screw M4x25 6 68 Cable grommet 1
27 Screw M8x70 2 69 WIRE CLIP 3
28 Nut M10 2 70 AUDIO CABLE 1

BLACK AC

29 Nut M8 6 71 WIRE(L=400MM) 1
30 Nut M5 6 72 | RED AC WIRE(L=100MM)| 1
31 Washer M10 8 73 | RED AC WIRE(L=100MM) | 1
32 Washer M8 6 74 Power Cord 1

. CONTROL
33 Spring washer M8 6 75 CABLE(L=400MM) 1
CONTROL

34 Bolt M8x10 2 76 CABLE(L=1200MM) 1
35 Motor cover 1 77 Photonic sensor 1
36 Rear end cap Left 1 78 Oval Cushion 4
37 Rear end cap Right 1 79 Display plastic 1
38 Base cover Left 1 80 Upper PCB 1
39 Base cover Right 1 81 Console Parts set 1
40 Power rack 1 82 Safety Key 1
41 Foot rail 2 83 Console back cover 1
42 Base wheel cap 2 84 Cup cover 2

40



EFTYHZH HAEKTPIKOY AIAAPOMOY

H eyyunon 1oxvsei:yia (2) £€Tn a1 TNV NUEPOUNVIA ayopdg TOU TTPOIOVTOG OTO HOTEP & TO NAEKTPOVIKA HEPN(TTAAKETA-KOVOOAQ).
yia éva (1) €Tog oTOoV IHAvVTa TPESiHATOG Kal TO dATeS0 epOoov ouvTnPnOei CWOoTA pE TO €181KO OTTPEI GIAIKOVNG.
H eyylnon KaAUTITEl TUXOV KATAOKEUOOTIKG AGBOG.
*H Tux6v avTikaTdoTaon aviaAAQKTIKOU €ival TNV KPion TWV TEXVIKWV.
*H ouvappoAdynon, €Aeyxog , puBuion TaTTNTa €mIRAPUVEl XPNUATIKA TOV KATAVOAWTH.
*H emiokewn Tou TeXVIKOU Trépav TwV 14 NUEPOAOYIOKWY NUEPWV ATTO TNV NUEPOMNVIa ayopds emRApUVEl XPNUATIKA TOV KATAVOAWTH ,UE TNV EKAOTOTE
XPEWonN ato TNV €TAIPEia .
*EkT66 opiwv ZEpPIg, Ba atroaTéEAAOVTAI OTO KEVTPIKO ZEPPIG.
1. BA4Pn péoca o€ 14 nuépeg ammd Tnv nuepounvia ayopds Ba TapaAapBavovTal HECWw PETAPOPIKAG ATTO TOV XWPEO TOU TTEAATN.

>& auTA TNV TTEPITITWON Ta £€§oda peTagopdag Bapuvouv Tnv eTaipeia. (E@ocov eival uTraimoéTnTa TNG CUOKEUNG ).
2. BA4&BN petd tng 14 nuépeg atrd Tnv nuepounvia ayopdg Ba petapépovTal atrd Tov TTEAATN OTNV JETAPOPIKA ETAIPEIA .

Ta £€€0da pETAPOPAG aTTO TNV PETAPOPIKN PEXPI TO ZEPRBIG KAl TO avTioTpo@o Bapuvouv Tnv eTaipeia. (E@doov gival uTTaITIOTNTA TG CUOKEUAG).
*H eyyunon 1ox0€gl yovo yia TovV TTPWTO AYyOPAOCTr) TOU TTPOIOVTOG.
*H eyyunon 1oxUel povo €Av TO TTPOIGV AEITOUPYEI O€ OTTITI (KAl OXI O€ YyuuvaoTripid, UAAGYOUG, KOIVOXPNOTOUG XWPEOUG K.A.).
*H emokeur) otrolaodntmoTe BAGRNG TTPAYUATOTTOIEITAI TO GUVTOPOTEPO BUVATOV.
*KdaBe atraitnon ammolnuiwong Tou TTEAATN, €iTe Adyw EAAEIPNG aVTAAAGKTIKWYV €iTE Adyw KABUoTEPNONG ETTIOKEUNG, BeV gival duvarTr).

H EFTYHZH AEN EXEI IZXY

*AT6 utrépTacn n diakupavon oTo dikTuo TG AEH™.
*Ot1av n BAGRN TTpoéABel atrd Kakr xpron A Kakn cuvtApnon(un Aitravon Tou 1ndvta TpegipaTog) TITWOEIG, VEPO, PWTIA, KEpaUvOUG.
*Etiong n eyyunon dev KAAUTITEl aVOAWOIPA UAIKG OTTWG KOAWDIA, aioBNTAPES, TTAAOTIKA pépn, TATTNTA, 8&1TEdO0 TA OTTOI0 KATAOTPAPNKAV OTTO KAKT)
xpnon n dAAng atiag.
*H eyyunon &ev kaAuTrTel BAARN oTO PoTéP N oTroia TTPoRABe atrd dTopa BAPoUg TTEPAV TWV TTPOBIAYPAPWY TOU KATAOKEUADTH N AAAOUG £CWYEVIG
TTAPAYOVTEG.
*H eyyunon &ev kaAUTTTeEl BAARN OTO POTEP N TA NAEKTPOVIKA N UNXAVIKA pépn n otroia TTponABe atrd uttePBOAIK TAvUCN(TEVTWUA) TOU TATINTA N GAAOUG
eCwyevng TTapdyovteg(@Bopd oTov TATTNTA N TO BATTEDO).
*H eyyunon &ev kaAuTrTel BAARN atd uttaiméTnTa Pn €0UCIOd0TNPEVWY ATOPWY YIO TNV ETTIOKEUN N TNV ouvTrpnon Tou diadpdéuou.
*H gyyunon dev KaAUTTITEl BAGRN TTOU TTPOKANBNKE TTO KOKI oUVAPUOASYNOoN.
['a va 10x0 n eyydnon TPETTEl va ouvodeUeTal ATTd TNV aTTOBEIEN ayopPdG.
2& OAEG TIG TTOPATTIAVW TTEPITITWOEIG 0 XPAOTNG ETTIRAPUVETAI UE TO KOOTOG ETTIOKEWNG KOI OVTAAAOKTIKWYV.

*H etaipia kai o eicaywyéag dev euBUVOVTAI Yia TUXWV TUTTOYPA@IKA AGOn.

*To Tpoidv £xel éykpion Kukhogopiag otnv EupwTraikr) Koivétnta, CE

*3 € TTEPITTTWON TTOoU UTTAPXEl TTPORANKA aTnV TTEPIOXH 0ag PE To dikTuo TNG AEH emmikoivwvroTe Pe To Service Tou diladpouou yia Tnv Xprion Tou
avdaAoyou €COTTAIGHOU.

INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

41




YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR1.9

ROMANIAN MANUAL




Pentru siguranta dumneavoastra si pentru utilizarea corecta a dispozitivului, trebuie sa respectati masurile elementare de precautie, inclusiv
urmatoarele:

1.

Va rugam sa cititi cu atentie instructiunile nainte de a folosi banda de alegare.

Pericol — Pentru evitarea unui scurtcircuit electric:

1.

R

13.
14,
15.

16.
17.
18.
19.

20.
21.

inchide’gi intotdeauna intrerupatorul principal si scoateti stecherul din prizé dupa fiecare utilizare si de fiecare datéa cand efectuati
operatiuni de intretinere.

Avertisment — Pentru a evita riscul de arsuri, incendiu, scurtcircuit sau traumatizare:

Nu lasati niciodata aparatul in priza atunci cand nu este utilizat. La terminarea antrenamentului, scoateti stecherul din priza.
Supravegherea atenta este necesara atunci cand banda de alergare este utilizata de catre copii sau persoane cu dizabilitati.
Folositi banda de alegare numai in scopul predestinat si pentru care este proiectat de producator (pentru uz la domiciliu).

Nu utilizati niciodata produsul Tn cazul in care are un cablu sau un stecher deteriorat, daca nu functioneaza corect, daca a fost distrus
sau s-a varsat pe acesta vreun lichid. Va rugam sa contactati imediat centrul de servicii pentru consumatori din cadrul service-ului,
pentru inspectie si reparatii.

Nu transportati banda de alergare tragand-o de cablul de alimentare cu curent electric si nu folositi cablul ca maner.

Tineti cablul la distanta de suprafete incéalzite sau de praf.

Nu utilizati niciodata produsul cu orificiile de ventilatie blocate. Pastrati deschiderile de aer libere de scame, par etc.

. Nu introduceti obiecte in orificiile aparatului.
. Nu folositi si nu depozitati banda de alergare in spatii exterioare.
. Nu folositi banda de alergare in spatii in care ati pulverizat cu un aerosol (spray). Dispozitivul trebuie sa fie utilizat intr-o camera cu aer

curat.
Inainte de a opri alimentarea aparatului cu curent electric puneti comutatorul de functii in pozitia off si apoi scoateti stecherul din priza.
Conectati produsul, singur, direct la o priza cu impamantare corecta si nu la un triplu stecher.

in cazul in care banda de alergare este in pozitie inclinata si utilizatorul nu mai foloseste banda de alergare, declivitatea trebuie sa
revina in pozitia initiala (zero).

Atunci cand utilizatorul foloseste banda de alergare, aceasta nu poate fi pliata simultan.

Pentru siguranta dumneavoastra, mentineti spatiul din jurul benzii de alergare liber de obstacole, pe o raza de 2 metri x 1.

Acest aparat este destinat numai pentru uz la domiciliu.

Pentru banda de alergare cu functie de pliere si mecanism electric de ridicare, inainte de a plia aparatul, asigurati-va ca nivelul
mecanismului de ridicare este in pozitia O.

Daca simtiti o stare de lesin, ameteala sau o dificultate in respiratie, opriti utilizarea benzii de alergare.

in timpul exercitiului, purtati imbracaminte si incaltdminte adecvata. Nu purtati haine largi care pot fi prinse in banda de alergare. Purtati
intotdeauna incaltaminte sportiva pentru alergat si, pentru evitarea traumatizarilor, este interzis sa alergati desculti sau purtand sandale
etc.

Va rugam sa cititi cu atentie instructiunile din manual inainte de a utiliza

banda de alergare. Pastrati acest manual pentru referinte viitoare.

43



INSTRUCTIUNI DE IMPAMANTARE

In primul rand, dispozitivul trebuie sa fie legat la pamant. in cazul in care apar defectiuni sau deteriorari, impamantarea
ofera o cale de rezistenta minima pentru curentul electric, in vederea reducerii riscului de electrocutare.

Banda de alergare este echipata cu un cablu cu conductor si fisa de impaméantare. Fisa de impamantare trebuie sa fie
introdusa intr-o priza corespunzatoare la 16 AMPERE (AMP) din siguranta panoului electric care este corect instalata si
impamantata, in conformitate cu toate codurile si dispozitiile locale.

PERICOL - Conectarea necorespunzatoare a conductorului de impamantare a echipamentului poate constitui un
pericol de electrocutare. Daca aveti indoieli in privinta faptului ca aparatul este corect impamantat, apelati la un
electrician autorizat pentru verificare. Nu modificati stecherul furnizat cu produsul - in cazul in care nu se potriveste in
priza din domiciliul dvs., apelati la un electrician autorizat pentru a va instala o priza corespunzatoare.

Dispozitivele care sunt utilizate cu o tensiune de 220-240 V si dispun de o fisa de impamantare asemanatoare cu fisa
ilustrata in figura de mai jos, nu necesita utilizarea unui adaptor pentru acest produs.

FISA CU IMPAMANTARE

44



DESCHIZAND AMBALAJUL, VETI GASI URMATOARELE PARTI COMPONENTE

14 15 16
LISTA PAR'!'ILOR COMPONENTE
No. Descriere Cantitate No. Descriere Cantitate

1 Main frame 1 set 9 Bolt M5x12 4 pcs
2 Left upright 1pc 10 Washer M10 4 pcs
3 Right upright 1pc 11 Washer M8 4 pcs
4 Console 1pc 12 Safety key 1pc
5 Left base cover 1pc 13 Screwdriver 1pc
6 Right base cover 1pc 14 Lubricant oil 1pc
7 Bolt M10x45 2 pcs 15 Wrench 5# 1pc

Bolt M8x15 2 pcs 16 Wrench 6# 1pc




PASUL 1

1. Va rugam sa retineti ca pentru asamblarea
benzii de alergare sunt necesare cel putin 2

persoane.

2. Deschideti cutia si scoateti toate materialele
spumoase si alte accesorii.

3. Asa cum este ilustrat in fotografia alaturata,
scoateti cadrul principal din cutie, asezati-l pe o

podea cu

cureaua de siguranta din material plastic.

Sfat: Consola benzii de alergare este ambalata
intr-o cutie care este plasata sub cadrul principal al
benzii de alergare. Va rugam sa fiti atenti la
scoaterea partii de jos a benzii de alergare din

ambalaj.

suprafata plana si, in continuare, taiati

PASUL 2

1.Desfaceti cutia din carton, si asezati cadrul principal pe
teren nivelat.

2. Conectati in primul rand cablul la cadrul principal la
partea inferioara al stalpului drept.

Atentie la conectarea cablului, o conectare gresita poate
deteriora conectorul cablului.

3. Montati stalpul stang (2) si stalpul drept (3) in cadrul
principal (1), si insurubati fiecare parte utilizand 4 suruburi
M10x45 (7) si 4 saibe M8(10) cu cheia 6#(16). Imediat
dupa asta insurubati fiecare parte utilizand 2 suruburi
M8x15 (8) si 2 saibe (11) cu cheia 5#(15).

Atentie sa nu deteriorati cablul cand introduceti tuburile
stalpilor in cadrul principal.

46



PASUL 3

1.Conectati cablul de la stalpul stang si stalpul
drept cu consola (4).

Atentie la conectarea cablului, o conectare
gresita poate deteriora conectorul cablului.
2.Utilizati cheia pentru a fixa consola (4) si
insurubati la stdnga & dreapta fiecare stalp cu 4
suruburi M8x15(8)& 4 saibe (11) pe fiecare
parte.

PASUL 4

1.Asa cum arata imaginea, utilizati surubelnita ca
sa montati capacul din stdnga al bazei (5) pe baza,
utilizand 2 suruburi M5x12(13). Procedati la fel si
cu capacul din dreapta al bazei.

47



|

NOTA: Pentru siguranta si confortul dumneavoastra, dupa ce ati finalizat
asamblarea, verificati daca ati strans toate suruburile in mod corespunzator!

48



SFATURI GENERALE PENTRU SIGURANTA DUMNEAVOASTRA
A. Inainte de inceperea antrenamentului este responsabilitatea utilizatorului de a citi instructiunile din manual pentru a se asigura
ca stie bine cum functioneaza banda de alergare.
B. Introduceti cheia de siguranta in consola benzii de alergare (banda de alergare nu va functiona fara cheia de siguranta). Adaptati clipsul
de la celalalt capat al cheii pe imbracamintea dvs., pentru a va asigura ca banda de alergare se va opri daca nu va fi folosita in mod corect.
C n cazul in care utilizatorul cade de pe banda, cheia de siguranta va iesi din pozitie si banda de alergare se va opri mediat,
pentru evitarea vatamarii in continuare.
D. La pornirea benzii de alergare, nu stati pe covorul rulant. Calcati ferm pe ambele sine din material plastic, din stanga si din dreapta.
E. Prin ap&asarea butonului de pornire START, banda de alergare porneste numaratoarea inversa 3,2,1,0 si incepe sa functioneze la o viteza
redusa, de 1.0 km/ora. Daca sunteti incepator, pana sa va obisnuiti, ramaneti la o viteza mica si tineti-va ferm de méanere.
INSTRUCTIUNI DE UTILIZARE RAPIDA

‘ PROGRAM ;

CAUTION

CAUTION
For your safely, please
consult i

To aveid injury, stand
on the siderails before

starting treadmill carefully before using

FUNCTIILE COMPUTERULUI

TIMP: Insumeaza timpul total de antrenament, de la 0:00 pana la 99:00 minute

PULS: Trebuie sa atingeti ambii senzori metalici pentru masurarea ritmului cardiac, aflati pe manerele din stanga si din dreapta,
pentru a va detecta pulsul. Pe ecran va apare valoarea curenta a pulsului dvs. pe minut, cu valori de la 50 pana la 200.

VITEZA: Pe ecran se afiseaza viteza actuala a benzii de alergat, incepand de la 1.0 km/ora si pana la 14.0 km/ora.

CALORII: Insumeaza consumul total de calorii in timpul antrenamentului dvs. Valoarea maxima este de 999 calorii.

Distanta: Insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 0 pan& la 99.9 in masurare ascendenta.
Insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 0 pan& la 99.9 in masurare inversa.

INCLINARE: Pe ecran se afiseaza inclinarea benzii de alergat, cu incepere de la 1 si pana la 15%.

49



NOTIUNI DE BAZA

NOTA:

1. Asigurati-va ca nimic nu blocheaza miscarea benzii de alergat.

2. Conectati cablul de alimentare si apasati pe butonul de pornire a benzii de alergare.

3. Stati calcand ferm pe ambele sine din material plastic, din dreapta si din stanga.

4. Atasati clipsul cheii de siguranta pe imbracamintea dvs.

5. Introduceti cheia de siguranta in consola si banda de alergare este gata de functionare.

6. Ambele méanere sunt dotate cu butoane de reglare, la dreapta se afla viteza + si viteza -, la stdnga se afla inclinarea + si inclinarea -
, de unde se opereaza aceste functiuni, ca si de pe computerul benzii de alergare.

7. In timpul antrenamentului si in orice mod de functionare ar fi setata, la apasarea butonului STOP, banda de alergare se opreste
imediat. Daca doriti s& va continuati antrenamentul, apasand pe butonul de pornire START, toate datele setate anterior raman valabile
si banda de alergare va incepe sa se miste dupa 4 secunde. Daca doriti ca banda de alergare sa se afle in modul de asteptare,
apasati din nou pe butonul STOP dupa oprirea benzii.

8. Aveti doua optiuni pentru a incepe antrenamentul:

A. QUICK START

Apasati doar pe butonul START pentru a incepe antrenamentul.

B. SELECT A PROGRAM (Selectati un program). Apasand pe butonul MODE (selectare) si apoi pe butonul PROGRAM, alegeti unul
dintre cele 8 de programe presetate si apoi apasati START.

FUNCTIA DE PORNIRE RAPIDA

PASUL 1: Conectati cheia de siguranta la consola si banda de alergare se va afla in modul de asteptare pentru a porni.

PASUL 2: Apasati pe butonul START si dupa 5 secunde de numaratoare inversa, banda de alergare va porni.

Utilizati butoanele SPEED +/- sau butoanele de reglare rapida a vitezei pentru a seta viteza dorita de pe consola, oricand doriti.
Viteza poate fi, de asemenea, ajustata si prin butoanele de pe manerul din dreapta. Folositi butoanele SPEED +/- sau butoanele de
selectare rapida a inclinarii pentru a regla inclinatia doritd de pe consola, oricand doriti. inclinarea poate fi, de asemenea, ajustaté prin
butoanele aflate pe manerul din stanga.

PASUL 3: Pentru a va masura ritmul cardiac, tineti doar ferm senzorii de puls de pe manere. Pot trece cateva secunde pana la
afisarea pe ecran a masurarii precise. Frecventa pulsului va apare in fereastra PULSE.

PASUL 4: Apasati butonul STOP pentru a opri antrenamentul sau trageti cheia de siguranta din pozitie pentru a intrerupe functionarea
benzii de alergare. Apasand pe butonul STOP, programul va inceta sa functioneze. Daca doriti sa va continuati antrenamentul, puteti
apasa pe butonul START si toate setarile anterioare vor continua sa functioneze incepand de la punctul in care le-ati oprit.

Banda de alergare va incepe sa se miste dupa o numaratoare inversa de patru secunde.

PASUL 5: in cadrul functiei de pornire rapid, timpul, caloriile si distanta, vor urma o numaratoare ascendenta.

50




NOTA: SELECTAREA MANUALA A PROGRAMULUI
Ca parte a oricarui program, daca ati selectat distanta, caloriile sau timpul, numaratoarea va fi intotdeauna inversa.
in timpul antrenamentului, atunci cand programul este resetat, banda de alergare se opreste automat. Daca doriti sa continuati, apasati
butonul START si banda de alergare va porni dupa cinci secunde.
PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare este pregatita de functionare.
PASUL 2: Apasati pe butonul de selectare MODE si pe ecranul care afiseaza ora, va apare indicatia 30:00. Apasati apoi butoanele SPEED +/- pentru a
seta timpul cu numaratoare inversa, de la 8:00 pana la 99:00 minute.
Daca nu doriti sa setati afisarea timpului cu numaratoare inversa, puteti alege o alta aplicatie. Nu apasati butoanele SPEED +/- ci apasati imediat
butonul MODE si pe ecran, pe afisajul care masoara caloriile/distanta, va apare indicatia 1.0. Acum puteti ajusta calcularea distantei, cu numaratoare
inversa, prin apasarea butoanelor SPEED +/-, de la 1.0km pana la 99.0km.
Daca nu doriti sa setati calcularea distantei, puteti alege o alta aplicatie. Nu apasati pe butoanele SPEED +/- ci apasati din nou pe butonul MODE si pe
ecran, pe afisarea care masoara caloriile/distanta va apare indicatia 20. Acum puteti ajusta calcularea caloriilor, cu numaratoare inversa, prin apasarea
butoanelor SPEED +/-, de la 20kcal pana la 990kcal.
PASUL 3: Dupa terminarea setarii manuale a programului, apasati pe butonul START si banda de alergare va porni dupa 4 secunde.
PASUL 4: Tn timpul programului puteti regla viteza ap&sand pe butonul SPEED +/- , ap&sand pe butonul SPEED +/-. De asemenea, viteza & inclinatia
pot fi ajustate si prin butoanele de pe ménere.
PASUL 5: Pentru a opri antrenamentul, apasati pe butonul STOP sau trageti cheia de siguranta din pozitie si banda de alergare se va opri imediat.
Apasati pe butonul STOP si programul se va opri imediat. Daca doriti sa continuati, apasati pe butonul START si banda de alergare va porni dupa 4
secunde, continuand programul din punctul in care a fost oprit. Dupda oprirea benzii de alergare, daca doriti ca aceasta sa fie in modul de asteptare,
apésat,j pe butonul STOP.
NOTA: PROGRAME PRESETATE
Toate programele presetate sunt impartite in optsprezece sectiuni principale si viteza este presetata pentru fiecare sectiune in parte. Durata
de timp a fiecarui program din cele optsprezece sectiuni este setata automat in functie de durata pe care ati selectat-o.
Exista de programe presetate pentru 8 obiective diferite de antrenament si 8 nivele diferite de intensitate pentru fiecare obiectiv de
antrenament.
PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare se va afla in modul de asteptare, pentru a porni.
PASUL 2: Apasati butonul PROGRAM pentru a alege unul dintre cele opt programe de antrenament presetate si apoi selectati BODY FAT.
De fiecare data cand apasati butonul PROGRAM se selecteaza cate un program de antrenament. Dupa ce ati ales nivelul de intensitate, apasati pe
butonul SPEED +/- pentru a regla intervalul de timp. Valoarea duratei de timp presetata pentru fiecare program este de 30:00 de minute si poate fi
ajustata de la 8:00 pana la 99:00 de minute.
PASUL 3: Dupa ce ati setat intervalul de timp, apasati pe butonul START pentru a incepe antrenamentul.
PASUL 4: In timpul derularii unui program puteti regla viteza apdsand pe butonul SPEED +/- pe ecran sau pe butoanele de pe manerul drept.
Rata vitezei vizeaza sectiunea aflata in derulare in momentul in care alergati si cand aceasta se termina, viteza revine la valorile presetate.
PASUL 5: Apasati pe butonul STOP pentru a opri antrenamentul sau trageti cheia de siguranta din consola si banda de alergare se va opri imediat.

51



MASURAREA RITMULUI CARDIAC

Pe consola benzii de alergare, in afisajul CALORIE, apare indicatia frecventei cardiace in combinatie cu cei doi senzori care sunt
amplasati pe manere. Atunci cand doriti sa verificati ritmul cardiac:

1. Asezati mainile ferm pe cei doi senzori. Pentru a obtine o0 masurare precisa este obligatoriu sa atingeti ferm ambii senzori.

2. Timpul estimat pentru verificarea ritmului cardiac pe afisajul CALORIE este de zece secunde din momentul in care ati atins ferm
senzorii.

3. Masurarea nu este exacta si persoanele cu afectiuni medicale, care au nevoie de o monitorizare exactd a frecventei cardiace, nu
trebuie sa se bazeze pe estimarile furnizate.

INDICATIA DE MASURARE A GRASIMII CORPORALE

Prin aceasta functie se estimeaza grasimea corporala, conform unor informatii de baza privind corpul dvs.

Aceasta estimare nu este exacta si persoanele cu afectiuni medicale si/sau o nevoie specifica in privinta valorii grasimii
corporale, nu trebuie sa se bazeze pe estimarile furnizate.

PASUL 1: Apasati pe butonul PROGRAM in mod repetat. La a noua apéasare, pe ecran, la afisajul TIME, va apare indicatia FAT.
Apasati pe butonul MODE pentru a seta parametrii relevanti: sexul, varsta, indltimea si greutatea.

PASUL 2: Dupa apéasarea butonului MODE, pe afisajul CALORIE/DISTANCE, va apare numarul F1, pe afisajul PULSE/SPEED
va apare numarul 25, care reprezinta varsta, apasati pe butonul SPEED +/- pentru a seta varsta 1-99. Apasati apoi pe butonul
MODE pentru a trece la pasul urmator.

PASUL 3: Dupa introducerea functiei de grasime corporald, pe afisajul CALORIE/DISTANCE, , va apare numarul F2, pe
afisajul PULSE/SPEED va apare numarul 1, care reprezinta sexul, apasati pe butonul SPEED +/- pentru a seta sexul 1-2.
Numarul 1 reprezinta sexul masculin si numarul 2 sexul feminin. Apasati apoi pe butonul MODE pentru a trece la pasul urméator.
PASUL 4: Dupa apasarea butonului MODE, pe afisajul CALORIE/DISTANCE, va apare numarul 3, pe afisajul PULSE/SPEED
va apare numarul 170, care reprezinta inaltimea, apasati pe butonul SPEED +/- pentru a seta indltimea, intre 100cm-199cm.
Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 5: Dupa apasarea butonului MODE, pe afisajul CALORIE/DISTANCE, va apare numarul 4, pe afisajul PULSE/SPEED
va apare numarul 70, care reprezinta greutatea, apasati pe butonul SPEED +/- pentru a seta greutatea, intre 20kg-100kg.
Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 6: Dupa ce ati terminat configurarea prin introducerea tuturor datelor privind starea corpului dvs., apasati pe butonul
MODE si pe afisajul CALORIE/DISTANCE va apare numarul ”5”, pe afisajul PULSE/SPEED , numarul "000”, care desemneaza
inceputul procesérii datelor. Tineti apoi ferm senzorii de ritm cardiac cu ambele méini pe ménere si dupa 8 secunde va apare
indicatia grasimii corporale in afisajul CALORIE/DISTANCE .

52



TABEL PRIVIND GREUTATEA CORPORALA

Rezultatul dat pentru grasimea corporala in tabelul de mai jos este o referire la starea organismului.
Verificati starea corpului dvs. conform tabelului din stanga, in functie de rezultatul primit pe banda de alergare.

Starea corpului Rezultat
Obezitate BMI > 30
Supraponderal 26 < BMI < 30

In forma 19 < BMI < 25
Subponderal BMI <19

TABEL PRIVIND PROGRAMELE PRESETATE
P1. WEIGHT LOST

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112123 |3] 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 112121341 4 5 6 8 8 10| 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112 |3]|4|5]5 6 8 9 11012 | 10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1123|467 8 |10 |11 |12 |13 |11 | 10| 8 7 5 4 2
Level 5 SPEED(KM/H) 2134|577 8 1101214141312 ]|10| 9 6 4 2
Level 6 SPEED(KM/H) 213|457 9)]10|12|13|14|14|13 |12 (10| 9 6 5 3
Level 7 SPEED(KM/H) 213|568 9110|1213 |14|15|(13 |12 (10| 9 6 6 3
Level 8 SPEED(KM/H) 2|13|5|6|8|10]12|14 |14 |15 |15 14|13 |11 ] 9 7 6 3




P2. CARDIO TRAIN

SPEED CHANGES I 28 S 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11112 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 SPEED(KM/H) 112)2]) 3 4 5 6 7 7 7 5 4 2 2 1
Level 3 SPEED(KM/H) 112|314 5 6 7 8 8 9 9 6 5 3 2 1
Level 4 SPEED(KM/H) 212]14]|5 6 7 8 9 9 |10]10] 9 9 7 6 4 2 2
Level 5 SPEED(KM/H) 213|5]| 6 7 8 9 |10|10|11|11|10]|10]| 8 7 5 3 2
Level 6 SPEED(KM/H) 21416| 7 8 9 |10 1111|1212 |11 11| 9 8 6 4 2
Level 7 SPEED(KM/H) 3157 8 9 10|11 |12 |12 |13 (13|12 |12 |10 9 7 5 3
Level 8 SPEED(KM/H) 416|189 |10f11]|]12 |13 |13 |14 |14 |13 |13 |11)10]| 8 6 4

P3. FAT BURN

Level 1 SPEED(KM/H) 1 213 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 SPEED(KM/H) 11213 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 SPEED(KM/H) 1 2| 4 5 7 8 9 10 | 10 | 10 | 10 9 9 7 6 4 2 1
Level 4 SPEED(KM/H) 2131|565 6 8 9 10211 |11 )11 |11 ) 10| 10 8 7 5 3 2
Level 5 SPEED(KM/H) 21416 7 9 1011|112 |12 |12 12|11 ] 11 9 8 6 4 2
Level 6 SPEED(KM/H) 31517 8 10|11 |12 |13 |13 |13 | 13|12 ]| 12| 10 9 7 5 3
Level 7 SPEED(KM/H) 41618 9 11|12 |13 |14 |14 | 14|14 |13 | 13|11 ] 10 8 6 4
Level 8 SPEED(KM/H) 41719110|12 |13 |14 | 15| 15|15 |15 14|14 |12 | 11 9 7 4

P4. POWER WALK

SPEED CHANGES 48 B2 BSH B4 RS BoN B B8 B9

Level 1 SPEED(KM/H) 111121233444 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 112121213344 |5] 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 112123344515 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 112133344516 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 112|344 |5]|5|5]6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 112|3]|]4|5]|]5]|]6]|6]|6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 112|3|(4|5|6]|6]|7]7 6 6 6 5 5 4 3 2 1

evel 8 SPEED(KM/H) 11213 (4|5|6 | 7|77 7 6 6 6 5 5 4 2 1




P5. INTERVAL

SPEED CHANGES

Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 5 8 5 8 5 8 5 8 5
P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112|383 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 23] 4 3 21314 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23] 4 5 41314 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 214165 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 215]|6 7 6 5]6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 31617 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 31718 9 8|78 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 31819110 ]9|8]9(|10]2°9 8 9 10| 9 8 9 |10 | 8 4

55



P7. MOUNTAIN CLIMB

Level 1 SPEED(KM/H) 1 1122 31313 4 4 4 3 3 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 1122 3133 4 4 4 3 3 3 2 2 2 1 1
Level 3 SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 SPEED(KM/H) 212 |13|3|414]| 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 SPEED(KM/H) 2121414 ]|15]|5]|5 6 6 6 5 5 4 4 4 2 2 2
Level 8 SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
P8. HILL RUN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 212112] 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 SPEED(KM/H) 212112 4 4 4 6 6 6 8 8 10 | 10 6 4 2
Level 3 SPEED(KM/H) 2121414 4 6 6 6 8 8 10 | 10| 12 | 10 8 6 4 2
Level 4 SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10| 10 |10 | 12 | 12 | 10 7 5 3
Level 5 SPEED(KM/H) 214166 6 6 8 8 8 1010 | 12 | 13 | 12 | 10 7 5 3
Level 6 SPEED(KM/H) 214166 6 6 8 8 1010|1213 | 13| 12 | 10 7 5 3
Level 7 SPEED(KM/H) 2 4 6 6 8 8 10|10 |12 |13 |13 | 14| 13| 12 | 10 7 5 3
Level 8 SPEED(KM/H) 2 4 6 8110|1012 |12 |13 |13 |14 |14 | 13| 12| 10 7 5 3




PLIEREA BENZII DE ALERGARE
1. Pentru a plia banda de alergare, in primul rand opriti comutatorul.
2. Asigurati-va ca banda de alergare nu prezinta nicio inclinatie.
3. Ridicati cadrul central pentru a se alinia si a veni in paralel cu restul scheletului benzii de
alergare.Fixati podeaua benzii cu tubul special de sprijin, asa cum se vede in pictograma.
4. Asigurati-va ca banda se afla in pozitia corecta cu tubul de sprijin.

DEPLIEREA BENZII DE ALERGARE

1. Pentru deplierea benzii de alergare, asigurati-va ca aveti destul spatiu pentru a se
deschide corect. Lasati un spatiu de aproximativ un metru de jur-imprejurul benzii de
alergare, fara obstacole, pentru buna functionare si amplasare a acesteia in spatiul dvs.

2. Apoi, tindnd ambele maini pe scheletul de baza al benzii de alergare, atingeti cu
piciorul amortizorul de sprijin pentru a se elibera si apasati-l spre podea cu miscari lente.
Atunci, scheletul principal coboara automat si inainte de a ajunge la un metru distanta de
la podea trebuie sa va indepartati la un metru de banda de alergare pentru ca aceasta sa
ajunga in pozitia finald, dupa cum se arata in pictograma.

CUM SA TRANSPORTATI BANDA DE ALERGARE

1: Opriti comutatorul.
2: Scoateti stecherul din priza.
3: Pliati banda de alergare.

Apoi, dupa ce ati urmat cele trei etape de baza mentionate, prindeti
manerele si ridicati banda la aproximativ 30-40 de grade péana la nivelul
pieptului si acum o puteti transporta, asa cum arata si pictograma.

57



CUM SA LUBRIFIATI BANDA DE ALERGARE

PASUL 1: Asezati covorul rulant astfel incat capatul acestuia sa fie amplasat in partea de sus si in centrul podelei.

PASUL 2: Tn timp ce tineti ridicata marginea covorului rulant, asezati duza de pulverizare intre covorul rulant si podea, la aproximativ 6
(inch) de partea frontala a benzii de alergare. Aplicati sprayul de silicon pe podeaua benzii, deplasandu-I din partea din fata a benzii de
alergare inspre partea din spate. Repetati procedura si pe cealaltd parte a covorului rulant.

Pulverizati timp de aproximativ 4 secunde pe fiecare latura.

PASUL 3: Lasati siliconul sa se "aseze” timp de un minut Tnainte de a utiliza banda de alergare.

Apoi porniti banda de alergare & alegeti viteza de 3 km & lasati-o sa functioneze timp de 5 minute fara a urca pe ea.

Veti putea folosi banda de alergare dupa o ora. Acest proces va trebui repetat ori de cate ori e necesara lubrifierea platformei benzii de alergare.
AVERTISMENT IMPORTANT: Nu lubrifiati in mod excesiv podeaua benzii de alergare. O cantitate excesiva de lubrifiant trebuie sa fie eliminata,
stergand-o cu un prosop. De asemenea este important ca inainte de a asambla si a folosi banda de alergare sa lubrifiati fasia rulanta cu lubrifiantul pe
baza de silicon pe care il veti gasi in interiorul ambalajului. Dupa 15 ore de folosire zilnica a benzii de alergare sau dupa doua luni, in cazul in care nu
este folosita zilnic, mai intai curatati cu o bucata de panza urmele de lubrifiant vechi & apoi folositi un lubrifiant special pe baza de silicon, sub forma de
sprey pe care il puteti cumpara doar de la magazinele unde se comercializeaza aparate de sport si gimnastica.

Banda de alergare (fasia rulanta) este ficuta din material ce se uzeaza in timp & trebuie schimbata la fiecare 3 ani. Inlocuirea se va face doar de catre un
service de specialitate. De asemenea, cand o banda de alergare nu este folosita o perioada indelungata de timp, fasia rulanta se usuca si se deterioreaza
datorita nefolosirii & iar e nevoie sa fie Tnlocuita pentru a se evita posibilitatea facilitarii unui scurt circuit la componentele electrice ale benzii de alergare.
ATENTIE !1!! IN CAZUL IN CARE BANDA DE ALERGARE ESTE FOLOSITA INTENSIV, FASIA RULANTA VA TREBUI INLOCUITA LA UN
INTERVAL MAI SCURT DE LA 18 PANA LA 24 DE LUNL.

‘ :
I Banda 4
l\ ‘ Running
< -
s / 2 |
/-‘-JL-’ \F\ o
/2

AVERTISMENT PRIVIND SPRAYUL DE SILICON

NU LASATI LA INDEMANA COPIILOR!!!

In caz de ingerare sau de pulverizare direct pe fata, cereti sfatul medicului.

Acest produs poate cauza daune sau pierderi daca nu este utilizat conform instructiunilor
de utilizare.

Acest produs este vandut in exclusivitate in scopul lubrifierii si cu conditia ca acesta sa
fie utilizat exclusiv pe raspunderea cumparatorului, iar producatorii si distribuitorii nu isi
asuma nicio responsabilitate Tn legatura cu acest produs.

58



Curatare

Tndepértati praful de pe banda de alergat cu aspiratorul sau cu o carpa usor umezita.

Ridicati podeaua benzii de alergare si curatati periodic podeaua camerei cu un aspirator. Acest lucru va
ajuta la prelungirea duratei de viata a benzii dvs. de alergare.

Nu utilizati niciodata solventi pe podeaua benzii de alergare sau pe covorul rulant al acesteia.

Utilizarea solventilor poate reduce lubrifierea podelei benzii de alergare si a covorului rulant al acesteia.
Centrarea benzii de alergare

In timp ce alergati sau mergeti, este posibil s& exercitati o fortd mai mare cu un picior fata de celalalt.

Prin aceasta, covorul rulant al benzii de alergare se poate indeparta de centru. Prezenta banda de
alergare a fost proiectata si fabricata pentru a asigura libera circulatie a covorului, care trebuie sa fie
centrat pe podeaua benzii de alergare. Ocazional, covorul rulant poate necesita o noua ajustare pentru a
ramane centrat. Pentru a centra banda, utilizati cheia Allen inclusa pentru ajustarea pozitiei rolei de ghidaj
din spate.

Procedura de centrare a covorului rulant

1.) Nu purtati haine largi, cravate sau bijuterii groase in timp ce efectuati aceasta reglare.

2.) Nu rotiti niciodata buloanele mai mult de 4 de tura de fiecare data.

3.) Strangeti intotdeauna buloanele intr-o parte si relaxati in cealalta parte, pentru a preveni strangerea
sau relaxarea excesiva a covorului rulant.

4.) Puneti banda de alergare in functie. Reglati covorul rulant in timp ce banda de alergare functioneaza (4
km/h) fara ca cineva sa se afle pe covorul rulant

Dupa reglare, folositi banda de alergare in ritm de mers, timp de aproximativ 5 minute, pentru a o verifica.
Daca este necesar, repetati procedura, dar nu rotiti niciodata buloanele mai mult de %4 de tura de fiecare
data. Daca covorul rulant este prea strans, durata de viata a acestuia poate fi redusa in mod semnificativ.
DACA BANDA ESTE DECALATA SPRE STANGA:

- Rotiti bulonul rolei de ghidaj din stanga cu %4 de tura in sens orar (strangere - tensionare).

- Rotiti bulonul rolei de ghidaj din dreapta cu V4 de tura n sens antiorar (relaxare).

DACA BANDA ESTE DECALATA SPRE DREAPTA:

- Rotiti bulonul rolei de ghidaj din dreapta cu %4 de tura in sens orar (strangere - tensionare).

- Ratiti bulonul rolei de ghidaj din stanga cu %4 de tura in sens antiorar (relaxare).

REGLAREA TENSIUNII BENZII DE ALERGARE

Daca, atunci cand puneti piciorul pe banda de alergare simtiti ca aceasta aluneca, atunci covorul rulant a
devenit elastic si aluneca de pe rolele de ghidaj. Cu trecerea timpului, toate covoarele rulante devin
elastice. Aceasta este o reglare normala si comuna pentru fiecare bandéa de alergare.

Pentru a reduce alunecarea, invértiti ambele buloane Allen ale rolei de ghidaj din spate cu %4 de tura, asa
cum se ilustreaza in imagine. Tncercat,i din nou banda de alergare pentru a verifica daca mai aluneca.
Repetati procedura daca este necesar, dar niciodata nu invartiti buloanele rolei de ghidaj cu mai mult de 4
de tura de fiecare data.

59




55
it

L 22 @fZO

" Spe=LlF40 75
o020 [ Rt T, el

; Le] /l b\:ﬁ-‘

AN — 65

20 347 1 28 13
39 31 15 48"7 .
47 43 28 1

60




No. Description Qty No. Description Qty
1 Base 1 43 Belly pan 1
2 Motor base 1 44 Motor belt 1
3 Main frame 1 45 Black Cushion 8
4 Left upright 1 46 Base foot pad 4
5 Right upright 1 47 Base wheel 2
6 Console bracket 1 48 Manual incline kit 2
7 Bolt M10x65 2 49 Handrail end cap 2
8 Bolt M8x50 2 50 Handrail foam 2
9 Bolt M4x8 2 51 Running deck 1
10 Bolt M3x6 2 52 Running belt 1
11 Bolt M8x45 1 53 Foot rail fastener 6
12 Bolt M8x40 2 54 Power rack 1
13 Bolt M8x25 1 55 Base Cushion 2
14 Bolt M8x15 6 56 MOTOR 1
15 Bolt M8x15 4 57 Controller 1
16 Bolt M8x65 2 58 Power switch 1
17 Bolt M8x35 1 59 Circuit breaker 1
18 Bolt M6x35 8 60 Magnetic ring 1
19 Bolt M5x25 6 61 Photonic sensor rack 1
20 Bolt M5x12 6 62 Front roller 1
21 Bolt M5x10 6 63 Rear roller 1
22 Bolt M10x45 4 64 Air cylinder 1
23 Screw M4x12 19 65 Handrail button left 1
24 Screw M4x15 6 66 Handrail button right 1
25 Screw M4x10 12 67 Base cap 3
26 Screw M4x25 6 68 Cable grommet 1
27 Screw M8x70 2 69 WIRE CLIP 3
28 Nut M10 2 70 AUDIO CABLE 1

BLACK AC

29 Nut M8 6 71 WIRE(L=400MM) 1
30 Nut M5 6 72 | RED AC WIRE(L=100MM)| 1
31 Washer M10 8 73 | RED AC WIRE(L=100MM) | 1
32 Washer M8 6 74 Power Cord 1

. CONTROL
33 Spring washer M8 6 75 CABLE(L=400MM) 1
CONTROL

34 Bolt M8x10 2 76 CABLE(L=1200MM) 1
35 Motor cover 1 77 Photonic sensor 1
36 Rear end cap Left 1 78 Oval Cushion 4
37 Rear end cap Right 1 79 Display plastic 1
38 Base cover Left 1 80 Upper PCB 1
39 Base cover Right 1 81 Console Parts set 1
40 Power rack 1 82 Safety Key 1
41 Foot rail 2 83 Console back cover 1
42 Base wheel cap 2 84 Cup cover 2

61



GARANTIE PENTRU BENZILE ELECTRICE DE ALERGARE

Garantia este valabila pentru o perioada de doi (2) ani de la data cumpararii produsului.
Garantia se aplica: timp de (2) ani de la data achizitionarii produsului la componentele motoare si electronice  (consola de bord). timp

de un (1) an pe cureaua de rulare si pe podea daca este intretinuta corespunzator cu sprayul de silicon.

*Garantia acopera orice defect de fabricatie.

*Orice inlocuire de piese de schimb este la latitudinea tehnicienilor.

*Cheltuielile de asamblare, control, reglare a covorului rulant, sunt suportate de consumator.

*Cheltuielile legate de vizita unui tehnician, la un interval mai mare de 14 zile calendaristice de la data cumpararii, sunt suportate de

consumator, in conformitate cu taxa stabilita de companie la data respectiva.

«In afara limitei de Service, se vor trimite la Service-ul central:

1. O defectiune aparuta in termen de 14 zile de la data cumpararii, incluzand costurile de transport de la domiciliul clientului.
in acest caz, costurile de transport sunt suportate de societate. (in cazul in care se datoreaza unei defectiuni a dispozitivului).

2. O defectiune aparuta dupa termenul de 14 zile de la data cumpararii. Dispozitivul va fi transportat de client la transportator.
Costurile de transport de la transportator la Service si viceversa vor fi suportate de societate (In cazul in care se datoreaza unei
defectiuni a dispozitivului).

*Garantia este valabild numai pentru primul cumparator al produsului.

*Garantia este valabild numai daca produsul este utilizat la domiciliu (si nu in sali de sport, cluburi, spatii publice s.a.).

*Repararea oricarei defectiuni va fi executata cat mai curéand posibil.

*Orice cerinta de despagubire a clientului, datorata lipsei de piese de schimb sau intarzierii reparatiei, nu este posibila.

Garantia nu este valabila

*Atunci cand defectiunea provine din utilizarea sau intretinerea necorespunzatoare.

*De asemenea, garantia nu acopera materiale consumabile, cum ar fi piese din plastic, pedale, transformatoare, curele distruse in urma

unei utilizari necorespunzatoare sau din orice alta cauza.

*Garantia nu acopera daune provocate de persoane neautorizate pentru a efectua reparatii.

*Garantia nu acopera daune cauzate de asamblarea necorespunzatoare.

*Garantia este valabila numai daca este insotita de dovada achizitionarii. Date de contact
In toate aceste cazuri, utilizatorul va suporta costul reparatiilor si pieselor de schimb.
«Compania si importatorul nu sunt responsabili pentru orice greseli tipografice. Contact normal deschis  INTERSPORT Romania
*Produsul dispune de o autorizatie de introducere pe piata Comunitatii EuropeneCE. Tara Romania
Denumirea companiei SCGENCO TRADE SRL
Adresal Strada Biharia, numarul 67-77, Sector
1
Adresa 2 -
Codul Postal 013981
Orasul Bucuresti
Judetul -
Tara Rominia
Telefon +40 21 201 11 80
Fax +4021 20111 87
Internet e infers port.ro
E-mail officeEhag

CNCO.ra 62

Mentiuni -



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR1.9

BULGARIAN MANUAL




3a BawaTa 6e3onacHoCT 1 npasunHaTa ynotpeba Ha ypeaa, Tpabea fa ce cna3saT CriefHUTE OCHOBHU YKa3aHWsl, KOUTO BKIOYBAT:
Mons, npoyeTeTe BHMMAaTENHO YyNbTBAHETO NPEAN Aa NPUCTLNNTE KbM ynoTpeba Ha ypeaa.

OnacHOCT - 3a aa nsberterte crny4au Ha TOKOB yaap:

1. BuHaru usknouBaiiTe ypeaa OT LeHTpanHus 6yToH M 3axpaHBalums kaben oT KoHTakTa crep Bcsika ynotpeba Ha ypeda UM BCEKU MbT,
KoraTo M3BbpLUBaTE NpodunakTuka.

I'Ipe,qyn PEeXAEHWNEe — 3a na nsberHete pricka OT U3rapsiHus, Noxap, KbCO CbeANHEHNE UMK HapaHSBaHUS:

1. Hukora He ocTaBsnTe ypea BKMOYEH B eNekTpuyeckata Mpexa, Korato He ro n3nonasare, OTCTpaHeTe Lencena oT KoH3onaTa crej Kkato
NPUKIYNTE TPEHMPOBKaTA.

2. YnoTtpebata oT geua unu nuua ¢ yspexaaHus Tpsbsa BuHarn ga 6bae n3sbpLUBaHa Nog Haa3opa Ha Bb3pacTHO Nuue.

3. M3nonsBainTe ypeaa camo no npeaHasHavyeHne 1 3a LenTta ¢ KoTO € KOHCTpyupaH (ynotpeba B AOMAaLLHN YCNOBUS).

4. Hvkora Ha usnonssavte ypeaa, ako MMa noBpefeH 3axpaHBall kaben unu Lwencer, ako € Hem3npaBeH, ako € NOBPeAEeH UM € NMOKPUT C
TeuHocT. ObageTe ce He3abaBHO B LieHTbpa 3a Bpb3ka CbC CepBM3a 3a MpoBepKa W nonpaska.

5. Hukora He npuaBmxBanTe ypeaa, Abpnanky 3axpaHBalLms kaben unv n3nonsBamky ro Kato gpbxKa.

6. MNMaseTe 3axpaHBaWus kabena ganey oT 3aTonNsAWM NOBbLPXHOCTU UNK Npax.

7. Hukora He nsnonssanTe ypeda CbC 3aTBOPEHM Bb3AYLUHM KranaHu. [a3ete Bb3gyLUHUTE OTBOPU YUCTU OT CbOMpaHe Ha nenesn, KOCMU U
Aap.

8. He nocTassinTe B oTBOpUTE NPEaMETM.

9. He nsnonseante nnv cknagupante ypega Ha OTKpUTKU MecTa.

10. He n3nonseanTe nbTekata Ha MeCTa, KbAeTO Npeaun ToBa ca bunm n3non3saHn aepo3osIHN NPOAYKTU (Cnpen).

YpensT TpAbBa Aa ce n3non3sa Ha NPoOBETPMBO MSACTO.

11. Npegu ga msknouMTe ypeda oT enekTpudeckaTa Mpexa, yBepeTe ce Yye BCU4YkM BYyTOHM ca B nonoxeHue off n cneq toBa oTcTpaHeTte
3axpaHBaLus kaben oT KOHTakTa.

12. CBbp3BanTe 3axpaHBaLLms en. kaben Ha ypefa KbM camocToATenHa 1 gobpe obesonaceHa kKoH3oMa.

13. Korato nbTekata € B CrbHaTO MOMOXEHME U NOTPEOUTENA € MPUKITYN HEWHOTO MOM3BaHe, HaKMoHbT TpAbBa Oa € B MbpBOHAYasHoO
nosnoxexue (Hyna).

14. lNbTekaTa He MOXe [a e B CrbHaTO NOSIOXKEHNe 1 a ce N3nona3sa e4HOBPEMEHHO.

15. 3a BawwaTa 6e30nacHOCT He NOCTaBANTe NPeAMETH OKOSO ypeda B NnepuMeTbp 2x1 meTpa.

16. To3u ypen e npegHa3Ha4vyeH camo 3a ynoTpeba B JOMaLLHM YCIOBUS.

17. MNMpepgu ynotpebarta Ha NbTEKN C PYHKUUSA CrbBaHEe W €NEKTPUYECKO NOBOUraHe, yBEPETE Ce Ye BUCOYMHATa € perynmpaHa B NosrioXeHne
0 npeau croBaHe.

18. lNpeycTaHoBeTE NON3BAHETO Ha ypeaa, ako NoYyBCTBATE OTNAAHANOCT, CBETOBLPTEXK UK 3aTPyAHEHME NPU AULLIAHE.

19. WManonseante noaxogsawin apexv u obyBKM npu TpeHUpoBKa. He HoceTe LIMPOKM Apexu, KOUMTO MoraT Aa ce OMOTadAT B ypeaa.
M3nonaeanTe BUHarn cnopTHM obyBKM, 3a Aa ce n3berHat HapaHsBaHUS U HE TPeHMpanTe 0OCK UK N3MNoN3Bariku caHganu n ap.

Monsa npoyeTeTe BHAMATE/THO YNbTBAHETO NpeAun Aa NPUCTbBNUTE KbM

ynotpeba Ha 6arawaTa nbTeka. 3anaseTe ro 3a 6bAeLm cnpaBku

64



YKA3AHUA 3A 3A3EMABAHE

YpenbT TpsibBa NbpBO Aa e 3a3emeH. [1pn nosiBaTa Ha HensnpaBHOCTU Npu paboTa unn NoBpeawn, 3a3eMsaBaHETO OCUrypsiea
eneKkTpUYeckn TOK MO MbTH Ha HaW-mMarikoTo CbMPOTUBMNEHNE U HAMansBa puUcka OT TOKOB yaap.

Bsarawara nbTeka e obopyaBaHa CbC 3a3eMeHM MPOBOAHMK U LLENcen CbC U3X0[ 3a 3a3eMsiBaHe.

LencenbT TpAbea Aa 6bae BkoYeH B noaxoasiwa koHsona, Ha 16 AMPERE (AMP),kosiTo e npaBunHO MOHTUpaHa u
3a3emMeHa B CbOTBETCTBME C MECTHUTE 3aKOHU U pasnopenbu.

OIMACHOCT - HenpasunHoTo cBbp3BaHe Ha NPOBOAHMKA 3a 3a3eMsiBaHe Ha 06opyABaHETO MoXe Aa AoBeae A0
OnacHOCT OT TOKOB yaap. KoHcynTupanTe ce ¢ KBanuuumpaH enekTpoTeEXHUK, ako Ce CbMHABATE Ye ypeabT € NPaBuiHo
3a3eMeH. He mogudmumpanTe wencerna Ha NpoayKTa — ako He OTroBapsi Ha KOH305IMTe, MOHTUPaHU B JOMa, 3aMeHeTe
KOH30M1TEe C NOMOoLLTa Ha KBannuumpaH enekTpoTeXHNK.

Ypeaou, npegHasHayeHu 3a pabota npu 220-240 W n ca cHabaeHu ¢ KOHEKTOP CbC 3a3eMsiBaHe, KOMTO npunuya Ha
n3obpaseHnsa Ha CHUMKaTa No-40Ny U MMa CbLUMS U3X0A 3a 3a3eMsiBaHe, HEe Ce HYXXOaaT oT aganTep.

n3xon 3A 3A3EMABAHE

65



PA3OMAKOBAMKN NPOAYKTA LWLE HAMEPUTE CINEOHUTE KOMMNOHEHTU

e ——" 2
2 3

I @
7 8

» Q\b —
9 10 1 12 13
A |~ [
14 15 16

CNMNCBbK HA KOMINMOHEHTUTE
No. OnucaHue Bpon No. OnucaHue Bpon
1 Main frame 1 set 9 Bolt M5x12 4 pcs
2 Left upright 1pc 10 Washer M10 4 pcs
3 Right upright 1pc 11 Washer M8 4 pcs
4 Console 1pc 12 Safety key 1pc
5 Left base cover 1pc 13 Screwdriver 1pc
6 Right base cover 1pc 14 Lubricant oil 1pc
7 Bolt M10x45 2 pcs 15 Wrench 5# 1pc
Bolt M8x15 2 pcs 16 Wrench 6# 1pc

66



CTbIKA 1

1. Monsa ga o6bpHeTe BHUMaHMWE, Ye 3a
crnobsBaHeTo Ha ypeaa ca HeobxogmMmu noHe
JBamMa 4YoBeKa.

2. OTBOpETE OMNakoBKaTa M OTCTPaHETE BCUYKM
YNNbTHEHNUS.

3. KakTo e nokasaHo Ha CHUMKaTa, u3BaaeTe
OCHOBaTa OT KyTusiTa, NnocTtaBeTe S BbpXy paBHa
NMOBBLPXHOCT M Ccrneg ToBa OTPEXeTe
nnactMacoBaTa obe3onacsiBalla fieHTa.

CoBerT: KoH3onarta Ha ypeda e onakoBaHa B KyTus
1 e NocTaBeHa Nof OCHoBaTa Ha ypeaa. bvaete
BHMMATESTHU, KOraTo U3Ba)kaaTe JornHaTa 4acT Ha
nbTekaTa OT onakoBKaTa M.

CTbIIKA 2

1. OTBOpETE KApPTOHEHATa OMNakoBKa, NocTaBeTe
OCHOBHaTa pamka BbpXy paBHa NOBbPXHOCT Ha NoAa.

2. [bpBO cBBPXKETE Kabena KbM LieHTpanHaTa pamka B
AonHaTa 4acT Ha gscHaTa KosoHa.

O6bpHeTe BHMMaHME Ha kabenHaTta CBpb3ka,
HenpaBUNHOTO CBbpP3BaHe MOXe Aa NpUYMHM NoBpeaa Ha
kabernHaTta cBpb3ka.

3. MocTaBeTe naBaTta cTomka (2) n gdcHaTa ctonka (3)
BbTpPE B OCHOBHaTa pamka (1) u 3aBUHTETE BCAKa CTpaHa
¢ 4 BuHTa M10x45 (7) n 4 wandu M8 (10) c krtou 6#(16).
BepgHara cnep ToBa, 3aBUHTETE BCSKa CTpaHa, kato
nanonaeate 2 BuHTa M8x15 (8) 1 2 wanbu (11) c kmo4y 5
#(15).

BHumaBalTe ga He noBpeauTe kabena, korato BkapeaTe

CTOMKUTE B OCHOBHaTa paMKa .

67



CTbIKA 3

1. CeBbpxeTe kabena Ha naBaTa n gacHata
CTOMKa KbM KOH30naTa (4).

O6bpHeTe BHMMaHMe Ha kabenHaTa CBpb3ka,
HENpPaBUTHOTO CBbP3BaHE MOXe Aa NPUYNHK
noepena Ha kabenHaTa Bpb3ka.

2. lanonaeanTe knto4a, 3a ga 3akpenurte
KOH30onaTa (4) 1 3aBMHTETE OTNISIBO N OTASACHO Ha
BCsika cTonka ¢ 4 BuHTa M8x15 (8) n 4 wanbn
(11) oT BCAAKaA CTpaHa.

KakTo e nokasaHo Ha dpurypaTa, usnonasamte
oTBepTKaTa, 3a Aa NocTaBuUTe NEBMUS Kanak Ha
ocHoBarTa (5) Bbpxy OCHOBaTa, KaTo u3nonssarte
2 BuHTa M5x12 (13). HanpaBeTe CbLLOTO 1 3a
OecHuWs Kanak Ha ocHoBarta (6).

68



|

3abenexka: 3a no-ronsima 6e3onacHoOCT U KoMcopT, cnea KaTo 3aBbpLUNTE
crno6sBaHeTo, yBepeTe ce 4e BCUYKM BUHTOBE ca fAob6pe 3aTterHatu!

69



o6 NHCTPYKL N 3A BALLATA BE3OIMNACHOCT

A. Mpeau ga 3ano4yHeTe TPeHUPOBKaTa, 3aAbIXKeHWe Ha NOTpedbuTens e Aa npoyeTe MHCTPYKLUMUTE Ha PBLKOBOACTBOTO, 3a Aa ce
3ano3Hae fobpe ¢ PyHKUMUTe Ha BArawara nbTeka.

B. NocTaBeTe 3aUTHMA KMOY BbPXY KOH30MaTa (ypeabT He paboTu 6e3 3aluTHUS KMoY).

3akpeneTe kntoya B Apyrusa My Kpam ¢ clip Bbpxy gpexarta cu, 3a Aa CTte CuMrypHu, 4e obopyaBaHeTo e npeycTaHoBKu paboTa, ako He ro
n3nonssarte NpaBuITHO.

B. Ako notpebutensT nagHe oT bGsrawiata nbTeka, 3aWUTHUSA KoY LWe u3nese OT MSCTOTO CU M ypeabT BedHara Lie npeycraHOoBu
paboTa, 3a Aa ce npefoTBpaTAT HapaHsBaHUS.

I". He cToliTe BbpXy NbTekaTa nNpy cTapTupaHe Ha ypea, 3aemMeTe CTabuIHO NonoXeHne Bbpxy ABETe NnacTMacoBy NMOBBPXHOCTU OT
nsiBaTa u gdcHarta cTpaHa.

E. HaTtnckariku 6yToHa start, ypeobT 3ano4ysa ga otdmta B obpaTHa nocoka 3, 2, 1, 0 u 3ano4sa paboTta ¢ Manka ckopocT 1.0 km/u.

AKO CTe HauuHaell, TpeHupanTe Npy Marnka CKOpoCT 1 ce NpuabpKanTe 34paBoO KbM ONOPHUTE PHKOXBATKM.

YN'bTBAHE 3A BbP30 MNOJISBBAHE

PROGRAM

e

2

i s

CAUTION

To avoid injury, stand
on the siderails before
starting treadmill.

CAUTION

For your safely, please
consult owner's manual
carefully before using

PABOTA HA KOHTPOJTHUA NAHEN

BPEME: OtuuTta o6wWwo0T0 Bpeme npu TpeHupoBka ot 0:00 go 99:00 MUHYTH

MYJC: Tpabea ga obpXuTe U ABaTa MeTanHM CEeH30pa, pPa3nosioKeHN BbpXy NsiBaTta M AsCHATa pbKoxBaTka 3a OTYMTaHe Ha cbpaedvHaTa
YyecToTa. Bbpxy ekpaHa Lie ce nosiBn oTyeTeHaTa CTOMHOCT Ha nynca ot 50 go 200, 3a MuHyTa.

CKOPOCT: Ha ekpaHa ce nosiBaABa HacTosiLiaTa CKOPOCT Ha nbTekaTta, 3ano4vsariku oT 1.0 km/4 go 14.0 km/.

KANOPUWN: OTtumTa obLLma pa3xod Ha Kanopum no Bpeme Ha TpeHnpoBka. MakcumanHaTta cTonHocT e 999 kanopuu.

PascTtosiHue: OTuMTa 06LLOTO N3MMHATO pa3CcTosiHNE B kKuroMeTpu oT 0 4o 99,9, oTumTankn Bb3X04sLLO.

OTunTa 06LLOTO M3MMHATO pa3cTosiHME B kuromeTpu oT 0 4o 99,9, oTYMTaNKN HU3XOAALLO.

70



3AMNOYBANKU TPEHUPOBKATA

YKA3AHME:

1. Y6epeTe ce, 4ye OBMKEHMNETO Ha MbTEKaTa He € Bb3NpensTCTBaHO.

2. CBbpeTe 3axpaHBalma kaben n BknodeTe Garawlata nbTeka.

3. 3aemeTe cTabuUnNHO NONOXEHNE BbPXY CTPAHUYHUTE MAAaCTMacOBM ONOPYU B JISIBO M OACHO.

4. 3akpeneTe Kntoya 3a 6€30nacHOCT BbPXY ApEXUTE.

5. MNMocTaBeTe 3alWnTHMA KoY Ha 0603HA4YEHOTO MSACTO BbPXY KOH30MaTta u ypeasT we 6bae rotoB Aa 3anoyHe paborta.

6. Bbpxy ABeTe pbKOXBaATKM Ca pa3nosfioxkeHun perynupawim 6yToHn, oT AsScHO € OyTOHBbT 3a perynmpaHe Ha CKopocTTa + U -, OT NsBO €
OYTOHBT 3@ HAKIMOH + U -, 3aaBalikN N3NBIIHEHNETO Ha PYHKUUUTE, KAKTO U OT KOHTPOSHWS NaHer.

7. Mo Bpeme Ha TPEHMPOBKA, U3MbITHABAMKN KOSTO U Aa € (PyHKUMS, Npyu HaTuckaHe Ha ByToHa STOP, ypegbT npeycTaHoBsBa paboTa.
AKo Xenaete ga Npoaob/bKMTE TpeHupoBkaTta, HatucHeTe GyToHa START M BCUYKM MO-paHO 3agageHu (pyHKUMM ce Bb3CTaHOBSABAT.
MbTekata 3anoyvBa paboTa cneq 4 cekyHan. AKo UckaTe nbTekaTa fa 6bae B CbCTOAHME FOTOBHOCT, HAaTUCHeTe ByToHa STOP BTOpKM NbT
crnep KaTo Beye CTe ro HaTUCHanM BeHbX, 3a Aa npeycraHoBuTe paboTaTa.

8. MoxeTe aoa nsbepete eanH OT ABaTa HauMHa [a 3anoyHeTe TPeHUpoBKaTa:

A. QUICK START

HaTtucHete 6ytoHa START 3a aa 3anovHeTe TpeHMpoBKaTa.

B. SELECT A PROGRAM (n36epeTte nporpama). HatucHete 6ytoHa MODE (u36op) u cneg toBa 6ytoHa PROGRAM, n3bepeTte eaHa ot 8
3agageHu nporpamn u HatucHete START.

OMNEPALUUA QUICK START

CTBIKA 1: CbeanHeTe 3almMTHUSA KITHOY C KOHTPOSHUA NaHen n ypeabT Le € B CbCTOosAHME roTOBHOCT 3a paboTa.

CTDBIKA 2: HatucHete 6ytoHa START u cnef 5 cekyHam obpaTHO 6poeHe ypeabT Le 3anovHe paboTa. Nanonasante 6ytoHnte SPEED
+/- nnun 6yToHMTE 3a OBP3 N3BOP Ha CKOPOCTTa Ha KOHTPOSTHUS NaHen, 3a Aa u3bepeTe B KOWTO M Aa € MOMEHT XXenaHaTa CKOpOCT.

Moxe ga perynuparte CKOpoCTTa 1 OT AdcHaTa pbKkoxBaTka. 3a Aa perynvparte HakrnoHa, nanonasante 6ytoHute SPEED +/- nnmn 6ytoHuTe
3a O6bp3 N3bOp Ha HAKMOHa Ha KOHTPOMHWUA NaHen. HaknoHbT MOXe Aa ce perynupa u oT nasaTta pbKoxsaTtka.

CTBIIKA 3: 3a na namepute nynca, xeaHete CTabusiHO CEH30pUTE, Pa3NOSIOXKEHN BbPXY PbKOXBATKUTE.

Bb3MOXHO € NpaBUITHOTO OTYMTAHE Aa ce NOSBM Ha eKpaHa cnep HAKOMKO cekyHau. YecToTaTa Ha nyrca Lie ce nosesu Ha ekpaHa PULSE.
CTDBIKA 4: HatucHeTte 6ytoHa STOP, 3a fa npekbCHETe TpeHMpOBKaTa U n3BageTe 3alMTHUS KoY, 3a Aa npeyctaHoBuTe paboTta Ha
ypeaa.

Hatuckankn 6ytoHa STOP nporpamara e cnpe, a ako xenaete ga NpoAbikuTe TpeHmpoBkaTta, HaTucHeTe 6ytoHa START 1 BCUYKK Mo-
paHO OTYETEHW JaHHU LLE Ce Bb3CTAHOBAT OT MSACTOTO B KOETO CTe M nNpekbcHanu. MNbTekata we 3anoyHe paboTta crneq YyeTupu cekyHaum,
OTYUTaNKM Ype3 obpaTHo BpoeHe.

CTBIIKA 5: o Bpeme Ha onepaumaTa QUICK START, cdyHKUuUTE Bpeme, Karnopum n pascTositHue OTYNTaT BbB Bb3XOASL, pea.

71




YKA3AHUE: PbYEHO PEINYIIMPAHE HA MPOIPAMA

B pamkuTe Ha nanbnHeHUe Ha BCAAKa eQHa OT NporpaMmuTe, BpeMe, Kariopvum U pa3cTossHUE BUHArn oT4mTaT BbB HU3XOAsLW, pen.

KoraTto no Bpeme Ha TpeHUpOBKa CbOTBETHATa NporpamMa 3aBbplum, ypeabT cnMpa aBToMaTM4HO. AKO XenaeTe Aa NpoAbIKUTE, HaTUCHETe
o6yToHa START m ypeabT We 3ano4yHe paboTa cnen neT CEKyHAM.

CTBIKA 1: MNMpucnocobeTe 3alUMTHUA KMOY KbM eKpaHa 1 ypeabT e 6bae NocTaBeH B CbCTOSIHME Ha rOTOBHOCT 3a paboTa.

CTBIKA 2: HatucHete 6ytoHa MODE 1 ToraBa Ha ekpaHa, KOWTO oT4nTa BpeMeTo ce nosissa o3HadveHveTo 30:00.

Cnep ToBa HaTucHeTe bytoHute SPEED +/- , 3a ga perynupate BpeMeTo, oToposasankm obpatHo ot 8:00 go 99:00 MuHyTHU.

AKo He XenaeTe BpemMeTo Aa ce oT4mTa ¢ obpaTHO BpoeHe, € Bb3mMoXeH usbopa Ha apyra onuus. He HaTtuckavite 6ytoHute SPEED +/- , a AnpekTHo
HaTucHeTe 6ytoHa MODE n Ha ekpaHa, KOUTO OT4MTa Kanopum/pa3ctosiHue Lie ce nosisu o3HaveHue 1.0. ToraBa e Bb3MOXHO Aa perynupaTe
OTYNTaAHETO Ha pa3CcTosiHMETO ¢ 0bpaTHO BpoeHe, HaTuckankn 6yToHnTe SPEED +/- oT 1.0 km go 99.0 km.

AKO He XenaeTe fa onpefennute OTYNTAHETO Ha Pa3CTOSIHUMETO, € Bb3MOXHO Aa n3bepeTte gpyra onums. He Hatuckante 6ytoHute SPEED +/- , a
ONPEKTHO HaTucHeTe oTHOBO 6yToHa MODE n Ha ekpaHa, KOWTO oT4MTa Kanopuu/pasctoaHue Le ce nossun o3HadveHne 20. ToraBa e Bb3MOXHO Aa
perynupaTte OT4YMTaHeTO Ha kanopumTte ¢ obpatHo 6poeHe, HaTuckarikn 6yToHnTe SPEED +/- ot 20 kcal go 990 kcal.

CTBIKA 3: Cnep kaTto NnpuknoYnTEe C pPbYHOTO perynupaHe Ha n3bop Ha nporpama, HatucHeTe BytoHa START u ypeabT Lie 3anoyHe paboTta cnep 4
CeKyHaM.

CTBIKA 4: Mo BpemMe Ha n3nbNHEHWe Ha nporpamara, MOXe Aa perynupaTte CKopocTTa, HaTuckanku 6ytoHute SPEED +/- .

CobLuo Taka, CKOpoCTTa 1 HaknoHa Morat fa ce perynupaT 1 oT ByTOHUTE pa3nonioXeHn Ha PbKOXBaTKUTE.

CTBIIKA 5: HatncHete 6ytoHa STOP, 3a aa npeycTaHOBUTE TPEHUPOBKATa UM OTCTPaHETe 3aLlMTHUS KIY OT KOHTPOSHUA NaHen u ypeabT e
npeycTaHoBW BegHara cBosiTa pabota. HatucHete 6ytoHa STOP u nporpamaTa e ce npeycTaHoBu BeaHara. AKO XxeraeTte ga npogbrxuTe
HaTucHeTe GyToHa START m ypeabT We 3anoyHe paboTa crieq 4 cekyHam, KaTto nporpamara e NpoAbIDKM OT MACTOTO Ha KOETO CTe MpPeyCTaHOBUIN.
Cnep kato ypeabT nNpuknoymn paboTa, HatucHeTe OyTtoHa STOP, ako xenaete Aa 6bae B CbCTOSHME Ha FOTOBHOCT.

YKA3AHUE: 3BA0AOEHU NMPOIrPAMU

Bcuuku 3apageHu nporpamu ca pasnpegerneHn B oceMHaaeceT OCHOBHU FPynuy U CKOPOCTTa 3a BCsiKa rpyna e onpegeneHa. Bpemeto mexay
oceMHapgeceTTe rpynu 3a BCcsika nporpama, ce onpeferns aBToMaTU4HO B 3aBMCUMMOCT OT BPEeMeTO, KOeTo Beye cTe n3bpanm

CblyecTBYBaT 3ajafeHu nporpamu 3a 8 pasnuyHu Lenu Ha TPEeHUPOBKa M 8 pa3nNnyHM HMBa Ha HaTOBapBaHe 3a BCAKO ynpaXHeHue oT
TpeHupoBKara.

CTBIKA 1: NpucnocobeTe 3almMTHUA KoY KbM eKpaHa 1 ypeabT Wwe 6bae NocTaBeH B CbCTOSHME Ha rOTOBHOCT 3a paboTa.

CTBIIKA 2: HatucHeTe 6yToHa PROGRAM, 3a ga n3bepeTte eaHa OT oceMTe 3agaeHn nporpamu 3a TpeHUpoBka U crief, ToBa n3depeteBODY FAT.
Bcska nporpama ce n3bupa kato 3agbpxute HatucHaT 6ytoHa PROGRAM. Cneg kaTo n3bepeTe XenaHoTO HatoBapBaHe, HaTucHeTe bGyToHa speed
+/- , 3a ga onpegenute BpemMeTo. 3agageHaTta CTOMHOCT Ha BPEMETO 3a Bcsika nporpama e 30:00 muHyTK 1 moxe aa ce perynupa ot 8:00 go 99:00
MUHYTW.

CTBIIKA 3: Cnep kato cTe onpegenunu BpemeTto, HaTucHeTe GytoHa START, 3a Aa 3anodHeTe TpeHpoBKaTa.

CTBIIKA 4: Mo BpemMe Ha U3MbIHEHNE Ha NporpaMaTta MOoXe Aa onpegenvTte cKopocTTa, HaTtuckavikn 6ytoHa SPEED+/- Ha ekpaHa unm Ha gdcHarta.
Tasn CTOMHOCT BaXu camMo 3a BpeMeTO Ha onpegeneHata TPEHUPOBKa, crieq ToBa CKOPOCTTa Ce Bb3CTaHOBSBa KbM 3a4adeHUTe CTOMHOCTMU.
CTBIIKA 5: HatncHeTte 6ytoHa STOP 3a oa npeycTtaHOBUTE TPEHUPOBKATA UMM OTCTPAHETE 3aLLMTHUA KUY OT KOHTPOSHUS MaHern u ypeabT Lie
npeycTaHoBW BeJHara cBosita paboTa.

72




OTUYNTAHE HA CbPOEYHATA YECTOTA

Bbpxy KOHTponHma naHen Ha ekpaHa CALORIE ce nokasBa CTOMHOCTTa Ha Myrica, OTYMTaHa OT CEH30pUTE pPasnosfioKeHU Ha
pbkoxBaTkuTe. KoraTto xxenaete aa HabnogaBate CTOMHOCTUTE Ha CbpAeydHarta YyecTtoTa:

1. MNMocTaBeTe yCTONUMBO PbLIETE CU BbPXY ABETE PHKOXBATKN. 3a Aa € TOYHO U3MepBaHeTo, TpAbBa Aa AbpXKUTE 1 ABaTa CEH30pa.

2. lNpegnonaraemMoTo Bpeme 3a nosiBa Ha CToOMHocTUTe Ha ekpaHa CALORIE e pgeceT cekyHOM OT MOMEHTa Ha 3axBallaHe Ha
pBbKOXBaTKUTE.

3. \amepBaHEeTOo He e TOYHO U He crnefBa da ce AOBepsiBaT Ha OTYETEHUTE CTOMHOCTHU, NLA CbC 3a00nsaBaHMs, 3@ KOUTO € HY>KHO TOYHO
npocregsasaHe Ha CbpAedHaTa YecTtoTa.

OTYNTAHE NSMEPBAHETO HA MA3HUHU

C Tasu onepaunsa ce onpegens CbAbpXXaHMETO Ha Ma3HUHKU B TAMOTO, HA ©a3aTta Ha MHOPMaLUKMsl 3a OCHOBHOTO CbCTOSIHME Ha BaLLETO
TAMO.

ToBa n3mepBaHe He e TOYHO M He crneaBa Aa ce 4OoBepsiBaT Ha OTYETEHUTE CTOMHOCTM, Nvua CbC 3abonsiBaHns unu onpegeneHa Hyxaa
3a TOYHO OTYUTAHE Ha MasHUHUTE.

CTbIKAL: HatucHete 6ytoHa PROGRAM HSKONKO NbTW U Ha AeBeTus Ha ekpaHa TIME e ce nosBu o3HayveHneTo FAT.

HaTtucHete 6ytoHa MODE, 3a fa 3agageTte CbOTBETHUTE NapaMeTpu: Nof, Bb3pacT, BUCOYMHA U Terno.

CTBIKA 2: Cneg kaTto HaTucHeTte 6ytoHa MODE, Ha ekpaHa CALORIE /DISTANCE we ce nosiBu umdparta F1 , Ha ekpaHa Pulse
/IDISTANCE we ce nosiBu 41McnoTto 25, KoeTo OTroBaps Ha CTOMHOCTTa Bb3pacTt. HatucHete 6ytoHa SPEED +/-, 3a ga onpegenute
Bb3pacTTa 10-99. Cnep ToBa HaTtucHeTe 6yToHa MODE 3a ga npucTbnNuTe KbM CriefBallarta CTbka.

CTDBIKA 3: Cnen 3agaBaHe Ha onuusiTa 3a OTYMTaHe Ha TenecHUTe MasHuHK, Ha ekpaHa CALORIE /DISTANCE we ce nosisu undpata
F2 , Ha ekpaHa Pulse /DISTANCE we ce nosiBu uncpaTa 1, KOATO OTroBaps Ha CTOMHOCTTa non. HatucHete 6ytoHa SPEED +/-, 3a ga
onpegenute nonal-2. Uwndpata 1 otroBaps Ha MbXKM Non, a uudparta 2 oTroBapst Ha xeHcku non. Cnen ToBa HaTucHeTe BGyTOHa
MODE 3a ga npuctbnuTte KbM criefBallarta CTblka.

CTbINKA 4. Cnen kato HatucHeTe 6ytoHa MODE, Ha ekpaHa CALORIE /DISTANCE we ce nossu uyudparta 3, Ha ekpaHa Pulse
/IDISTANCE wwe ce nossu 4ncnoto 170, koeTo oTroBaps Ha CTOMHOCTTa BucouvmHa. HatucHete 6ytoHa SPEED +/-, 3a ga onpegenute
BMcouymHaTta ot 100CM-199CM. Cnep ToBa HaTucHeTe 6ytoHa MODE 3a ga npuctbnuTe KbM crieaBalyaTa CTbrKa.

CTbINKA 5. Cnen kato HatucHeTe 6ytoHa MODE, Ha ekpaHa CALORIE /DISTANCE we ce nossu uudparta 4, Ha ekpaHa Pulse
/IDISTANCE we ce nosiBu uncrnoto 70, KOETO OTroBapsi Ha CToMHOCTTa Terno. HatucHete 6ytoHa SPEED +/-, 3a ga onpegenute TernoTo
oT 20kg-100kg. Cnepn ToBa HaTtucHeTe 6yToHa MODE 3a Aa NpuCcTbNUTE KbM CriefBallarta CTbrKa.

CTBbINKA 6: Crnen kato perynuparte HacCTpOVKUTE, ONpeaensaviku BCUYKM CTOMHOCTU Ha CbCTOSHMETO Ha BaweTo TANOo, HaTUCHeTe
6ytoHa MODE un Ha ekpaHa CALORIE /DISTANCE we ce nosisu "5", Ha ekpaHa Pulse /DISTANCE, we ce nosiBu o3HaveHuneto "000",
KOETO O3Ha4yaBa 4e 3anoyBa M34YUCIEHMETO Ha 3agafeHuTe AaHHW. 3aJpbXTe CEeH30puTe 3a OTYMTaHe Ha nyrnca C ABeTe pble BbpXy
pbkoxBaTkuTe U cnepf 8 cekyHam Ha ekpaHa CALORIE /DISTANCE e ce nosiBU oT4yeTeHaTa CTOMHOCT Ha TENEeCHUTE MasHUHW.

73



TABJIMLA HA TENECHUTE MA3HUHU

Pe3yJ'ITaTI/ITe OT CTOMHOCTUTE Ha TeNecHUTe Ma3HWHKU, NOCOYEeHN B Tabnvuarta no-gony, gaeart VIHq.)OpMaLI,I/IH 3a CbCTOAHUETO Ha TANOTO.
I'IpOBepeTe CBOETO TEeNEeCHO CbCTOSIHNE, CbITMTACHO OTYETEHUTE CTOMHOCTU V|306paaeH|/| B NABaTa 4acT Ha gunarpamarta Ha ypeaa.

TenecHo cbCTOSAHME Pesyntar

3atnbceTsiBaHe BMI > 30
HagHopmeHo Terno 26 < BMI < 30
BbB dhopma 19<BMI <25

”0””‘1‘;':16:" BMI < 19

TABJIMLUA HA NMPOIrPAMUTE
P1. WEIGHT LOST

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112123 |3] 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 112121341 4 5 6 8 8 10| 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112 |3]|4|5]5 6 8 9 11012 | 10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1123|467 8 |10 |11 |12 |13 |11 | 10| 8 7 5 4 2
Level 5 SPEED(KM/H) 2134|577 8 1101214141312 ]|10| 9 6 4 2
Level 6 SPEED(KM/H) 213|457 9)]10|12|13|14|14|13 |12 (10| 9 6 5 3
Level 7 SPEED(KM/H) 213|568 9110|1213 |14|15|(13 |12 (10| 9 6 6 3
Level 8 SPEED(KM/H) 2|13|5|6|8|10]12|14 |14 |15 |15 14|13 |11 ] 9 7 6 3




P2. CARDIO TRAIN

SPEED CHANGES I 28 S 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11112 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 SPEED(KM/H) 112)2]) 3 4 5 6 7 7 7 5 4 2 2 1
Level 3 SPEED(KM/H) 112|314 5 6 7 8 8 9 9 6 5 3 2 1
Level 4 SPEED(KM/H) 212]14]|5 6 7 8 9 9 |10]10] 9 9 7 6 4 2 2
Level 5 SPEED(KM/H) 213|5]| 6 7 8 9 |10|10|11|11|10]|10]| 8 7 5 3 2
Level 6 SPEED(KM/H) 21416| 7 8 9 |10 1111|1212 |11 11| 9 8 6 4 2
Level 7 SPEED(KM/H) 3157 8 9 10|11 |12 |12 |13 (13|12 |12 |10 9 7 5 3
Level 8 SPEED(KM/H) 416|189 |10f11]|]12 |13 |13 |14 |14 |13 |13 |11)10]| 8 6 4

P3. FAT BURN

Level 1 SPEED(KM/H) 1 213 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 SPEED(KM/H) 11213 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 SPEED(KM/H) 1 2| 4 5 7 8 9 10 | 10 | 10 | 10 9 9 7 6 4 2 1
Level 4 SPEED(KM/H) 2131|565 6 8 9 10211 |11 )11 |11 ) 10| 10 8 7 5 3 2
Level 5 SPEED(KM/H) 21416 7 9 1011|112 |12 |12 12|11 ] 11 9 8 6 4 2
Level 6 SPEED(KM/H) 31517 8 10|11 |12 |13 |13 |13 | 13|12 ]| 12| 10 9 7 5 3
Level 7 SPEED(KM/H) 41618 9 11|12 |13 |14 |14 | 14|14 |13 | 13|11 ] 10 8 6 4
Level 8 SPEED(KM/H) 41719110|12 |13 |14 | 15| 15|15 |15 14|14 |12 | 11 9 7 4

P4. POWER WALK

SPEED CHANGES 48 B2 BSH B4 RS BoN B B8 B9

Level 1 SPEED(KM/H) 111121233444 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 112121213344 |5] 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 112123344515 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 112133344516 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 112|344 |5]|5|5]6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 112|3]|]4|5]|]5]|]6]|6]|6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 112|3|(4|5|6]|6]|7]7 6 6 6 5 5 4 3 2 1

evel 8 SPEED(KM/H) 11213 (4|5|6 | 7|77 7 6 6 6 5 5 4 2 1




P5. INTERVAL

SPEED CHANGES

Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 5 8 5 8 5 8 5 8 5
P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112|383 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 23] 4 3 21314 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23] 4 5 41314 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 214165 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 215]|6 7 6 5]6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 31617 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 31718 9 8|78 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 31819110 ]9|8]9(|10]2°9 8 9 10| 9 8 9 |10 | 8 4

76



P7. MOUNTAIN CLIMB

Level 1 SPEED(KM/H) 1 1122 31313 4 4 4 3 3 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 1122 3133 4 4 4 3 3 3 2 2 2 1 1
Level 3 SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 SPEED(KM/H) 212 |13|3|414]| 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 SPEED(KM/H) 2121414 ]|15]|5]|5 6 6 6 5 5 4 4 4 2 2 2
Level 8 SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
P8. HILL RUN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 212112] 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 SPEED(KM/H) 212112 4 4 4 6 6 6 8 8 10 | 10 6 4 2
Level 3 SPEED(KM/H) 2121414 4 6 6 6 8 8 10 | 10| 12 | 10 8 6 4 2
Level 4 SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10| 10 |10 | 12 | 12 | 10 7 5 3
Level 5 SPEED(KM/H) 214166 6 6 8 8 8 1010 | 12 | 13 | 12 | 10 7 5 3
Level 6 SPEED(KM/H) 214166 6 6 8 8 1010|1213 | 13| 12 | 10 7 5 3
Level 7 SPEED(KM/H) 2 4 6 6 8 8 10|10 |12 |13 |13 | 14| 13| 12 | 10 7 5 3
Level 8 SPEED(KM/H) 2 4 6 8110|1012 |12 |13 |13 |14 |14 | 13| 12| 10 7 5 3




CIr'bBAHE HA MBbTEKATA

1. 3a oa crbHeTe MbTekaTa, MbPBO U3KMHYETE MMaBHUSA NpekbeBay.

2. YBepeTe ce, Ye ypeabT He e Nof, HaKMOH.

3. MoBOurHeTe Harope OCHOBHaTa paMKa [0 3aemMaHe Ha naparnernHo MonoXeHue
CNpAMO OcCTaHanata 4acT Ha ypeda. 3acTonopere OcCHoBaTa CbC  CreuvanHus
NnoAnopeH NOCT, KaKTo € MoKa3aHo Ha durypara.

4. . YBepeTe ce, Ye OCHOBaTa ce Hamupa B NPaBUMHO NOMOXKEHUe CNPAMO NocTa.

PA3I'bBAHE HA NMbTEKATA
1. PasrbHeTe nbTekaTa, kaTto 3a LeNnTa OCUrypuTe OKOMO ypeda AOoCTaTbyHO CBOGOAHO
MSICTO, NPUGNU3MTENHO eanH MEeTbp, HY)KHO 3a MPaBUIHOTO pasnornoXeHne u paboTta Ha
ypena.

2. MpoabmkeTe pa3rbBaHETO, KaTo C ABE pble ObPXMTE OCHOBHaTa paMka Ha ypefa, a C
Kpak ocBobogeTe nbTekaTa, HATUCKaMKM OMOpHUSA amopTucbop. Cnen ToBa C MnaBHU
ABWKEHMA MNpUTUCKaNTe ypeda KbM MNoAda, Kato OCHOBHATa pamKka Ce crycka Hagony
aBTOMaTM4HO, NPeau Aa AOCTUrHe Ha pasCcTosiHue eauH MeTbp OT noda. TpsibBa ga cre
OCUrypunu noHe eavH MeTbp CBOBOAHO MACTO OKOMO ypeda, 3a Aa ce npubepe A0 KpawmHo
NONOXEHME, KAaKTO € NoKasaHo Ha durypara.

KAK OA NMPEMECTBATE BANALLATA MbTEKA

1: W3knio4yeTe rmaBHUSA NPeKbCBaY.

2: W3Bapete wencena oT KOHTaKTa.

3: CrbHeTe bdarawara nbTeka.

Cneg v3NbfIHEHWETO Ha TpUTE MNO-FOPe CNOMEHATU OCHOBHW CTbIKW,
nosgurHete ypega 3a pbkoxBaTkute nog HaknoH 30-40 rpagyca Ao
BMCOYMHATA Ha MbpAnTe 1 ro NpemMecTeTe, KakTo € NokasaHo Ha curypara.

78



KAK OA NOCTABUTE CMA30O4YHO MACIO HA OCHOBATA 3ABArAHE

1-sa CTbIKA lNocTaBeTe neHTaTa 3a 6araHe, kato o6bpHETE WeBa OTrope, B LIEHTbpa Ha OCHOBaTa.

2-pa CTBIKA lNoeaurankn kpasi Ha neHTarta 3a bsraHe, NocTaBeTe HakpalHUKa Ha cripest, Ha pa3cTosiHMe NPUBNM3NTENHO 6 MHYa OT nNpeaHaTa

yacT Ha NbTekaTa. PascTeneTe cunvMkoHa no AbikKUHaTa Ha ocHoBarta. [loBTopeTe chlmnTe AENCTBUA 1 OT ApyraTa Ha feHTaTta 3a GsaraHe.

MpbCckarTe B NpoAbIMKEHNE Ha NOHe 4 CeKyHAM OT BCsAKa CTpaHa.

3-ta CTbI1KA OctaBeTe fa nonue 3a egHa MUHYTa Npeauv ga uanonaearte nbTekara.

Cnep ToBa BkrtoveTe bdarawata nbTeka kaTo st NoCTaBeTe Ha CKOPOCT 3 KM U 51 ocTaBeTe Aa paboTu owe 5 MuHyTH, 6e3 aa ce kadBaTe Ha Hesl.

LLle moxxeTe ga nanonseaTe Gsarawiara nbTeka cneq 1 yac. BuHarn ga cnassarte Ta3m KOHKpeTHa npoueaypa, koraTo cMasBaTe noga Ha bdarawarta

nbTeka.

BAXHO NPEAYNPEXAOEHUE: He HanosiBanTe npekaneHo ocHoBa 3a 6sraHe ¢ macno. M3nuwHoTo konmyecTBo TpsibBa fa ce OTCTpaHu € Kbpna.

CbLUo Taka e BaXKHO, MbpBUAT NbT, KOorato bsarawara nbTeka ce crrnobsia cneq nsBaxxgaHe OT HEMHaTa OnakoBKa M Npean Aa Bnese B ynotpeba,

[a cMaxeTe noga C BUCKO3HMSI CUIIMKOHOB NYOPMKaHT, BKOYEH B KOMMNEKTa 3a MoHTax. Crnep 15 yaca exegHeBHa ynoTpeba Ha 6arawarta nbTeka

Unu cnep gBa Mecela, ako He ce U3non3Ba eXeaHeBHO, MbPBO TpAOBa Aa NOYMCTUTE C Kbpra cTapus NyopurKaHT U crief, TOBa Ja CMaxeTe noga

CbC cneumnanHmsa CUNMKOHOB NyOGpuKaHT nog doopmMara Ha Crpen, KOUTO MOXeTe Aa 3akynute camo OT MarasuHu 3a putHec obopyaBaHe.

PembuunTe 3a OaraHe (HacTunkaTa) Ha Oaraillata NbTeka e OT MaTepuar, KOMTO MOXe fa ce u3xabu OT TPUEHETO, @ MAKCUMAarHUAT My

eKkcnnoartaumoHeH XueoT e 3 roanHn. Criea ToBa TpsibBa Aa 6bae 3ameHeH OT oTopu3anpaH cepsu3. CbLLo Taka, korato Garawara nbTeka He ce

M3non3Ba AbJro BpeMe, HacTunkarta ce paspyllasa, Nopaan HeM3non3BaHe U OTHOBO Ce Hy)Xaae OT NOAMSHA, Tbi KaTo MOXe Aa nNpeausBrka Kbco

CbeaNHEHNE B ENEKTPUYECKNTE YacTu Ha Barawiata nbreka.

BHUMAHME !!! AKO BATALLATA MbTEKA CE U3NON3BA UHTEH3UBHO, EOUH PEMBK (HACTUIKA) MOXE OA CE HAJTOXU OA CE

3AMEHU NO-CKOPO B PAMKWUTE HA 18 10 24 MECELA.
|

| ‘ Banda —

| Running
be
/L / 2 |
= 7

NPEAYNPEXOEHWE 3A CUIIUKOHOBUSA CNPEN
MA3ETE O JAJIEY OT OELA!!!

AKO norbrHeTe Unu cnpei nonagHe ANPEKTHO B NULIETO, NOTbPCeTe NeKkapcka NMOMOLLL.

To3n NpodykT MoOXe Aa MpeausBuKa yBpexaaHe unu 3aryba, ako He ce M3nonssa B
CbOTBETCTBME C MHCTPYKLUMMTE 3a ynoTpeba.

To3n npoaykT e npefgHasHadyeH 3a npodaxba caMo Kato cMasodyeH MaTepuan U ce
M3MonaBa ¢ u3puMyHaTa OTrTOBOPHOCT Ha KynyBaya.

MpounssoauTens U HEroBW NPeACTaBUTENN He HOCAT HMKaKBa OTFOBOPHOCT 3a TO3U NPOAYKT.

79



MouuncrBaHe

OTcTpaHeTe nNpaxa OT ypeaa C BaKyyM WU C NIEKO HaBnaxHeHa kbpna. 3a nepuoaMyHOTO NoYMCTBaHe Ha
nbTekaTa ¢ BakyyM, CrbBaviTe MbTekaTa. ToBa e AoBeae A0 yAbIKaBaHe Ha XUBOTa Ha BalLEeTo
obopyaBaHeTo.

He n3nonssaiite pa3TBopuTENY NpK NOYMCTBAHE HA OCHOBATa WUNW NeHTaTa 3a baraHe Ha ypeaa.
M3non3BsaHeTo Ha pa3TBOpUTENM MOXE Aa AoBeAe A0 HaMarnsiBaHe Ha HYXKHOTO KONMYeCcTBO Macro 3a
noaapbXKka Ha ocHoBaTa M neHTtaTa 3a bdaraHe.

LleHTpupaHe Ha neHTaTa 3a 6araHe

KoraTto nsnonseate nbTekaTa, npu 6siraHe unun xodeHe, MoXe Aa yrnpaxHuUTe pasnvMdeH ToBap C eAnHus,
OTKOIKOTO C ApYrus Kpak. ToBa BoAM 4O MPOMSsIHA Ha MOJIOXKEHNETO U N3MECTBaHe Ha NeHTaTa 3a baraHe ot
ueHTbpa. O6opyaBaHETO € NPOEKTMPAHO M NPOMU3BEOEHO Taka, Ye Aa OCuUrypsia NpaBUITHOTO ABWXEHME Ha
neHTaTa, KOSITO € LieHTpMpaHa BbpXy OCHOBaTa Ha ypeaa.

Moxxe fa ce HanoXxun AOMbIHUTENHO perynupaHe, Taka Ye neHtarta 3a 6siraHe Aa e BUHary B LLEHTbpa.

a [a ueHTpuparTe feHTaTa usnonseate NnpunoxeHus knod Allen, 3a ga perynuparte nosvuusita Ha 3agHus
DapabaH.

Mpouec Ha ueHTpupaHe Ha neHTaTa 3a baraHe.

1.) He HoceTe WMpoKK Apexu, BpaToBPb3KM UMK BUCALLM BmKyTa, KoraTo U3BbpLUBaTe perynauvsaTa.

2.) Hukora He 3aTsrante 6ontoBeTe noeseyve OT ¥4 3aBbpTaHE BCEKU MbT.

3.) BuHaru 3aTsraiite egHaTa v pasxnabeTe gpyrata cTpaHa, 3a Aa npefoTBpaTuTe CBPbX 3aTsiraHe unu
pa3xnabBaHe Ha neHTarTa.

4.)BknoyeTte ypena. Perynupaiite neHrtaTa, KoraTo € B npouec Ha paboTa ( 4 Km/4) n BbpXy ypeaa Hsama
TpeHupalLl.

Cnep kaTo U3BLPLUUTE perynupaHeTo, BbpBETE BbPXY fEHTaTa 3a OKoMo 5 MUHYTK, 3a Aa U3BbpLIMTe
npoBepka. AKO ce HanoXu ga NOBTOpUTE AENCTBUATA, HUKOra He 3aTarante bontoBeTe noBeye OT V4
3aBbpTaHe Bcekun MbT. [pekoMepHOTO 3aTaraHe MOXe Aa AoBede A0 3HAaYUTENHO HamarnsiBaHe Ha XMBoTa
Ha neHTara.

AKO NNEHTATA E USBMECTEHA HA NNIABO:

- 3aBuniTe 6bonTa Ha nesust 6apabaH c ¥4 3aBbpTaHe Ha OACHO (3aTAraHe — onNbBaHe).

- 3aBunte 6onTa Ha gecHusa 6apabaH ¢ 4 3aBbpTaHe Ha NnsBo (pa3xnabBaHe).

AKO NNEHTATA E USBMECTEHA HA OACHO:

- 3aBuwniTe bonTa Ha gecHus 6apabaH ¢ 4 3aBbpTaHe Ha AACHO (3aTAaraHe — OnbBaHe).

- 3aBunte bonTa Ha nesus 6apabaH ¢ 4 3aBbpTaHe Ha NABO (pa3xnabBaHe).

PEYNUPAHE HA ONBBAHETO HA NEHTATA 3A BArAHE

AKO KOraTo CTbNUTE BbpXY NeHTaTa 3a OsiraHe Ts1 ce xJ/1b3ra, ToraBa fieHTaTa e cTaHana enactuyHa u ce

n3nnw3ea ot 6apabaHuTe. Bcuuky NEHTU ¢ BpEMETO cTaBaT enacTUYHW, 3aToBa peryrnauusita e egHa

HOopMarHa 1 pyTUHHa npoueaypa. 3a Aa HamanuTte niTb3raHeTo, 3aBuinTe 1 ABarta 6onta Allen Ha 3agHus

bapabaH c ¥4 3aBbpTaHe, KakTo € nokasaHo. N3npobsante ypeaa oTHOBO, 3a Aa NPOBEPUTE Janu ce

nnbara. AKO Ce Hanoxu ga NnoBTOpUTE AENCTBUATA, HUKOra He 3aTaranTte bontoBeTe noseye OT V4
aBbpTaHe BCEKU

80



P
32,

: : 40 75
BT o

A=

" 90
o029

[ 3=
22 ; a/"“’/fh"'\\_
20 g9 73147 1 s %ﬂ28 _ “

47 43 28 1

81




No. Description Qty No. Description Qty
1 Base 1 43 Belly pan 1
2 Motor base 1 44 Motor belt 1
3 Main frame 1 45 Black Cushion 8
4 Left upright 1 46 Base foot pad 4
5 Right upright 1 47 Base wheel 2
6 Console bracket 1 48 Manual incline kit 2
7 Bolt M10x65 2 49 Handrail end cap 2
8 Bolt M8x50 2 50 Handrail foam 2
9 Bolt M4x8 2 51 Running deck 1
10 Bolt M3x6 2 52 Running belt 1
11 Bolt M8x45 1 53 Foot rail fastener 6
12 Bolt M8x40 2 54 Power rack 1
13 Bolt M8x25 1 55 Base Cushion 2
14 Bolt M8x15 6 56 MOTOR 1
15 Bolt M8x15 4 57 Controller 1
16 Bolt M8x65 2 58 Power switch 1
17 Bolt M8x35 1 59 Circuit breaker 1
18 Bolt M6x35 8 60 Magnetic ring 1
19 Bolt M5x25 6 61 Photonic sensor rack 1
20 Bolt M5x12 6 62 Front roller 1
21 Bolt M5x10 6 63 Rear roller 1
22 Bolt M10x45 4 64 Air cylinder 1
23 Screw M4x12 19 65 Handrail button left 1
24 Screw M4x15 6 66 Handrail button right 1
25 Screw M4x10 12 67 Base cap 3
26 Screw M4x25 6 68 Cable grommet 1
27 Screw M8x70 2 69 WIRE CLIP 3
28 Nut M10 2 70 AUDIO CABLE 1

BLACK AC

29 Nut M8 6 71 WIRE(L=400MM) 1
30 Nut M5 6 72 | RED AC WIRE(L=100MM)| 1
31 Washer M10 8 73 | RED AC WIRE(L=100MM) | 1
32 Washer M8 6 74 Power Cord 1

. CONTROL
33 Spring washer M8 6 75 CABLE(L=400MM) 1
CONTROL

34 Bolt M8x10 2 76 CABLE(L=1200MM) 1
35 Motor cover 1 77 Photonic sensor 1
36 Rear end cap Left 1 78 Oval Cushion 4
37 Rear end cap Right 1 79 Display plastic 1
38 Base cover Left 1 80 Upper PCB 1
39 Base cover Right 1 81 Console Parts set 1
40 Power rack 1 82 Safety Key 1
41 Foot rail 2 83 Console back cover 1
42 Base wheel cap 2 84 Cup cover 2

82



FAPAHLUMOHHU YCNOBUA 3A BATALLUU ENNEKTPUYECKU MNBTEKU

MapaHumsaTa ce npunara: 3a (2) roguHy OT JaTaTta Ha MokKyrnkaTa Ha NpoAyKTa 4O MOTOPHUTE N eNeKTPOHHUTE YacTn (bopaoBa KoH30mna).

3a egHa (1) roguHa Ha paboTHUS KoMnaH M Ha Noaa, ako ce nogabprka NPaBUTHO CbC CUITMKOHOBUS CNpe.

apaHumnsaTa Baxu 3a 2(4Be) roouHy OT AataTta Ha 3akyrnyBaHe Ha NpoaykTa.

*["apaHuusTa NnokpmnBa BeposiTEH AedeKkT Npu NponM3BoACTBOTO.

*PelueHneTo ganu ga ce n3BbpLUM NOAMSIHA Ha YacT ce B3eMa OT KOMMNETEHTHUTE TEXHULIN.

*Pa3xoguTte no crnobsieaHe, NpoBepka, HACTPOVKa Ha NocTeNnkarta ca 3a CMeTka Ha noTpeduTens.

[TocelleHne Ha TeXHMKA cneq n3TudaHeTo Ha 14 kaneHgapHW AHM OT AaTtaTa Ha nokynkarta ce 3anfawaT oT noTpedbuTens no yCTaHOBEHN OT

dmpmara LeHum.

*/13BbH pamknTe Ha CepBun3a, e ce nanpawaT B ueHTpanHmsa Cepsua.

1. [Mpu noBpena B pamknTe Ha 14 oeHa OT gaTaTa Ha MoKynkaTa, Hen3npaBHOTO YCTPOMCTBO Lie ce B3eMa OT Aoma/odumca Ha KnmMeHTa oT
TpaHcnopTHa oupma. B To3u criyyan, pasxoguTe ca 3a cMeTka Ha coupmarta. (AKO ca BKIHOYEHM B OMMCAHMETO Ha ypeaa).

2. [lpv noBpena u3BbLH paMkuTe Ha 14 OHEBHUSA CPOK OT AaTaTa Ha MoKynkarta, HeM3npaBHOTO YCTPOWCTBO LLe ce AOCTaBda OT KnueHTa B
TpaHcnopTHaTa cmpma. Pa3xoaguTe 3a gocTaBkaTta oT TpaHcnopTHaTa covpma o Cepsursa n 06paTHOTO ca 3a CMeTKa Ha chupmara.
(AKo ca BKIOYEHU B ONMCAHNETO Ha ypeaa).

s[[apaHuuATa Baxkm caMo 3a MbpBUS KyrnyBay Ha NpoAyKTa.

s["apaHuusiTa BaXkn, camo ako NpoayKTbT Ce M3MNon3sa B JOMaLUHW YCroBus (a He B TMMHACTUYECKM CanoHKU, CNopTHU Knybose, obLecTBeHu

nomeLleHus 1 ap.)

*OTCTpaHsBaHETO Ha KakBaTo U Aa e NoBpeaa ce U3BbPLLBa BbB Bb3MOXHO Hal-KpaTbK CPOK.

[lpegsiBsABaHEe Ha MCKOBE 3a O0E3LLUETEHWE MO NMPUYMHA Ha NUMCA Ha PEe3epBHU YaCTU WM 3aKbCHEHWE Ha npefaBaHe Ha npoaykTa oT

PEMOHT, He ce npuemar.

[MapaHumsaTa He Baxu

*Korato noespegata € npuYnMHEHa Npy HeNpaBUITHO NON3BaHe UNK noLla NnoaapbXKa.

*CbLLO TakKa, rapaHuusaTa He NokpuBa KOHCYMaTMBHW MaTtepuanu, Kato niacTtMacoBu 4acTu, neganu, TpaHcopMaTopu, peMbLn, KOUTO ca

YHULLIOXKEHW NPX HENPABWIHO MOM3BaHe U gpyra npuynHa.

*["apaHuusATa He NOKpMBa NOBpPeAU, NP PEMOHT, U3BBPLUEH OT HEOTOPU3NPaH CEPBUI3.

*["apaHuusATa He NOKpMBa NOBpean, KOUTO ca NPUYUHEHU OT HENPAaBMUITHO crinobsiBaHe.

*["apaHuusATa e BanugHa camo Npu NpeacTaBsiHe HAa OpUrMHanHa d)akTypa unmn kacoea benexka 3a nokynkara.

BB BCUYKU no-rope n3bpoeHu cnyyaun, pasxoauTe 3a PEeMOHT U pe3epBHU YacTu ca 3a CMeTKa Ha noTpeburtens.

*®dupmarta u hmpmarta BHOCUTEN HE HOCAT HMKAKBa OTFOBOPHOCT 3a rpeLuKku, AoMyCcHaTH Npy nevar.

«[TpoayKTbT UMa paspeLleHme 3a TbproBus B pamkute Ha EBponerickaTta obwHocT, CE.

INTERSPORT IM'bpuums
Genco Bulgaria Ltd.
Codhua 1797, yn. "OkonoBpbCTeH NbT" Ne 216

Bbunrapus

Ten.: +359 2 439 31 81

www.intersport.bg
http://lwww.intersport.bg/bg/company/contact

83



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR1.9

TURKISH MANUAL




Guvenliginiz ve cihazin dogru kullanimi amaciyla asagidakiler dahil olmak tzere su 6nlemler alinmaldir:

1. Latfen cihazi kullanmadan 6nce talimatlari dikkatle okuyunuz.

Tehlike — Kisa devre tehlikesinden kaginmak igin:

1. Her zaman ana salteri kapatin, cihazin her kullanimindan sonra ve bakimini yapmadan dnce kablosunu prizden

cekin.

Uyari — Yanik, yangin, kisa devre ve yaralanma risklerinden kaginmak igin:

Cihazi kullanmadiginiz zamanlarda ve egzersizden sonra fisi prizden ¢ikarin.

Cihaz ¢ocuklar veya engelli kigiler tarafindan kullanildiginda yakin goézetim gereklidir.

Uriintin kablosu, fisi, hasarliysa veya diizglin ¢alismiyorsa, hasar goérmis veya Uzerine bir sivi dokulmus ise asla

kullanmayin. Cihazin bakimi ve onarimi igin litfen hemen teknik servis ile iletisime geginiz.

Cihazi elektrik kablosundan tutarak asla tasimayin.

Kabloyu isinin yuksek oldugu yuzeylerden ve tozlu zeminlerden uzak tutun.

Cihazin havalandirma deliklerinin temiz olmasina ve toz, sa¢ vb. sekilde tikanmamasina dikkat edin.

9. Hava deliklerini igcine bir sey atmayin.

10.Cihazi dis alanlarda kullanmayin ve depolamayin.

11.Cihazi sprey (bocek, sinek vb ilaglar) puskurtilmuis yerlerde kullanmayin.

12.Cihazi kapatmadan 6nce, tum tuslari off konumuna getirin ve sonrasinda prizden gekiniz.

13.Kosu bandi katlanilabilir pozisyondaysa ve/veya kullanicin cihazla isi bittiyse, egim orijinal konumunda(sifir)
olmaldir.

14.Cihaz kullanildidi sirada katlanamaz.

15. Glvenliginiz agisindan 2x1 metrelik alanda, cihazin gevresinde bir sey bulunmamalidir.

16.Bu cihaz sadece evde kullaniimak Gzere tasarlanmigtir.

17.Katlama fonksiyonu ve elektrikli egim olan kosu bantlarinda, katlama igleminden énce egimin 0 konumunda
oldugundan emin olunuz.

18. Eger bayginlik hali, bag donmesi ve nefes darligi hissediyorsaniz cihaz kullanimini hemen durdurunuz.

19.Egzersiz igin uygun elbise ve ayakkabi giyiniz. Kosu bandina takilmayacak, dar giysileri tercih ediniz.
Cihazi ayakkabisiz, sandalet vb. ile degdil her zaman spor/kosu ayakkabilariyla kullaniniz.

akhwnN

© N

Lutfen cihazi/kogu bandini kullanmadan once kilavuzdaki ayrintilari
dikkatli bir sekilde okuyunuz.

85



TOPRAKLAMA TALIMATLARI

Cihazin dncelikle topraklanmasi gerekmektedir. islev bozuklugu veya ariza ortaya ¢cikmasi durumunda,
topraklama, elektrik carpmasi riskini azaltmak amaciyla elektrik icin asgari bir direng¢ koridoru sunar.

Kosu bandi iletken ve topraklama figli bir kablo ile donatilmigtir.

Fisin, yerel standartlar ve yonetmeliklere uygun sekilde takilmig ve topraklanmig elektrik panosu sigortasindan
16 AMPER (AMP) akim siddetinde uygun prize baglanmasi gerekmektedir.

TEH LlKE - Ekipman topraklamasinin yanlis baglanmasi elektrik garpmasi riskini ortaya ¢ikarabilir.
Cihazin dogru sekilde topraklandigindan emin degilseniz uzman bir elektrikgiye danisin.

Uriinle verilen figin evinizdeki prize uymamasi durumunda, figi degistirmeye calismayin.

Uzman bir elektrikgiden destek alarak uygun prizi monte edin.

220-240 volt gerilimde kullanim igin olan, sekilde gosterilen sokete benzeyen bir topraklama fisine ve fis ¢ikisinda
ayni yapilandirmaya sahip cihazlarda herhangi bir adaptor kullanmaya gerek yoktur.

-- FiSIN TOPRAKLANMASI---

86



KOLIiYi AGTIGINIZDA BULACAGINIZ PARGALAR.

| SE——————— =
2 3
TN
7 |
il e
6 7 8
. o | Ny
9 10 11 12 13
14 15 16
PARCA LISTESI
No. TANIM ADET No. TANIM ADET
1 Main frame 1 set 9 Bolt M5x12 4 pcs
2 Left upright 1pc 10 Washer M10 4 pcs
3 Right upright 1pc 11 Washer M8 4 pcs
4 Console 1pc 12 Safety key 1pc
5 Left base cover 1pc 13 Screwdriver 1pc
6 Right base cover 1pc 14 Lubricant oil 1pc
7 Bolt M10x45 2 pcs 15 Wrench 5# 1pc
Bolt M8x15 2 pcs 16 Wrench 6# 1pc

87



ASAMA 1

1. Cihazin kurulumu igin en az 2 kigi
gerekmektedir.

2. Kutuyu agarak, paketleme (kdpuk vb.)
malzemelerini gikartin.

3. Fotografta gosterildigi gibi, bant tabanini
kutudan gikartip diz bir yere yerlestirdikten
sonra plastik emniyet kemerini kesin.
Uyari: Cihazin konsolu ayri bir koliye
paketlenmis halde bant tabaninin altinda
bulunmaktadir. Latfen bant tabaninin ambalajini
acarken dikkat ediniz

Kutuyu agarak bant tabanini duz bir yere
yerlestirin.

Once kabloyu sag diregin alt kismindaki bant
tabanina baglayin. Kablo baglantisina yaparken
dikkat ediniz, yanhs bir baglanti zarara neden
olabilir.

Sag destek diregini (2) ve sol destek diregini (3)
bant tabanina yerlestirin (1), bant tabaninin her
tarafina 4 Allen civatasi M10x45 (7) ve vida pulu
M8(10) yerlestirerek ,Allen anahtari 6#(16) ile
civatalan sikiniz. bant tabaninin her tarafina 2
Allen civatasi M8x15 (8) ve 2 vida pulu (11)
yerlestirerek ,Allen anahtari 5#(15) ile
civatalari sikiniz.

Destek direklerini bant tabanina yerlestirirken kabloya
zarar vermemek i¢in dikkat ediniz .

88



ASAMA 3

1. Kabloyu sol diregin alt kismindan konsola
baglayin (4). Kablo baglantisini yaparken dikkat
ediniz, yanlis bir baglanti zarara neden olabilir.

2.Konsolu (4) sabitlemek igin Allen anahtari kullanin
bant tabaninin sad ve sol tarafina her diregi 4
M8x15 Allen civatasi (8) ve vida pulu 4 (11) ile

yerlestirin.

1. Fotografta gosterildigi gibi, 2 X M5x12 (13)
civatayi kullanarak tornavida (12) ile sol
taban kapagini (5) takiniz. Tabanin sag (6)

kapagi icin de aynisini yapiniz.

89



90

kontol edin!

ginizi

NOT: Giivenliginiz ve komforunuz i¢cin, montaji tamamladiktan sonra vidalari

dogru sekilde sikip sikmadi

|




GUVENLIGINIZ ICIN GENEL UYARILAR

A. Antrenmaniniza baglamadan 6nce, kosu bandinin kullanimini iyi bildiginizden emin olmak i¢in kilavuzdaki talimatlari okumak siz
kullanicinin kendi bireysel sorumlulugundadir.

B. Guvenlik anahtarini konsolun Uzerine yerlestirin (kosu bandi glivenlik anahtari olmadan ¢alismayacaktir). Anahtarin klipsli diger ucunu,
kullanicinin dogru sekilde kullanmamasi durumunda kosu bandinin duracagini garanti etmek igin kiyafetinize baglayin.

C. Kullanicinin kosu bandindan diismesi durumunda glivenlik anahtari yerinden ¢ikacak ve kosu bandi herhangi bir yaralanmanin kaginiimasi igin
hemen duracaktir.

D. Kosu bandi hareket edene kadar daima cihazin gévdesinin yan taraflarinda bulunan plastik ayak koyma yerlerinde durunuz

E. Start dugmesine basildiginda kosu bandi 3,2,1,0 seklinde geri sayim gergeklestirir ve 1.0 km/saat hizla disiik hizda ¢alismaya baslar.

Kosu bandi kullaniminda tecriibeniz yoksa alisincaya kadar dusik hizda kalin ve tutma kollarina siki sekilde tutunun.

HIZLI KULLANIM KILAVUZU

willly
e

CAUTION

To avoid injury, stand
on the siderails before
starting treadmill

EIEEE

KONTROL PANELi FONKSIiYONU

ZAMAN : Toplam egzersiz suresini 0:00 ile 99:00 dakika arasinda hesaplar.

NABIZ: Nabzinizi 6lgmek icin hem sag hem sol tutacakta bulunan her iki metal nabiz sensérlerini tutmalisiniz.

Nabzinizin dakikada 50-200 arasi olan gecerli degerini ekranda goérebilirsiniz.

HIZ: Kosu bandinin 1km/h ile 18km/h arasindaki gecerli hizi ekranda goérundir.

KALORI: Egzersiz esnasinda toplam kalori tiiketimini hesaplar. Maksimum kalori degeri 990°dr.

HIZ: Kat edilen toplam mesafeyi kilometre cinsinden 0 dan 99,9 kadar hesaplar.

Bilgisayar ekraninin sag bolimundeki isik yanip séndugiinde,hiz ve nabiz élcumi verileri ekranda gortinecenktir.

Not: Tutacaklardaki nabiz sensdrlerini sikica tuttugunuzda nabiz verileri goriinecektir. Ayni sekilde bilgisayar ekraninin sol tarafinda kat edilen
mesafe ve kalori dlcum verileri gérinecektir. MODE tusuna basarak,ekranda siralanmis sekilde bulunan dlgim gostergelerini gérebileceksiniz.
Egim: Ekran %1 ile %15 arasinda baglayarak cihazin edimini gosterir

CAUTION
¥ ely. pleass

r's manual




BASLAMAK iCiN

NOT:

1. Cihazin hareketini hig bir seyin engellemediginden emin olunuz.

2. Glg kablosunu baglayin ve cihazi galistiriniz.

3. Sag ve sol tarafta bulunan plastigin tizerinde pozisyon aliniz.

4. Guvenlik anahtarindaki clips’i giysinizin tizerine takiniz.

5. Guvenlik anahtarini konsoldaki girise yerlestirin, sonrasinda cihaz baslamaya hazir olacak.

6. Her iki tutacagin Gizerinde, sag tarafta + ve — hiz, sol taraftaise START ve STOP tuglari yer almaktadir.

Ayni fonksiyonlara cihazin ana ekraninda da erisim bulunmaktadir.

7. STOP dugmesine bastiginizda, herhangi bir mod’'da egzersiz gergeklestiriyor olsaniz bile cihaz duracaktir. Egzersizinize devam
etmek istiyorsaniz, START tusuna basmaniz halinde énceki tim veriler ayni sekilde kalir ve cihaz 4 saniye sonra hareket etmeye
baslar. Cihazin beklemede olmasini istiyorsaniz, bandi duraklattiktan sonra bir kez daha STOP digmesine basiniz.

8. Egzersizinizi baslatmaniz igin iki segeneginiz vardir:

A.QUICK START

Egzersize baglamak i¢in sadece START tusuna basin.

B.SELECT A PROGRAM (Bir program segin). MODE (Segenek) diigmesine basarak sonra PROGRAM diigmesi ile
ayarlanmis 8 hazir programdan birini segin ve ardindan START ‘a basin.

CALISMA HIZLI BASLANGIC

ADIM 1: Givenlik anahtarini bilgisayara baglayin. Kosu bandi bekleme modundadir.

ADIM 2: START tusuna basin. 5 saniyelik geri sayimin ardindan kosu bandi harekete gecgecektir. Bilgisayardan dilediginiz zaman
istediginiz hizi ayarlamak icin SPEED +/- veya hiz kisa yol tuslarini kullanin. Hiz, ayni zamanda sag tutma kolundaki tuslardan da
ayarlanabilir.

ADIM 3: Nabiz 6lgimi igin tutma kollarindaki sensorleri siki sekilde kavrayin. Ekranda kesin 6lgimu gorebilmeniz birkag saniye
alabilir. Nabiz sayisi PULSE penceresinde gorinecektir.

ADIM 4: Antrenmaninizi sonlandirmak i¢cin STOP tusuna basin veya kosu bandinin ¢alismasini durdurmak igin gtivenlik anahtarini
yerinden ¢ekin. STOP tusuna bastiginizda program duracaktir. Eger antrenmaniniza devam etmek isterseniz, START tusuna
basabilirsiniz. Onceki tim veriler kaldi§iniz yerden saymaya devam edecektir. Kosu bandi 4 saniye geri sayimin ardindan
calismaya baslayacaktir.

ADIM 5: Hizli baglatma sirasinda zaman, kalori ve mesafe iglevleri yukari dogru sayim gergeklestirir.

92



NOT: MANUEL PROGRAM SEQiMi

Bir programin ¢alismasi kapsaminda, mesafe, kalori veya siire se¢gmis olmaniz durumunda, ilgili program daima geriye dogru sayim
gercgeklestirir.

Antrenmaniniz siiresince program sonlandiginda, kosu bandi otomatik olarak duracaktir. Devam etmek isterseniz START tusuna basin.
Kosu bandi 5 saniye sonra aktif hale gegecektir.

ADIM 1: Guvenlik anahtarini ekran tzerine yerlestirin. Kosu bandi galismaya hazir konumdadir.

ADIM 2: MODE seg¢im tusuna bastiginizda ekranda, sureyi gésteren pencerede 30:00 gostergesi belirir. Ardindan surenin 5:00 ila 99:00 dakika
arasinda geri sayimini ayarlamak i¢gin SPEED +/- tuglarina basin.

Sayet slirenin geri saymasini arzu etmiyorsaniz farkl bir uygulama segebilirsiniz. SPEED +/- tuglarina basmayin, ancak derhal MODE tusuna basin.
Ekranda kalori/mesafe hesaplayan pencerece 1.0 gostergesi belirir. O zaman, 1.0 km ila 99.0 km arasinda mesafe 6lglimu ayarlamak igin SPEED +/-
tuslarina basabilirsiniz.

Sayet mesafenin 6lglilmesini arzu etmiyorsaniz farkl bir uygulama segebilirsiniz. SPEED +/- tuslarina basmayin, ancak derhal MODE tusuna tekrar
basin. Ekranda kalori/mesafe hesaplayan pencerece 20 gostergesi belirir. O zaman, 10 kcal ila 990 kcal arasinda kalori 6lgimi ayarlamak icin SPEED

+/- tuslarina basabilirsiniz.

ADIM 3: Manuel program se¢imini gergeklestirdikten sonra START tusuna basiniz. Kosu bandi 4 saniye sonra aktif hale gegecektir.

ADIM 4: Program siresince hiz seviyesini ekrandaki SPEED+/- tusuna. Hiz seviyesi & yatma degeri ayrica tutma kollarinda yer alan digmelerden de
ayarlanabilir.

ADIM 5: Antrenmaninizi sonlandirmak STOP tusuna basin veya panodan glivenlik anahtarini ¢gekin. Kosu bandi derhal duracaktir. STOP tusuna
basin ve program derhal duracaktir. Devam etmek isterseniz START tusuna basin. Kosu bandi 4 saniye sonra aktif hale gececek ve kaldiginiz yerden
devam edecektir. Kosu bandini duraklattiktan sonra kosu bandinin bekleme modunda kalmasini istiyorsaniz STOP tusuna basin.

NOT: HAZIR PROGRAMLAR
Tiim hazir programlar 30 temel boliime ayriimigtir ve hiz her bélim i¢in 6nceden ayarlanmistir. Her programdaki 30 béliim arasinda gegen
zaman, segtiginiz siireye gore otomatik olarak ayarlanir.
64 farkh egzersiz hedefi icin 8 dnceden ayarlanmig program ve her egzersiz hedefi igin 8 farkl yogunluk seviyesi bulunmaktadir.
ADIM 1: Glvenlik anahtarini ekran tzerine yerlestirin. Kosu bandi ¢alismaya hazir konumdadir.
ADIM 2: Onceden ayarlanmis sekiz antrenman programi arasinda gezinmek ve birini segmek icin PROGRAM tuguna ve ardindan .PROGRAM tusuna
her bastiginizda bir antrenman programi secersiniz. Programin zorluk derecesini belirledikten sonra, zaman araligini ayarlamak i¢in speed +/- tusuna
basiniz. Her program igin varsayilan sure 30:00 dakikadir ve bu sure 5:00 ila 99:00 dakika arasinda ayarlanabilir.
ADIM 3: Zaman degerini ayarladiktan sonra, antrenmana baslamak igin START tusuna basin.
ADIM 4: Bir program suiresince hiz seviyesini ekrandaki SPEED+/- tusuna veya sag tutma kolundaki digmelere basarak ayarlayabilirsiniz.
Hiz degeri, ¢calistiginiz bolimdeki zamana karsilik gelir ve bolim sona erdiginde hiz varsayilan degerlere doner.
ADIM 5: Antrenmaninizi sonlandirmak STOP tusuna basin veya panodan guvenlik anahtarini gekin. Kosu bandi derhal duracaktir.

93




NABIZ OLCUMU

Cihazin ekraninda, PULSE/SPEED penceresinde nabiz géstergesi, tutacaklarda bulunan iki sensér es zamanli galismaktadir.
Nabzinizi gérmek istediginizde:

1. iki elinizi de her iki sensdre sabit olacak sekilde yerlestirin. Dogru 6lgiim igin her iki sensériide tutmaniz gerekir.

2. PULSE/SPEED penceresinde nabzinizi gérmek igin gegen yaklagik siire, elinizle sensdrleri tutmanizin ardindan, 10 saniyedir.
3. Degerler yaklasik degerlerdir ve kalp nabzinin dogru sekilde izlenmesine gerek duyan saglik sorunu olan kigiler, sunulan degerleri
dikkate almamalar gerekir.

SES FONKSIYONLARININ KULLANIMI

Sekilde goésterildigi Uzere kablonun bir ucunu
bilgisayarin ses girisine, diger ucunu ise muzik
oynatici cihaziniza bagladiginizda bilgisayarin
hoparlérlerinden muzik sesi gelmeye baslayacaktir
Not: Ses seviyesi sadece muzik oynatici cihazinizdan
ayarlanabilir

YAG ORANI OLCUMU GOSTERGESI

Bu fonksiyon viicudunuzun yag oranini, viicut durumunuzun temel bilgilerine gére degerlendirir.

Bunlar yaklasik degerlerdir ve tibbi tedavi géren veya vicuttaki yag oraninin dogru sekilde izienmesine gerek duyan saglik sorunu olan Kisiler,

sunulan degerleri dikkate almamalari gerekir.

1. Adim: PROGRAM tusuna art arda basin, dokuzuncu basisinizda ekrandaki TIME penceresinde FAT géstergesi gériinecektir. ilgili
parametreleri duizenlemek icin MODE tusuna basarak, cinsiyet, yas, boy ve kilonuzu giriniz..
2.Adim: MODE tusuna bastiktan sonra, CALORIE/DISTANCE penceresinde F 1 gorunur, PULSE /SPEED penceresinde ise 25 goruntr ve yasi
temsil eder. SPEED +/- tusuna basarak 10-99 arasinda yasinizi ayarlayiniz . Ardindan bir sonraki adima gegmek icim MODE tusuna basiniz.
3.Adim: Vicut yagi fonksiyonuna girdikten sonra, CALORIE /DISTANCE penceresinde F 2 rakami gérinur, PULSE /SPEED penceresinde 1
rakami gorundr ve cinsiyeti temsil eder.SPEED +/- tusuna basarak (1-2 ) cinsiyeti ayarlayiniz .1 erkek, 2 kadin cinsiyetini temsil eder. Ardindan bir
sonraki adima gegmek icin MODE tusuna basiniz..
4.Adim: MODE tusuna bastiktan sonra, CALORIE/DISTANCE penceresinde F 3 gorinur, PULSE /SPEED penceresinde 170 gorinir ve boyu
temsil eder, SPEED +/- tusuna basarak boyunuzu 100cm-199cm arasinda ayarlayiniz . Sonrasinda bir sonraki adima gegmek i¢cin MODE tusuna
basin.
5.Adim: MODE tusuna bastiktan sonra, CALORIE/DISTANCE penceresinde F 4 gorinur,PULSE /SPEED penceresinde 70 gortnir ve kiloyu
temsil eder. SPEED +/- tusuna basarak kilonuzu 20kg-150kg arasinda ayarlayiniz .Sonrasinda bir sonraki adima gegmek icin MODE tusuna basin.
6.Adim: Vicudunuzun durumu hakkinda girilen tim veriler tamamlandiktan sonra, MODE tusuna basinca CALORIE/DISTANCE penceresinde F
"5" gortinecektir .PULSE / SPEED penceresinde ,"000" goriinecektir . Bu durum hesaplanmanin baslangici anlamina gelir. Hemen tutacaklarda
bulunan nabiz sensorlerini tutun ve 8 saniye sonra CALORIE/DISTANCE penceresinde vicut yag orani gostergesi belirmelidir.

L

94



VUCUTAKI YAG ORANI iCiN TABLO

Asagidaki tabloda vicut yagi icin verilen sonuglar viicut durumunun bir goéstergesidir.
Kosu bandindan aldiginiz sonuglara ve soldaki grafige gore, viicudunuzun durumunu kontrol ediniz.

Vicut durumu Sonug
Obez BMI > 30
Kilolu 26 <BMI <30

Formda 19<BMI <25
Zayif BMI < 19

BELIRLENMIS PROGRAMLAR
P1. WEIGHT LOST

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112123 |3] 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 112121341 4 5 6 8 8 10| 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 112 |3]|4|5]5 6 8 9 11012 | 10| 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1123|467 8 |10 |11 |12 |13 |11 | 10| 8 7 5 4 2
Level 5 SPEED(KM/H) 2134|577 8 1101214141312 ]|10| 9 6 4 2
Level 6 SPEED(KM/H) 213|457 9)]10|12|13|14|14|13 |12 (10| 9 6 5 3
Level 7 SPEED(KM/H) 213|568 9110|1213 |14|15|(13 |12 (10| 9 6 6 3
Level 8 SPEED(KM/H) 2|13|5|6|8|10]12|14 |14 |15 |15 14|13 |11 ] 9 7 6 3

95



P2. CARDIO TRAIN

SPEED CHANGES I 28 S 4 5 6 7 8 9
Level 1 SPEED(KM/H) 11112 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 SPEED(KM/H) 112)2]) 3 4 5 6 7 7 7 5 4 2 2 1
Level 3 SPEED(KM/H) 112|314 5 6 7 8 8 9 9 6 5 3 2 1
Level 4 SPEED(KM/H) 212]14]|5 6 7 8 9 9 |10]10] 9 9 7 6 4 2 2
Level 5 SPEED(KM/H) 213|5]| 6 7 8 9 |10|10|11|11|10]|10]| 8 7 5 3 2
Level 6 SPEED(KM/H) 21416| 7 8 9 |10 1111|1212 |11 11| 9 8 6 4 2
Level 7 SPEED(KM/H) 3157 8 9 10|11 |12 |12 |13 (13|12 |12 |10 9 7 5 3
Level 8 SPEED(KM/H) 416|189 |10f11]|]12 |13 |13 |14 |14 |13 |13 |11)10]| 8 6 4

P3. FAT BURN

Level 1 SPEED(KM/H) 1 213 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 SPEED(KM/H) 11213 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 SPEED(KM/H) 1 2| 4 5 7 8 9 10 | 10 | 10 | 10 9 9 7 6 4 2 1
Level 4 SPEED(KM/H) 2131|565 6 8 9 10211 |11 )11 |11 ) 10| 10 8 7 5 3 2
Level 5 SPEED(KM/H) 21416 7 9 1011|112 |12 |12 12|11 ] 11 9 8 6 4 2
Level 6 SPEED(KM/H) 31517 8 10|11 |12 |13 |13 |13 | 13|12 ]| 12| 10 9 7 5 3
Level 7 SPEED(KM/H) 41618 9 11|12 |13 |14 |14 | 14|14 |13 | 13|11 ] 10 8 6 4
Level 8 SPEED(KM/H) 41719110|12 |13 |14 | 15| 15|15 |15 14|14 |12 | 11 9 7 4

P4. POWER WALK

SPEED CHANGES 48 B2 BSH B4 RS BoN B B8 B9

Level 1 SPEED(KM/H) 111121233444 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 112121213344 |5] 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 112123344515 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 112133344516 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 112|344 |5]|5|5]6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 112|3]|]4|5]|]5]|]6]|6]|6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 112|3|(4|5|6]|6]|7]7 6 6 6 5 5 4 3 2 1

evel 8 SPEED(KM/H) 11213 (4|5|6 | 7|77 7 6 6 6 5 5 4 2 1




P5. INTERVAL

SPEED CHANGES

Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 5 8 5 8 5 8 5 8 5
P6. ROLLING

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 112|383 2 11213 2 1 2 3 2 1 2 3 2 1 1
Level 2 SPEED(KM/H) 23] 4 3 21314 3 2 3 4 3 2 3 4 3 2 2
Level 3 SPEED(KM/H) 23] 4 5 41314 5 4 3 4 5 4 3 4 5 4 3
Level 4 SPEED(KM/H) 214165 6 51415 6 5 4 5 6 5 4 5 6 5 3
Level 5 SPEED(KM/H) 215]|6 7 6 5]6 7 6 5 6 7 5 6 7 6 5 3
Level 6 SPEED(KM/H) 31617 8 716 |7 8 7 6 7 8 7 6 7 8 7 4
Level 7 SPEED(KM/H) 31718 9 8|78 9 8 7 8 9 8 7 8 9 8 4
Level 8 SPEED(KM/H) 31819110 ]9|8]9(|10]2°9 8 9 10| 9 8 9 |10 | 8 4

97



P7. MOUNTAIN CLIMB

Level 1 SPEED(KM/H) 1 1122 31313 4 4 4 3 3 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 1122 3133 4 4 4 3 3 3 2 2 2 1 1
Level 3 SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 SPEED(KM/H) 212 |13|3|414]| 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 SPEED(KM/H) 2121414 ]|15]|5]|5 6 6 6 5 5 4 4 4 2 2 2
Level 8 SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
P8. HILL RUN
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 212112] 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 SPEED(KM/H) 212112 4 4 4 6 6 6 8 8 10 | 10 6 4 2
Level 3 SPEED(KM/H) 2121414 4 6 6 6 8 8 10 | 10| 12 | 10 8 6 4 2
Level 4 SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10| 10 |10 | 12 | 12 | 10 7 5 3
Level 5 SPEED(KM/H) 214166 6 6 8 8 8 1010 | 12 | 13 | 12 | 10 7 5 3
Level 6 SPEED(KM/H) 214166 6 6 8 8 1010|1213 | 13| 12 | 10 7 5 3
Level 7 SPEED(KM/H) 2 4 6 6 8 8 10|10 |12 |13 |13 | 14| 13| 12 | 10 7 5 3
Level 8 SPEED(KM/H) 2 4 6 8110|1012 |12 |13 |13 |14 |14 | 13| 12| 10 7 5 3




KOSU BANDININ KATLANMASI

1. Cihazi katlamak istediginizde 6ncelikle salterini kapatmalisiniz.

2. Kapatmadan 6nce cihazda herhangi bir egim olmadigindan emin olunuz.

3. Hizalamak igin bant tabanini yukariya dogru kaldirin ve cihazin geri kalani ile paralel
bir pozisyona getiriniz. Resimde gdsterildigi gibi 6zel destek borusu ile cihazin
platformunu sabitleyin.

4. Platformun destek borusu ile dogru konumda oldugundan emin olun.

CIHAZIN KATLANMASI

1. Cihazi dogru sekilde katlamak icin yeterli alaniniz oldugundan emin olunuz.
Cihazin dizgun sekilde calismasi ve yerlestiriimesi icin cihazin ¢cevresinde bir metre
kadar bosluk birakarak, alanda engelleyecek cisimler olmamasina dikkat ediniz.

2. Sonra cihazi iki elinizle bant tabanindan tutarak, emniyetinin agilmasi amaciyla
ayaginizla destek amortisdrine dokunun ve sonrada sakin sekilde yere dogru itiniz.
Ardindan bant tabani otomatik sekilde asagiya dogru inecektir.

Zeminden bir metrelik mesafeye ulasmadan dnce resimde de gosterildigi gibi uygun
pozisyona gelmesi icin cihazdan bir metrelik mesafe birakmalisiniz.

CiHAZI NASIL TASIMALISINIZ

1: Salteri kapatiniz.

2: Fisi prizden ¢ekiniz.

3: Cihazi katlayin.

Ardindan ,yukarida belirtilen 3 temel adimi
uyguladiktan sonra, tutacaklardan tutarak yaklasik 30-
40 derece gogus hizasina kadar kaldiriniz.
Fotograftaki resimde gosterildigi gibi tagiyabilirsiniz.




KOSU BANDI VE PLATFORMU YAGLAMA TALIMATLARI

1 ADIM Kosu bandini, dikigleri yukari gelecek ve merkezde olacak sekilde yerlestiriniz.

2 ADIM Kosu bandinin kenarini kaldirdiginizda, yaglama spreyinin ucunu kosu bandi ve tabani arasina, cihazin 6 (inches) kadar 6n kismina
yerlestirin. Silikon spreyi, kosu bandinin dniinden baslayip arkaya dogru inerek yayiniz.Ayni islemi kosu bandinin diger tarafi igin de tekrarlayiniz.
Spreyi bandin her iki tarafina da yaklasik 4 saniye sikiniz.

3 ADIM Kosu bandini kullanmadan énce, spreyin taban Gzerinde yayilmasi igin 10 dakika bekleyiniz. Ardindan kosu bandini g¢alistirin & hizi 3 km’ye
ayarlayin & 5 dakika boyunca tzerine kimse ¢gikmadan galisir vaziyette birakin. Kogu bandini 1 saat sonra kullanabilirsiniz. Kosu bandinin désemesini
yaglamak zorunda kaldiginiz her seferde bu belirli prosediri uygulamaniz gerekmektedir.

ONEMLI UYARI: Kosu bandini asiri yaglamaktan kagininiz. Fazla yag, bir havluyla silinerek temizienmelidir. Ote yandan, kosu bandi kutusundan
cikartilip ilk kez monte edildiginde, kullanilmadan énce, montaj seti icinde yer alan silikon bazli agir yag ile tabanin yaglanmasi ¢gok énemlidir.

Kosu bandinin 20 saat seri veya iki ay kullanimindan sonra tabanin, sadece spor aletlerinin satildigi diikkanlardan temin edeceginiz sprey seklindeki
silikon bazli 6zel yag ile yaglamaniz gerekecek

Kosu bandinin dogsemesi surtiinmeli sarf malzemesidir & saglkl kullanim igin azami émru 3 yildir. Bu siire doldugunda yetkili
servis tarafindan degistiriimesi gerekmektedir. Ayrica kosu bandi uzun siire kullaniimadiginda, dégseme kullanim digi
kaldigindan kurur & kosu bandinin elektrikli aksamlarinda kisa devre olusturabileceginden yine degistiriimesi gerekir.
DIKKAT!!! KOSU BANDININ YOGUN KULLANILDIGI DURUMLARDA DOSEMENIN 18 ILE 24 AYLIK ZAMAN ARALIGINDA
DEGISTIRILMESi GEREKEBILIR.

1 ' o

"U‘ﬂﬂg
\ bat .
[ Tabla
! | Board
»\ > 44
. B> e
/2

SILIKON SPREYi iCiN UYARI
COCUKLARDAN UZAK TUTUNUZ II!

Kisi tarafindan yutulur veya dogrudan yiize piiskiirtiilirse hemen doktora
basvurunuz.

Bu iiriin, kullanim talimatlarina uygun sekilde kullaniimadigi takdirde hasara
neden olabilir.

Bu iiriin yalnizca yaglama amaciyla ve alicinin sorumlulugu altinda kullaniimasi
kosulu ile satilimakta olup imalatgilarin ve temsilcilerin bu iiriinle alakali higbir
sorumlulugu bulunmamaktadir.

100



Temizleme

Cihazdaki tozlari elektrikli stiptirge veya nemli bir bez ile temizleyiniz. Bant tabanini kaldirarak
zemini duzenli olarak temizleyin. Bu cihazin dmriintin uzamasina yardimci olacaktir.

Bant tabaninda veya kosu bandinda asla deterjan kullanmayiniz.

Deterjan kullanimi bant tabani ve kogu bandi icin gerekli yaglamay azaltabilir.

Kosu bandini merkezde tutma

Kosuyorken veya yuriyorken, bir ayaginizdan ile diger ayaginizdan daha fazla gui¢ alabilirsiniz.
Bu da bandin merkezden kaymasina neden olur. Bu kosu bandi, bandin her zaman bant tabani
Uzerinde ortalanmis ve dogru sekilde hareket etmek izere planlanip tasarlanmistir.

Bazen bandi merkezde tutmak icin ekstra ayarlama gerekebilir. Bandi ortalamak igin, arka
silindirin konumunu ayarlamak tzere Allen anahtarini kullaniniz.

Kosu bandini ortalama islemi :

1.) Bu islemi yaparken bol giysiler, kravat veya uzun takilar giymeyiniz.

2.) Civatalari hig bir zaman tek seferde, bir ceyrekten (4 ) fazla gevirmeyiniz.

3.) Kosu bandinin asiri sekilde sikilmasindan veya gevsemesinden kaginmak i¢in her zaman bir
tarafi sikarken diger tarafi gevsetiniz.

4.) Cihazi galistirin. Kosu bandinin lizerinde kimse olmadan saatte 4 km/h hiz ile galistirarak
ayarini yapiniz.

Ayarinizi yaptiktan sonra, kontrol etmek icin kosu bandinin tGzerinde yaklasik 5 dakika boyunca
yuriyanuz. Gerektigi taktirde prosediru tekrarlayin ancak civatalari bir geyrekten fazla asla
gevirmeyiniz. Kosu bandinin asiri sikilmasi, 6mrana ciddi sekilde azaltabilir.

EGER BANT COK SOLA KAYMISSA:

- Sol silindirin civatasini bir ¢ceyrek sag tarafa dogru ¢evirin. (sikma-germe).

- Sag silindirin civatasini bir geyrek sol tarafa dogru ¢evirin (gevsetme).

EGER BANT COK SAGA KAYMISSA:

- Sag silindirin civatasini bir geyrek sag tarafa dogru gevirin (sikma-germe).

- Sol silindirin civatasini bir gceyrek sol tarafa dogru gevirin (gevsetme).

KOSU BANDININ GERGINLIK AYARI

Egder ayaginizi kosu bandinin Uzerine koydugunuzda, kaydidini hissediyorsaniz, bu bandin
esnedigi ve silindirlerden kaydigi anlamina gelmektedir. Tim kosu bantlari zamanla esner.

Bu her kosu bandinda normal ve alisilagelen bir ayardir. Kaymayi azaltmak igin, arka silindirin
2 Allen civatasini resimde gosterildigi gibi bir ceyrek cevirin. Cihazin kayip kaymadigini kontrol
etmek igin tekrar deneyin. Gerekirse tekrarlayin ancak silindirin civatalarini bir geyrekten fazla
cevirmeyin.

101



55
it

L 22 @fZO

" Spe=LlF40 75
o020 [ Rt T, el

; Le] /l b\:ﬁ-‘

AN — 65

20 347 1 28 13
39 31 15 48"7 .
47 43 28 1

102




No. Description Qty No. Description Qty
1 Base 1 43 Belly pan 1
2 Motor base 1 44 Motor belt 1
3 Main frame 1 45 Black Cushion 8
4 Left upright 1 46 Base foot pad 4
5 Right upright 1 47 Base wheel 2
6 Console bracket 1 48 Manual incline kit 2
7 Bolt M10x65 2 49 Handrail end cap 2
8 Bolt M8x50 2 50 Handrail foam 2
9 Bolt M4x8 2 51 Running deck 1
10 Bolt M3x6 2 52 Running belt 1
11 Bolt M8x45 1 53 Foot rail fastener 6
12 Bolt M8x40 2 54 Power rack 1
13 Bolt M8x25 1 55 Base Cushion 2
14 Bolt M8x15 6 56 MOTOR 1
15 Bolt M8x15 4 57 Controller 1
16 Bolt M8x65 2 58 Power switch 1
17 Bolt M8x35 1 59 Circuit breaker 1
18 Bolt M6x35 8 60 Magnetic ring 1
19 Bolt M5x25 6 61 Photonic sensor rack 1
20 Bolt M5x12 6 62 Front roller 1
21 Bolt M5x10 6 63 Rear roller 1
22 Bolt M10x45 4 64 Air cylinder 1
23 Screw M4x12 19 65 Handrail button left 1
24 Screw M4x15 6 66 Handrail button right 1
25 Screw M4x10 12 67 Base cap 3
26 Screw M4x25 6 68 Cable grommet 1
27 Screw M8x70 2 69 WIRE CLIP 3
28 Nut M10 2 70 AUDIO CABLE 1

BLACK AC

29 Nut M8 6 71 WIRE(L=400MM) 1
30 Nut M5 6 72 | RED AC WIRE(L=100MM)| 1
31 Washer M10 8 73 | RED AC WIRE(L=100MM) | 1
32 Washer M8 6 74 Power Cord 1

. CONTROL
33 Spring washer M8 6 75 CABLE(L=400MM) 1
CONTROL

34 Bolt M8x10 2 76 CABLE(L=1200MM) 1
35 Motor cover 1 77 Photonic sensor 1
36 Rear end cap Left 1 78 Oval Cushion 4
37 Rear end cap Right 1 79 Display plastic 1
38 Base cover Left 1 80 Upper PCB 1
39 Base cover Right 1 81 Console Parts set 1
40 Power rack 1 82 Safety Key 1
41 Foot rail 2 83 Console back cover 1
42 Base wheel cap 2 84 Cup cover 2

103



ELEKTRIKLI KOSU BANDI GARANTI BELGESI
Garanti:
Uriiniin motor ve elektronik pargalarin (Pano-Konsol) satin alindig tarihten (2) yil boyunca,
Kosu bandi ve tabaninin bakimi 6zel silikon bazl sprey ile dogru sekilde gerceklestirilirse (1) yil boyunca gecerlidir.
Garanti herhangi bir tretim hatasini kapsar.
*Yedek parcanin degistiriimesi teknisyenlerin takdirine baglhidir.
*Montaj, kontrol, bandin ayarinin Ucreti tiketici tarafindan karsilanir.
«Uriiniin satin alindidi tarinten 14 giin sonra teknisyen tarafindan bakimi igin sirket tarafindan gésterilecek Uicret, tiiketici tarafindan kargilanir.
1 Uriin satin alindid tarihinden itibaren 14 giin iginde gergeklesen bir hasarda miisterinin evinden kargo ile teslim alinacaktir.
Bu durumda kargo maliyetleri sirket tarafindan karsilanir.(Cihaz kaynakli bir ariza ise).
2. Urlinlin satin alindidi tarih Gzerinden 14 giin gegmesi durumunda yasanan bir hasarda, Uriin kargo sirketine musteri tarafindan ulastirilacaktir.
Uriiniin kargo sirketinden servis merkezine génderilme masraflari sirket tarafindan karsilanacaktir. (Cihaz kaynakli bir ariza ise).
*Garanti yalnizca Grtnun ilk alicisi igin gecerlidir.
*Garanti sadece urlnin (spor salonlarinda, kullplerde, ortak alanlarda degil) ev Griini olarak kullaniimasi durumunda gegerlidir.
*Hasar mimkun olan en kisa stre icinde onarilir.
*Gerek yedek parga eksikligi gerekse onarimda yasanan gecikmeyle ilgili olarak musteri higbir tazminat talebinde bulunamaz.
GARANTI, GECERLI DEGILDIR
Elektrik hatlarinin asir yiklenmesinde veya dalgalanmasinda.
*Hasarin (disiurmek, su, ates, yildirim) k6t kullanim veya yetersiz bakim kaynakli olmasi durumunda, gegerli degildir.
*Garanti, kablo, sensdr, plastik parca, bant gibi sarf malzemelerin kétu kullanimdan veya bagka bir nedenden dolayi zarar gérmelerini
kapsamaz.
*Garanti, trinde 6ngdrulen agirlik tzerindeki kisiler tarafindan kullaniimasiyla veya diger faktorlerden dolayi motorda olusan hasari kapsamaz.
*Garanti, trinde motorda veya elektronik pargalarda veya mekanik pargalarda,
kosu bandinin asiri gerginliginden veya diger faktérlerden (kosu bandi ve bant tabaninda hasar) dolayi olusan hasari kapsamaz.
*Garanti cihazin yetkisiz kigiler tarafindan onarimini veya bakimini sirasinda verdigi hasari kapsamaz.
*Garanti koti montajdan olusan hasari kapsamaz.
*Garantinin gecerli olmasi i¢in Uriine aligveris figinin/faturasinin da eslik etmesi gerekir.
Yukaridaki tiim durumlarda, teknik servisin ziyaretinin ve yedek parca masraflarinin maliyeti kullaniciya aittir.
«Sirket ve ithalatgl yazim hatalarindan sorumlu degildir.
«Urlin, Avrupa Toplulugu’'nda,(CE) pazarlama onayina sahiptir.
* Bolgenizde elektrik hatlarinda sorun varsa, gerekli teghizatin kullanimi igin Grliniin servisiyle irtibata geginiz.

INTERSPORT TURKISH
Kozyatagi Mahallesi, Degirmen Sk.
No:18/19B, Nida Kule is Merkezi KAT:24

TEL. : + 902166551000
104




